
Folder FD 6500B (B890) 
 



 

 
 

  1.By-pass Feed Section 1 (B890) ...........................   2 

  2.By-pass Feed Section 2 (B890) ...........................   4 

  3.By-pass Feed Section 3 (B890) ...........................   6 

  4.By-pass Feed Section 4 (B890) ...........................   8 

  5.Exterior 1 (B890) .................................................  10 

  6.Exterior 2 (B890) .................................................  12 

  7.Exterior 3 (B890) .................................................  14 

  8.Exterior 4 (B890) .................................................  16 

  9.Bridge Section (B890) .........................................  18 

 10.Paper Transfer Entrans 1 (B890) .......................  20 

 11.Paper Transfer Entrans 2 (B890) .......................  22 

 12.Paper Transfer Entrans 3 (B890) .......................  24 

 13.Paper Exit (B890) ...............................................  26 

 14.Paper Folder Transfer 1 (B890) .........................  28 

 15.Paper Folder Transfer 2 (B890) .........................  30 

 16.Paper Folder 1 (B890)........................................  32 

 17.Paper Folder 2 (B890)........................................  34 

 18.Paper Folder 3 (B890)........................................  36 

 19.Paper Folder 4 (B890)........................................  38 

 20.Paper Folder 5 (B890)........................................  40 

 21.Paper Folder Exit (B890)....................................  42 

Folder FD 6500B (B890) 
 

PARTS CATALOG 
 

This catalog gives the numbers and names of parts on this machine. 

 

 22.Drive Section (B890) .......................................... 44 

 23.Electrical Section (B890) .................................... 46 

 24.Accessory (B890) ............................................... 48 

 25.Paper Transfer Unit 1 (B890) ............................. 50 

 26.Paper Transfer Unit 2 (B890) ............................. 52 

 27.Paper Transfer Entrans 1 (B890) ....................... 54 

 28.Paper Transfer Entrans 2 (B890) ....................... 56 

 29.Paper Transfer 1 (B890)..................................... 58 

 30.Paper Transfer 2 (B890)..................................... 60 

 31.Paper Transfer 3 (B890)..................................... 62 

 32.Paper Transfer 4 (B890)..................................... 64 

 33.Paper Transfer 5 (B890)..................................... 66 

 34.Paper Transfer 6 (B890)..................................... 68 

 35.Paper Transfer 7 (B890)..................................... 70 

 36.Paper Transfer 8 (B890)..................................... 72 

 37.Paper Exit (B890) ............................................... 74 

 38.Cross Flap Transfer 1 (B890)............................. 76 

 39.Cross Flap Transfer 2 (B890)............................. 78 

 40.Paper Transfer Unit (B890) ................................ 80 

 41.Cross Unit 1 (B890) ............................................ 82 

 42.Cross Unit 2 (B890) ............................................ 84 

October 15, 2008 



 

 43.Cross Flap 1 (B890) ...........................................  86 

 44.Cross Flap 2 (B890) ...........................................  88 

 45.Cross Flap 3 (B890) ...........................................  90 

 46.Cross Flap 4 (B890) ...........................................  92 

 47.Paper Transfer 1 (B890) ....................................  94 

 48.Paper Transfer 2 (B890) ....................................  96 

 49.Paper Transfer 3 (B890) ....................................  98 

 50.Paper Transfer 4 (B890) ...................................100 

 51.Paper Transfer 5 (B890) ...................................102 

 52.Paper Transfer 6 (B890) ...................................104 

 53.Paper Transfer 7 (B890) ...................................106 

 54.Paper Transfer 8 (B890) ...................................108 

 55.Paper Transfer 9 (B890) ...................................110 

 56.Paper Transfer 10 (B890) .................................112 

 57.Paper Exit 1 (B890) ...........................................114 

 58.Paper Exit 2 (B890) ...........................................116 

 59.Drive Section 1 (B890) ......................................118 

 60.Drive Section 2 (B890) ......................................120 

 61.Electrical Section 1 (B890)................................122 

 62.Electrical Section 2 (B890)................................124 

Parts Index .............................................................128 



 



2 

 

1.By-pass Feed Section 1 (B890) 

1 2 3

4 5 8 9

105

6 7

10

11 12
102

101

102

104

14

13

17

18

19

20

24

105

25

106

26

27

24

21

22
23

28
101

30 101

103

101

29

101

101

102
101

31

31

102
32

33

103

107

39
107

102

37
38

36

34
35

16

30

15

 



3 

 1 B132 1226  Holder:Stand 4 

 2 B889 1659  Bracket:Coupling:Fix 1 

 3 B889 1661  Bracket:2:Coupling:Fix 1 

 4 D436 1244  Cover:Interface:Key Card 1 

 5 B889 1694  Cover:Interface:Scanner:Division 1 

 6 B889 1657  Bracket:Coupling 2 

 7 B889 1658  Shaft:Coupling 2 

 8 B890 1667  Bracket:Coupling:BEL 2 

 9 B890 1466  Guide:Exit:BEL 4 

 10 B890 1469  Guide:Exit:BEL:2 2 

 11 B889 1693  Bracket:Interface 1 

 12 B889 5591  Harness:DC:Interface 1 

 13 B890 8604  Operating Instructions:NA:FD6500B 1 

 14 B010 1359  Operating Instructions Holder 1 

 15 D333 7666  Gear:34 1 

 16 B889 1452  Guide:Entrance:Lower 2 

 17 B889 1453  Seal:Entrance:Lower 4 

 18 B188 6073  Side Fence:Original:Left:Unit 1 

 19 B010 6074  Left Guide - Side Fence 1 

 20 B188 6075  Sheet:Side Fence:Left 1 

 21 B188 6066  Side Fence:Original:Right:Unit 1 

 22 B010 6067  Right Guide - Side Fence 1 

 23 B188 6068  Sheet:Side Fence:Right 1 

 24 B010 6072  Spring Plate - Side Fence Guide 2 

 25 B188 6064  Channel:Original Table 2 

 26 D333 7677  Original Table:Printing:NA 1 

 26 D333 7662  Original Table 1 

 27 D333 7665  Cushion:Guide 2 

 28 D333 7655  Cover:Right 1 

 29 D333 7658  Cover:Left 1 

 30 B889 1678  Decal:Paper Jam:1 1 

 31 B104 4331  Arm Bracket Ass'y 2 

 32 D333 7678  Decal:Operation Panel:NA 1 

 32 D333 7683  Decal:Operation Panel 1 

 33 D333 7699  Decal:Paper Jam:Manual Feed Unit 1 

 34 A257 6429  Pressure Spring 1 

 35 B889 1427  Bracket:Tightener 1 

 36 B830 1135  Screw 1 

 37 AB03 0455  Tightener Pulley - 8x20x13 1 

 38 5215 2621  Snap Ring - M6 1 

 39 B889 1431  Gear:Timing Pulley:34Z/29T 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0454 3006Q Tapping Screw - M3x6  

 103 0451 4008N Tapping Screw:4x8  

 104 0454 4008Q Tapping Screw - M4x8  

 105 0450 4008N Tapping Screw - M4x8  

 106 0450 4014N Tapping Screw:4x14  

 107 0720 0060E Retaining Ring - M6  

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

1.By-pass Feed Section 1 (B890) 

O'Brien
Items 4 and 5
MB 1

Ed 
Item 30
MB 2



4 

 

 

2.By-pass Feed Section 2 (B890) 

1
2

2
3

4

6

5

8

7

9
102

105

101

104106

107

101

2
3

4

2

6

5

105

10

11
104

14

103
17

15

16

103

18
101

18
101

19
2 10

102

102

20
21

22

9
7

8

10
108

101
2

19

109

101
24 101

109
24

23
21

20

108
101

18
101

18
101

25
26

26

26

13

12

27

110

 



5 

 1 D333 7600  Bracket:Fix:Operation Panel 1 

 2 5215 2621  Snap Ring - M6 8 

 3 D333 7641  Guide Plate:Manual Feed:Upper 2 

 4 D333 7625  Shaft:Support:Guide Plate 2 

 5 D333 7640  Spacer:Magnet Catch 2 

 6 AA02 1031  Magnetic Catch 2 

 7 AG05 1145  Grip:Open and Close:RIC 4 

 8 D333 7699  Decal:Paper Jam:Manual Feed Unit 1 

 9 D333 7664  Bracket:2:Cover:Grip 4 

 10 AG07 0513  Magnet Catch 3 

 11 D333 7645  Cover:Upper Rear:Ass'y 1 

 12 D333 5546  Harness:DC:Operation Panel 1 

 13 D333 7684  Operation Panel:NA-B:Ass'y 1 

 13 D333 7688  Operation Sub-unit:EU-B:Ass'y 1 

 14 B048 4552  Operation Cover Panel 1 

 15 D333 7642  Bracket:Manual Feed Table 1 

 16 D333 7644  Shaft:Bracket:Manual Feed Table 1 

 17 D333 7643  Guide Plate:Bracket 1 

 18 D333 7633  Bracket:Contact Point:Cover 4 

 19 D333 7650  Guide Plate:Reverse:Outer 2 

 20 AA14 3791  Screw:Safety 2 

 21 AA08 2093  Bushing:3xMM6MM8 2 

 22 D333 7638  Arm:Stopper:Right 1 

 23 D333 7636  Arm:Stopper:Left 1 

 24 D333 7692  Bracket:Stopper 2 

 25 D333 7668  Cover:Upper Front:Ass'y 1 

 26 D333 7670  Guide:Cover:Upper Front 3 

 27 B257 5100  PCB:Operation Panel 1 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0451 4008N Tapping Screw:4x8  

 103 0453 3006N Tapping Screw - M3x6  

 104 0452 3010N Binding Self-Tapping Screw:3x10  

 105 0954 3006N Screw - M3x6  

 106 1105 0518  Edge Saddle - LES-1010  

 107 1105 0511  Harness Clamp - LWS-0306ZC  

 108 0701 0060N Washer DIA6  

 109 0807 4139  Washer (100pcs/set)  

 110 0452 2006N Binding Self-Tapping Screw - M2x6  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

2.By-pass Feed Section 2 (B890) 



6 

 

 

3.By-pass Feed Section 3 (B890) 

102

2

1

102

3
4

103

103
101

101
101

103
4

3

103

5

6

7

7

8

101

6

101

9
10

11

12
11

10
9

104
104

9

9
10

13

10

14

15
102

17

16
101

15

102
14

18
105

101

21
101

102

102

19

20

102

102

105
18

101

101

101
16

101

101

 



7 

 1 G020 5626  Push Switch 1 

 2 D333 7675  Guide Plate:Manual Feed:Lower:NA 1 

 2 D333 7621  Guide Plate:Lower:DOM/EU 1 

 3 D333 7624  Bracket:Support:Guide Plate 2 

 4 D333 7625  Shaft:Support:Guide Plate 2 

 5 D333 7676  Guide Plate:Manual Feed:Upper:NA 1 

 5 D333 7623  Guide Plate:Upper:DOM/EU 1 

 6 D333 7626  Shaft:Stopper 2 

 7 B889 1161  Bracket:Pressure:Transport 2 

 8 D333 7620  Cover:Bracket:Pressure 1 

 9 AA06 3416  Spring - 3.4N 16 

 10 AA08 2135  Bushing - DIA4 16 

 11 B125 4752  Roller:Driven 8 

 12 B125 4751  Shaft:Driven 4 

 13 AF02 2156  Front Driven Transport Roller 4 

 14 AG07 0513  Magnet Catch 2 

 15 D333 7630  Bracket:Support:Guide Plate 2 

 16 D333 7633  Bracket:Contact Point:Cover 2 

 17 D333 7629  Guide Plate:Reverse:Outer 1 

 18 D333 7692  Bracket:Stopper 2 

 19 D333 7616  Magnet Catch Pleet:Left:Side Plate 1 

 20 D333 7617  Magnet Catch Pleet:Right:Side Plate 1 

 21 B257 4354  Spacer - Fusing Entrance Guide Plate 2 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0454 3006Q Tapping Screw - M3x6  

 103 0954 3006N Screw - M3x6  

 104 0720 0030E Retaining Ring - M3  

 105 0807 4139  Washer (100pcs/set)  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

3.By-pass Feed Section 3 (B890) 



8 

 

 

4.By-pass Feed Section 4 (B890) 

1 2

3

4

5
106

106

102

6

102
102

11
102

7

102

102

102
11

10
102

8

9
103

103
104

101
102

106

106
24

23

412

4
12

102

10

13

14

15

103
9

101

101

105

3

16

101

102

17
18

19
102

102

4
106

20

22
21

105

101

101

101

107

25

26
103

9
101

101

105

NA

 



9 

 1 D333 7661  Cover:Original Table:Lower 1 

 2 B238 4483  Screw 2 

 3 B889 1440  Transport Roller:Drive 2 

 4 AA08 2104  Bushing - 8x12x7 4 

 5 AX21 0099  Magnetic Clutch 1 

 6 D333 7614  Bracket:Right:Protect:Side Plate 1 

 7 D333 7613  Bracket:Left:Protect:Side Plate 1 

 8 D333 5525  Harness:DC:Sensor 1 

 9 AW01 0109  Photo Reflection Sensor:PS117ED1 7 

 10 AG07 0513  Magnet Catch 2 

 11 B889 1170  Bracket:Magnet Catch 2 

 12 5215 2621  Snap Ring - M6 2 

 13 D333 5581  Harness:DC:Original Sensor:NA 1 

 13 D333 5580  Harness:DC:Original Sensor:DOM/EU 1 

 14 D333 5555  Harness:DC:Main 1 

 15 D333 7673  Bracket:1:Sensor:NA 1 

 15 D333 7612  Bracket:1:Sensor:DOM/EU 1 

 16 A174 3946  Arm Bushing 2 

 17 B889 5547  Harness:DC:Push Switch 1 

 18 D333 7622  Guide Plate:Reverse:Inner 1 

 19 G020 5626  Push Switch 1 

 20 A257 4632  Timing Pulley 1 

 21 D333 7667  Timing Belt:B60S3M414 1 

 22 B889 1435  Spacer:21.2 1 

 23 B023 4570  Gear - 31Z 1 

 24 B889 1431  Gear:Timing Pulley:34Z/29T 1 

 25 D333 7615  Bracket:Frame 1 

 26 D333 7674  Bracket:2:Sensor:NA 1 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0454 3006Q Tapping Screw - M3x6  

 103 0353 0140N Screw:M3x14  

 104 1204 2529  Switch - V-5F912DN  

 105 1105 0511  Harness Clamp - LWS-0306ZC  

 106 0720 0060E Retaining Ring - M6  

 107 1105 0534  Clamp  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

4.By-pass Feed Section 4 (B890) 



10 

 

 

5.Exterior 1 (B890) 

101
1

2

101

101
1

3

2

101

4

5

6
7

6

102

102

101
101

101

101

102
8

9
102

101

11
10102

101

4

5

101

102
12

13
15

14

16

101
101

101

102

12
13

15

14

17
101

101

18
104

18
104

19

20
21

103

101

101

105

105 101

23

24
16

16

22

103

20
21

101

19

101

 



11 

 1 B890 1652  Bracket:Coupling:Upper 2 

 2 AA14 3790  Screw:Contact Point 4 

 3 B890 1918  Cover:Front Lower:BEL:Ass'y 1 

 4 B889 1954  Cover:Left and Right:Lower 2 

 5 B889 1957  Cover:Left and Right:Upper 2 

 6 B889 1955  Cover:Left:Upper Lower 2 

 7 B889 1981  Holder:Film 1 

 8 B889 1685  Decal:Switch 1 

 9 B889 1956  Cover:Left Middle 1 

 10 B889 1963  Cover:Right Middle 1 

 11 B889 1687  Decal:Dehumidifier:Heater:Switch 1 

 12 B889 1965  Receive Plate:Magnet Catch 2 

 13 B889 1906  Grip:Cover:Open and Close 2 

 14 B104 1303  Hinge Shaft 4 

 15 B889 1964  Cover:Misfeed Removal 2 

 16 D355 4598  Roller:Slider 8 

 17 B889 1550  Cover:Connecting:Upper 1 

 18 D407 7741  Adjusting Plate:Arm:Lower:Connecting 2 

 19 D407 7752  Bracket:Arm:Lower:Connecting 2 

 20 D407 7740  Shaft:Arm:Connecting 2 

 21 C257 1065  Spacer 2 

 22 D407 7721  Guide:Connecting:Exit 1 

 23 D407 7730  Bracket:Lock:Fix 1 

 24 D407 7729  Shaft:Lock:Fix 1 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0450 4010N Tapping Screw:M4x10  

 103 0720 0080E Retaining Ring - M8  

 104 0951 5008N Screw:Polished Round:M5x8  

 105 0720 0040E Retaining Ring - M4  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

5.Exterior 1 (B890) 



12 

 

 

6.Exterior 2 (B890) 

1

102

2
3

102

102

102

101

102
4

101
101

101

102

102101

101

4

1

102

2
3

102

102

102

101

102
4

101
102

102101

101

4

101

101
5

101

101

11
101

101
101

101
12

101
6 7

101

103
8

103
8

9

10
101

13

 



13 

 1 B889 1903  Cap:Cover 8 

 2 B889 1905  Cover:Open and Close 2 

 3 B889 1909  Cover:Grip 4 

 4 B889 1910  Bracket:Fix:Cover 4 

 5 B889 1399  Bracket:Cover:Coupling 1 

 6 B890 1923  Cover:Front Upper:BEL:Ass'y 1 

 7 B889 1980  Cover:Front Upper:2 1 

 8 B889 1175  Bracket:Plate:Cover 6 

 9 B889 1914  Inner Cover:Cover:Open and Close 2 

 10 B889 1554  Cover:Connecting:Right Lower 1 

 11 D407 7755  Bracket:Gas Spring:Lower 1 

 12 B889 1924  Bracket:Cover:Front Upper 1 

 13 B889 5661  Gasket:STGN18-10R 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0450 4010N Tapping Screw:M4x10  

 103 0454 3006Q Tapping Screw - M3x6  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

6.Exterior 2 (B890) 



14 

 

 

7.Exterior 3 (B890) 

101

101

101

101
1

102
102

2
102

102

102

104

5
103

4 104

5

103

6
102

4
104

9

7

8

7

3
102

102
104

102

101

102

102

102
10

9
8

11

101

102

101

101

102

102

101

101

11

1

12

13

 



15 

 1 B889 1399  Bracket:Cover:Coupling 2 

 2 B125 5643  Ground Wire:Scanner Unit:3 1 

 3 B125 5683  Ground Wire:Pressure Plate 1 

 4 B889 1904  Bracket:Contact Point 2 

 5 B889 1912  Shaft:Contact Point 2 

 6 B889 1906  Grip:Cover:Open and Close 2 

 7 B889 1678  Decal:Paper Jam:1 1 

 8 B889 1903  Cap:Cover 8 

 9 B889 1905  Cover:Open and Close 2 

 10 B889 1909  Cover:Grip 2 

 11 B889 1910  Bracket:Fix:Cover 2 

 12 B890 2711  Holder:Separation Plate:PE 3 

 13 B890 2714  Seal:Guide Plate:Entrance:1 2 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0450 4010N Tapping Screw:M4x10  

 103 0720 0040E Retaining Ring - M4  

 104 0454 3006Q Tapping Screw - M3x6  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

7.Exterior 3 (B890) 

Ed 
Item 7
MB 2



16 

 

 

8.Exterior 4 (B890) 

3

4

101
5

6

7

101

101

103

103

5

11

12

10

101

101

101
6

9

101

8

103

101

10

101

5

11

13

101

6

103

15
10114

103

5

11

16

101

101

17
18

104
103

102

13

102

103

9

101

2
101 101

15
103

17
18

104

5
11

101
1

 



17 

 1 B889 1559  Cover:Connecting:Left Lower 1 

 2 D046 2787  Cover:Side Plate 1 

 3 B830 1135  Screw 4 

 4 B889 1171  Bracket:Cover:Micro Switch 2 

 5 AG07 0513  Magnet Catch 6 

 6 A297 1261  Stopper:Cover 8 

 7 B889 1713  Bracket:PSU:Rear 3 

 8 B890 1981  Cover:Power Supply Unit:Rear Lower 1 

 9 AA14 3790  Screw:Contact Point 5 

 10 B889 1174  Bracket:Cover:Push Switch 2 

 11 G020 5626  Push Switch 4 

 12 B889 5552  Harness:DC:Push Switch:1 1 

 13 B889 5547  Harness:DC:Push Switch 2 

 14 B889 5553  Harness:DC:Push Switch:2 1 

 15 B104 1302  Left Hinge 4 

 16 B889 1979  Guard:Inner Cover 1 

 17 AG05 0098  Knob:Fusing 2 

 18 B889 1678  Decal:Paper Jam:1 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 1105 0522  Edge Saddle - LES0510  

 103 0454 3006Q Tapping Screw - M3x6  

 104 0954 4008N Screw - M4x8  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

8.Exterior 4 (B890) 

Ed 
Item 18
MB 2



18 

 

 

9.Bridge Section (B890) 

4

1

2

105 104

101

3

5

105

101

7

6

9
10

8

11

11
12

13
106

106

101

37

14
16

17

101

15

13
9101

37

101

18

103

103

19

102
102

102

102

22

101

23

24

25

26

107
27

107

26
25

24

24

25

28

25

24

29

102

102

30

31

32

32

101

101

34

35

36

21

21
33 20

38

 



19 

 1 D407 7727  Arm:Lock 1 

 2 D407 7766  Tension Spring:Connecting:20N 2 

 3 D407 7716  Bracket:Bearing 1 

 4 A174 3946  Arm Bushing 1 

 5 D407 7728  Shaft:Lock:Contact Point 1 

 6 AA14 3790  Screw:Contact Point 1 

 7 AA06 1006  Spring:Blade:Cleaning 1 

 8 D407 7724  Tightener:Ass'y 1 

 9 5215 2621  Snap Ring - M6 2 

 10 AB03 0273  Timing Pulley - T20 1 

 11 AB03 0564  Pulley - M17 2 

 12 A257 4632  Timing Pulley 1 

 13 AA08 2104  Bushing - 8x12x7 2 

 14 D407 7712  Bracket:Connecting:Left:BEL 1 

 15 D407 7713  Bracket:Connecting:Right:BEL 1 

 16 B889 1440  Transport Roller:Drive 1 

 17 D407 7718  Guide Plate:Connecting:Lower:BEL 1 

 18 D407 7722  Cover:Connecting:Upper:BEL 1 

 19 D407 7711  Cover:Connecting:Right Sideways:BEL 1 

 20 D407 7710  Cover:Connecting:Left Sideways:BEL 1 

 21 D407 7714  Bracket:Install:Cover:Connecting 3 

 22 D407 7717  Guide Plate:Connecting:Upper:BEL 1 

 23 B889 1161  Bracket:Pressure:Transport 1 

 24 AA08 2135  Bushing - DIA4 8 

 25 AA06 3416  Spring - 3.4N 8 

 26 B125 4752  Roller:Driven 4 

 27 B125 4751  Shaft:Driven 2 

 28 AF02 2156  Front Driven Transport Roller 2 

 29 B889 1232  Discharge Brush:2 4 

 30 AA14 3828  Screw:Fly Wheel 1 

 31 D407 7796  Guide:Middle:Connecting 1 

 32 D407 7733  Guide:Connecting:Entrance:Upper 2 

 33 B889 1678  Decal:Paper Jam:1 1 

 34 D407 7731  Guide:Connecting:Entrance:Upper:Right 1 

 35 D407 7720  Guide:Connecting:Entrance:Upper 1 

 36 D407 7732  Guide:Connecting:Entrance:Upper:Left 1 

 37 B830 1135  Screw 2 

 38 D407 7742  Guide:Connecting:Guide Plate:Lower 10 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0451 3008N Tapping Screw - M3x8  

 103 0451 4008N Tapping Screw:4x8  

 104 0454 4008Q Tapping Screw - M4x8  

 105 0720 0040E Retaining Ring - M4  

 106 0720 0060E Retaining Ring - M6  

 107 0720 0030E Retaining Ring - M3  

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

9.Bridge Section (B890) 

Ed 
Item 33
MB 2



20 

 

 

10.Paper Transfer Entrans 1 (B890) 

101

1

2

1

101

101

101

3

101

101
3

4

5

7

6

8
103

103
9

8

7

6

7 6

10

7

6

101

104
11

104
12

106

102

14
1513

101

101

17

16

101

18

19

12
20

101

101

101104

105

101

12
22 23

24

21

25

21

 



21 

 1 B830 1135  Screw 2 

 2 B889 1519  Guide Plate:Connecting:Lower 1 

 3 B889 1521  Bracket:Guide Plate 2 

 4 B889 1522  Guide Plate:Connecting:Upper 1 

 5 B889 1161  Bracket:Pressure:Transport 1 

 6 AA06 3416  Spring - 3.4N 8 

 7 AA08 2135  Bushing - DIA4 8 

 8 B125 4752  Roller:Driven 4 

 9 B125 4751  Shaft:Driven 2 

 10 AF02 2156  Front Driven Transport Roller 2 

 11 AX21 0099  Magnetic Clutch 1 

 12 AA08 2104  Bushing - 8x12x7 3 

 13 B889 5549  Harness:DC:Entrance Sensor 1 

 14 AW01 0109  Photo Reflection Sensor:PS117ED1 1 

 15 B889 1398  Bracket:Sensor:Connecting 1 

 16 A174 3946  Arm Bushing 1 

 17 B889 1582  Bracket:Cover:Connecting:Lower 1 

 18 B889 1440  Transport Roller:Drive 1 

 19 AA14 3569  Screw 1 

 20 5215 2621  Snap Ring - M6 1 

 21 B889 1563  Oil Damper 2 

 22 B889 1562  Shaft:Right 1 

 23 B889 1551  Drum Stay:Soft Landing 1 

 24 H085 2140  Gear - Oil Damper : 2.0 1 

 25 B834 3214  Gear - 30Z 1 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0353 0140N Screw:M3x14  

 103 0720 0030E Retaining Ring - M3  

 104 0720 0060E Retaining Ring - M6  

 105 0633 0140G Parallel Pin - 3x14  

 106 1105 0511  Harness Clamp - LWS-0306ZC  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

10.Paper Transfer Entrans 1 (B890) 



22 

 

 

11.Paper Transfer Entrans 2 (B890) 

101

1

2
104

3
104

4
5

101
11

6
105

7
105

8

103

9

101

10
11

101

12

17
11

13

14
101

102

104

15
11

4

104

101

3

16

18

19

106

101

20

10117

22
105

101

21

25

24101

101

105

101
22

105

101

101

21

105

23

105

105
22

101

105

22

21

101
105 101

17

101

25

24
101

 



23 

 1 AA04 3629  Timing Belt - 60S3M564 1 

 2 B889 1431  Gear:Timing Pulley:34Z/29T 1 

 3 AA08 2104  Bushing - 8x12x7 2 

 4 B889 1540  Lever:Lock 2 

 5 B889 1541  Shaft:Lever 1 

 6 AB03 0551  Pulley:Idler:Fusing 1 

 7 B023 4570  Gear - 31Z 1 

 8 B889 1565  Bracket:Connecting:Left:Ass'y 1 

 9 B889 1568  Bracket:Connecting:Right:Ass'y 1 

 10 B889 1536  Stopper:Joint Unit 1 

 11 B830 1135  Screw 4 

 12 B889 1533  Bracket:Contact Point:Left 1 

 13 B889 1532  Bracket:Contact Point:Right 1 

 14 B889 1564  Stopper:Shaft 3 

 15 B889 1524  Stopper:Joint Unit:Right 1 

 16 AA06 0842  Tension Spring 1 

 17 AA14 3790  Screw:Contact Point 1 

 18 B889 1558  Bracket:Safety Switch 1 

 19 B889 1549  Cover:Connecting:Lower 1 

 20 D407 7754  Bracket:Protect 1 

 21 D407 7756  Bracket:Gas Spring:Arm:Upper 3 

 22 D407 7757  Shaft:Gas Spring:Upper 4 

 23 D407 7763  Gas Spring 1 

 24 D407 7753  Cover:Arm:Connecting 2 

 25 D407 7751  Arm:Connecting 2 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0451 4010N Tapping Screw:4x10  

 103 0451 3014N Tapping Screw:3x14  

 104 0720 0060E Retaining Ring - M6  

 105 0720 0040E Retaining Ring - M4  

 106 0454 3006Q Tapping Screw - M3x6  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

11.Paper Transfer Entrans 2 (B890) 



24 

 

 

12.Paper Transfer Entrans 3 (B890) 

102

1
2

3

4
5

105

105

6

101

1

102

2

108
1077

6
101

8

101

9

10

11
12

104

16

13
14

15

103

109

103

101

101
17

18

19
101

102

14

3
106

101

102

101

101

20
102

102

21

22

23
24

25
110

26
110

25
24 23

24
27

28

23

24

21

22

29

24

23
25

110

110
26

25
24

23
24

23

27

23
24

32

31

31

30

 



25 

 1 AG07 0513  Magnet Catch 2 

 2 B889 1170  Bracket:Magnet Catch 2 

 3 AA14 3832  Release Spring Holder 2 

 4 B889 1435  Spacer:21.2 1 

 5 A257 4632  Timing Pulley 1 

 6 AA08 2104  Bushing - 8x12x7 2 

 7 5215 2621  Snap Ring - M6 1 

 8 A174 3946  Arm Bushing 1 

 9 B889 1440  Transport Roller:Drive 1 

 10 AX10 0038  DC Solenoid 1 

 11 A174 4387  Gate Pawl Arm 1 

 12 AA06 6366  Spring:Pressure Release 1 

 13 B889 1199  Pawl:Drive 1 

 14 AA08 2101  Bushing - 6x10x6 2 

 15 B889 1181  Bracket:Exchange Powl:Left 1 

 16 AF02 5029  Exit Separation Pawl 1 

 17 B889 1180  Bracket:Exchange Powl:Right 1 

 18 B889 1164  Guide Plate:Entrance:Lower 1 

 19 B889 1177  Guide:Exchange Powl 8 

 20 B889 1160  Guide Plate:Entrance:Upper 1 

 21 B889 1161  Bracket:Pressure:Transport 2 

 22 AG07 0504  Magnet Catch:44.1N 2 

 23 AA06 3416  Spring - 3.4N 16 

 24 AA08 2135  Bushing - DIA4 16 

 25 B125 4752  Roller:Driven 8 

 26 B125 4751  Shaft:Driven 4 

 27 AF02 2156  Front Driven Transport Roller 4 

 28 H072 2207  Guard 2 

 29 B889 1188  Grip:Guide Plate:Upper 2 

 30 B889 1678  Decal:Paper Jam:1 1 

 31 B851 1122  Screw:Round Point:M4x7 4 

 32 B889 1446  Guide:Exit:Upper 8 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0454 3006Q Tapping Screw - M3x6  

 103 0353 0040N Screw - M3x4  

 104 0623 0120E Spring Pin - M3x12  

 105 0720 0060E Retaining Ring - M6  

 106 0720 0040E Retaining Ring - M4  

 107 0353 0140N Screw:M3x14  

 108 1204 2529  Switch - V-5F912DN  

 109 1105 0511  Harness Clamp - LWS-0306ZC  

 110 0720 0030E Retaining Ring - M3  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

12.Paper Transfer Entrans 3 (B890) 



26 

 

 

13.Paper Exit (B890) 

25

101

101

103
1

2

102
102

102

102

4
102

5

7

6

102

102
101

8

9
106

5

102

101

10
97

6
102

11

12
13

14

107

108

108
101 11

15

101

16

17

17

104

104

104

104

104

104
18

104

104

19
102

104

20

102
21

105

101

23

24

105
21

22
3

20

101

23

 



27 

 1 B010 4458  Gate Pawl Plate 1 

 2 B889 1168  Guide Plate:Transport:Rear:1 1 

 3 B889 1905  Cover:Open and Close 1 

 4 B889 1165  Guide Plate:Exit:Lower 1 

 5 AA14 3832  Release Spring Holder 2 

 6 B889 1214  Bracket:Guide Plate 2 

 7 B125 4817  Sheet:Magnet Catch 2 

 8 A257 4632  Timing Pulley 1 

 9 AA08 2104  Bushing - 8x12x7 2 

 10 5215 2621  Snap Ring - M6 1 

 11 AA14 3790  Screw:Contact Point 2 

 12 B889 5515  Harness:DC:Exhaust:Change 1 

 13 AW01 0109  Photo Reflection Sensor:PS117ED1 1 

 14 B889 1178  Bracket:Sensor:1 1 

 15 A174 3946  Arm Bushing 1 

 16 B889 1440  Transport Roller:Drive 1 

 17 AA12 0118  Paper Feed Discharge Brush 2 

 18 B125 5643  Ground Wire:Scanner Unit:3 1 

 19 B125 5683  Ground Wire:Pressure Plate 1 

 20 B889 1904  Bracket:Contact Point 2 

 21 B889 1912  Shaft:Contact Point 2 

 22 B889 1906  Grip:Cover:Open and Close 2 

 23 B889 1678  Decal:Paper Jam:1 1 

 24 B889 1184  Guide:Exit:Upper 1 

 25 B889 1976  Film:Cover:Open and Close:Large 3 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0454 3006Q Tapping Screw - M3x6  

 103 0454 4008Q Tapping Screw - M4x8  

 104 0450 4010N Tapping Screw:M4x10  

 105 0720 0040E Retaining Ring - M4  

 106 0720 0060E Retaining Ring - M6  

 107 0451 3014N Tapping Screw:3x14  

 108 1105 0511  Harness Clamp - LWS-0306ZC  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

13.Paper Exit (B890) 

Ed 
Item 23
MB 2



28 

 

 

14.Paper Folder Transfer 1 (B890) 

103
12

13
104

104
32

7

9

101
11

101

9

101

33

102

104
5

6
104

7
8

8

102

3

2

1
101

106

107

101

4 103 18
17

15

19

101
20

16

14

101

21
103

22

20

24
23
25

105
26

105
25

23

24

28

24
23

23
24

31

17

18
30

103

101

27
101

103

103
21

22

20

19

29 20
19

103 21

22

24
23

25
105

26
105

25
24

23
2324

23
24

31

28

12
13

103

11
101

9

101

7
10

101
9

7
10

34

101
103

35

103
35

101

 



29 

 1 B889 1179  Bracket:Sensor:2 2 

 2 B889 5542  Harness:DC:Paper Crimp 2 

 3 AW01 0109  Photo Reflection Sensor:PS117ED1 2 

 4 A174 3946  Arm Bushing 2 

 5 B889 1435  Spacer:21.2 1 

 6 A257 4632  Timing Pulley 1 

 7 AA08 2104  Bushing - 8x12x7 4 

 8 B889 1440  Transport Roller:Drive 2 

 9 AA14 3832  Release Spring Holder 4 

 10 5215 2621  Snap Ring - M6 2 

 11 B889 1169  Bracket:Guide Plate 4 

 12 B889 1170  Bracket:Magnet Catch 6 

 13 AG07 0513  Magnet Catch 6 

 14 B889 1167  Guide Plate:Transport:Front Upper:2 1 

 15 B889 1163  Guide Plate:Transport:Rear:3 1 

 16 B889 1195  Guard:Guide Plate 2 

 17 B889 5547  Harness:DC:Push Switch 2 

 18 G020 5626  Push Switch 2 

 19 B275 1670  Guard Burring 4 

 20 H072 2207  Guard 4 

 21 B889 1186  Grip:Guide Plate 4 

 22 B889 1678  Decal:Paper Jam:1 1 

 23 AA06 3416  Spring - 3.4N 16 

 24 AA08 2135  Bushing - DIA4 16 

 25 B125 4752  Roller:Driven 8 

 26 B125 4751  Shaft:Driven 4 

 27 B889 1166  Guide Plate:Transport:Front Upper 1 

 28 B889 1143  Bracket:Pressure:Transport:Lower 2 

 29 B889 1162  Guide Plate:Transport:Rear:2 1 

 30 B257 4354  Spacer - Fusing Entrance Guide Plate 2 

 31 AF02 2156  Front Driven Transport Roller 4 

 32 AX21 0099  Magnetic Clutch 1 

 33 AA14 3542  Screw:M3:DIA4x5.6 1 

 34 B889 1450  Sheet:Block Light 1 

 35 B889 1982  Wire:Stopper:Guide Plate 2 

 101 0451 3006N Tapping Screw - 3x6  

 102 0451 3014N Tapping Screw:3x14  

 103 0454 3006Q Tapping Screw - M3x6  

 104 0720 0060E Retaining Ring - M6  

 105 0720 0030E Retaining Ring - M3  

 106 1105 0522  Edge Saddle - LES0510  

 107 1105 0511  Harness Clamp - LWS-0306ZC  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

14.Paper Folder Transfer 1 (B890) 

Ed 
Item 22
MB 2



30 

 

 

15.Paper Folder Transfer 2 (B890) 

103
12

13
103

10

101

101

101
1

3
101

101

101

101
101

102

6

7

105
105

4

5

101

2
101

8
101

101

9

8

101

101

16

14
17

104
101

19

104
1716 1418

16
15

23

104

104
18

23

15
16

101

1

101
3

2

101

101
19

101

101

10

11

106
20

106
20

101

101

21

22
101

24

24

 



31 

 1 B889 1242  Bracket:Guide Plate:2 2 

 2 B889 1241  Bracket:Guide Plate:1 2 

 3 B889 1238  Bracket:Sensor 2 

 4 B889 1239  Bracket:Bushing 1 

 5 B104 2875  Middle Transport Roller Bushing 1 

 6 AW01 0109  Photo Reflection Sensor:PS117ED1 1 

 7 B889 5543  Harness:DC:Paper Crimp:Entrance 1 

 8 B889 1243  Guide Plate:Transport:Lower 2 

 9 B889 1440  Transport Roller:Drive 1 

 10 AA08 2104  Bushing - 8x12x7 2 

 11 5215 2621  Snap Ring - M6 1 

 12 B889 1435  Spacer:21.2 1 

 13 A257 4632  Timing Pulley 1 

 14 AA06 3956  Compression Spring:Driven:6.6N 4 

 15 B889 1436  Compression Spring:Middle 4 

 16 AA08 2135  Bushing - DIA4 8 

 17 B125 4752  Roller:Driven 4 

 18 B125 4751  Shaft:Driven 4 

 19 B889 1240  Bracket:Pressure:Transport:2 4 

 20 B889 1214  Bracket:Guide Plate 4 

 21 B889 1158  Inner Cover:Rear 1 

 22 B889 1391  Stopper:Guide:Upper 1 

 23 B889 1356  Roller:Driven 4 

 24 AA14 3555  Screw - M3x5 2 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0451 3014N Tapping Screw:3x14  

 103 0720 0060E Retaining Ring - M6  

 104 0720 0030E Retaining Ring - M3  

 105 1105 0511  Harness Clamp - LWS-0306ZC  

 106 0454 3006Q Tapping Screw - M3x6  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

15.Paper Folder Transfer 2 (B890) 



32 

 

 

16.Paper Folder 1 (B890) 

102

1

2

2
1

3
4

5
3

102

1
2

2
1

7

6
104

10

104

8
101

1
103

1
103

12
101

19 11

101
9

1112

18
101

1
14

16

105

105
16

14
1
104

17

17
10

104

1
14

16
105

1
14

16
105

9
101

8
101

103
15

14
13

106

103
15

14
13

106

102

3
4

7

2

2

1

6 5
3

102

102

2

2
1

 



33 

 1 5215 2621  Snap Ring - M6 12 

 2 AA08 2104  Bushing - 8x12x7 8 

 3 B889 1339  Gear:Z251 4 

 4 B889 1337  Arm:Guide:Left 2 

 5 B889 1338  Arm:Guide:Right 2 

 6 B889 1342  Spacer:Guide:Right 2 

 7 B889 1341  Spacer:Guide:Left 2 

 8 B889 1332  Bracket:Guide:1 2 

 9 B889 1335  Bracket:Guide:2 2 

 10 B889 1309  Guide:Paper Crimp 2 

 11 AW02 0141  Photointerruptor 2 

 12 B624 3046  DC Solenoid Cushion 2 

 13 B889 1321  Torque Limiter:Guide 2 

 14 B889 1325  Flange 6 

 15 B889 1322  Timing Pulley:28T 2 

 16 B889 1323  Gear:Z26 4 

 17 B889 1320  Shaft:Drive:Guide 2 

 18 B889 1329  Bracket:Sensor:2 1 

 19 B889 1328  Bracket:Sensor:1 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0454 3008Q Tapping Screw:3x8  

 103 0742 3808  Ball Bearing - 8x16x5  

 104 0313 0060N Screw - M3x6  

 105 0633 0200G Pin - M3x20  

 106 0632 0100G Pin - 2x10mm  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

16.Paper Folder 1 (B890) 



34 

 

 

17.Paper Folder 2 (B890) 

109

3

1

101

5
103

102
5

7
6

8
103

101

9

13
102

10
105

11
104

10
105

104
102

102

10
105

104
15

2

101

106

12
104

10
105

14

5
103

101

4

5

102

101

106

21

20

20

26

101

21

22

23

24

25

106

27

16

27

17

102
104

107
19

104

17

102
104

107
19

104

104
27

16

27

104

104

104

28

28

104

107

107

29
30

108

109

18

18

18

18

 



35 

 1 B889 1370  Arm:Pressure:Roller:1 1 

 2 B889 1371  Arm:Pressure:Roller:2 1 

 3 B889 1296  Arm:Roller:Lower:Left Front 1 

 4 B889 1250  Arm:Roller:Lower:Right Front 1 

 5 5446 6214  Shaft Holder - Pick-up Roller 4 

 6 AA14 3790  Screw:Contact Point 1 

 7 B889 1262  Bracket:Tightener:Left and Right 1 

 8 A257 4650  Tightener Pulley 1 

 9 A257 6429  Pressure Spring 1 

 10 B889 1260  Timing Pulley:44T 4 

 11 B889 1261  Timing Belt:B120S3M273 1 

 12 B889 1277  Timing Belt:B60S3M360 1 

 13 B889 1268  Timing Belt:B120S3M318 1 

 14 B889 1295  Bracket:Arm:1 1 

 15 B889 1387  Tension Spring:Pressure:Roller 1 

 16 B889 1280  Roller:Paper Crimp 2 

 17 B889 1289  Roller:Paper Crimp:80 2 

 18 5053 0419  Bushing - 10mm 4 

 19 B889 1374  Timing Pulley:Roller:Upper 2 

 20 B889 1347  Guide Plate:Guide Plate:Middle 2 

 21 AA12 0118  Paper Feed Discharge Brush 4 

 22 B889 1224  Guide Plate:Lower Middle 1 

 23 B889 1345  Guide Plate:Paper Crimp:Lower Middle:4 1 

 24 B889 1344  Guide Plate:Paper Crimp:Lower Middle:3 1 

 25 B889 1213  Guide Plate:Lower Middle:2 1 

 26 B889 1346  Stay:Paper Crimp:Lower Middle:2 1 

 27 B889 1348  Collar:Roller 4 

 28 B889 1352  Spacer:Guide Plate:Paper Crimp 2 

 29 B889 1252  Timing Pulley:34T 2 

 30 B352 3170  Spacer 2 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0742 3910  Ball Bearing:10x22x6  

 103 0720 0060E Retaining Ring - M6  

 104 0720 0080E Retaining Ring - M8  

 105 0633 0280G Pin - 3x28  

 106 0451 3014N Tapping Screw:3x14  

 107 0633 0200G Pin - M3x20  

 108 0954 4008N Screw - M4x8  

 109 0701 0050N Washer:DIA5  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

17.Paper Folder 2 (B890) 



36 

 

 

18.Paper Folder 3 (B890) 

5
3

5
103 102

6
7

9

8
101

101

1

16

15

105
17

18
106

107
19

101

10
104

20

20

101
11

101

101
13

12
103 14

101

2

104
5

4

5
103

102
6

7

9
8

101

16

105

17
18

106
107

19

21
101

9

101

102
22

23
101

24
101

 



37 

 1 B889 1371  Arm:Pressure:Roller:2 1 

 2 B889 1370  Arm:Pressure:Roller:1 1 

 3 B889 1250  Arm:Roller:Lower:Right Front 1 

 4 B889 1296  Arm:Roller:Lower:Left Front 1 

 5 5446 6214  Shaft Holder - Pick-up Roller 4 

 6 AB03 0098  Belt Tightener 2 

 7 B889 1381  Bracket:Tightener:Roller:Lower:Ass'y 2 

 8 AA14 3790  Screw:Contact Point 2 

 9 AA06 6152  Tension Spring 3 

 10 B889 1295  Bracket:Arm:1 1 

 11 B889 1384  Bracket:Tightener:Roller:Middle Lower:Peen 1 

 12 A228 1100  Idler Pulley Z20 1 

 13 B889 1376  Stopper:Guide:Right 1 

 14 B889 1253  Timing Belt:B80DS3M444 1 

 15 B889 1387  Tension Spring:Pressure:Roller 1 

 16 B889 1372  Timing Pulley:Idler:Lower 2 

 17 B889 1375  Timing Pulley:Roller:Lower 2 

 18 B352 3170  Spacer 2 

 19 B889 1373  Timing Belt:60S3M198 2 

 20 B889 1377  Timing Pulley:Idler:Upper 2 

 21 B889 1255  Guide Plate:Idler 1 

 22 AB03 0806  Pulley - 19T 1 

 23 B889 1378  Bracket:Tightener:Roller:Upper:Ass'y 1 

 24 B889 1355  Stopper:Guide 1 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0720 0040E Retaining Ring - M4  

 103 0720 0060E Retaining Ring - M6  

 104 0742 3910  Ball Bearing:10x22x6  

 105 0633 0200G Pin - M3x20  

 106 0701 0040N Washer:DIA4  

 107 0954 4008N Screw - M4x8  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

18.Paper Folder 3 (B890) 



38 

 

 

19.Paper Folder 4 (B890) 

14

101

101 101

101
9

101

101

10

101
102

101
3

2

1
103

4

5

101

6

7

8
8

7

6

101

101

9

101

101

11

11
101

101

101

101

104

104

12

12

13

15

 



39 

 1 B889 1354  Photointerruptor:Paper Crimp 1 

 2 B889 5526  Harness:DC:Roller:Front:Radiate 1 

 3 B889 1193  Bracket:Photointerruptor:Radiate 1 

 4 B889 1197  Stay:Paper Crimp:Open and Close:Upper Front:2 1 

 5 B889 1196  Guide Plate:Paper Crimp:Upper Front:2 1 

 6 B889 1231  Discharge Brush:1 2 

 7 B889 1232  Discharge Brush:2 2 

 8 AA12 0118  Paper Feed Discharge Brush 2 

 9 B889 1198  Bracket:Guide Plate:Paper Crimp:Upper Front 2 

 10 B889 1223  Guide Plate:Lower Front 1 

 11 AX40 0190  Heater:120V:9W 2 

 11 AX40 0191  Heater:230V:9W 2 

 12 B889 1156  Cover:Heater:Front 2 

 13 B889 5503  Harness:AC:Dehumidifier:Heater 1 

 14 B889 1359  Shielding Plate:Sensor 1 

 15 B889 1299  Guide:Paper Crimp:Lower 3 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 1105 0511  Harness Clamp - LWS-0306ZC  

 103 0353 0060N Bind Screw - M3x6  

 104 1105 0522  Edge Saddle - LES0510  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

19.Paper Folder 4 (B890) 



40 

 

 

20.Paper Folder 5 (B890) 

101
2

1

101

3

4

5

6

101
6

6

6

5

4

101

13

14

101

12

101

7

8
9

11 104

103

101

1

2
101

21
103

101

102
15

15

102
10 102

20

2019
19

19
19

17

102
15

20

20
15

102
10

1819
19

18
17

15
20

18
19

18
15

20
102

16

102
15

20

102
10

15
20

18

19
18

19
17

2015
102

19
19

17

19

19

15

20
10

102

22

22

23

24

 



41 

 1 AA14 3832  Release Spring Holder 2 

 2 B889 1214  Bracket:Guide Plate 2 

 3 B889 1225  Guide Plate:Lower Rear 1 

 4 B889 1231  Discharge Brush:1 2 

 5 B889 1232  Discharge Brush:2 2 

 6 AA12 0118  Paper Feed Discharge Brush 4 

 7 B889 1193  Bracket:Photointerruptor:Radiate 1 

 8 B889 1359  Shielding Plate:Sensor 1 

 9 B889 1354  Photointerruptor:Paper Crimp 1 

 10 B889 1298  Shaft:Exit:L 4 

 11 B889 5527  Harness:DC:Roller:Rear:Radiate 1 

 12 B889 1229  Guide Plate:Upper Rear 1 

 13 B889 1293  Guide:Exit:1 3 

 14 B889 1367  Guide:Exit:3 1 

 15 B889 1292  Spring 12 

 16 B889 1290  Shaft 2 

 17 5446 2901  Collar - 8mm 4 

 18 B889 1212  Roller:Driven:Exit:Middle 8 

 19 B889 1236  Roller:Driven:Exit 22 

 20 AA08 0203  Bushing - 6mm 12 

 21 B889 1230  Bracket:Pressure:Transport:3 1 

 22 B889 1294  Guide:Exit:2 2 

 23 B125 4722  Sheet:Side Fence:Small 1 

 24 B889 1390  Guide:Exit:Lower 2 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0720 0040E Retaining Ring - M4  

 103 1105 0511  Harness Clamp - LWS-0306ZC  

 104 0353 0060N Bind Screw - M3x6  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

20.Paper Folder 5 (B890) 



42 

 

 

21.Paper Folder Exit (B890) 

101
28

29

30

102

106

101

31

32
11

101

17

33

18
19

104
101

104
20

21
22

23

23
27

104
25

24

101
26

101

101
2

3
4

105

105
1

1

1

1

105

105
105

6

105

7

6

5

101

101

101

101

101

9

9

8

10

8

102
6

3105
1

1051 4
1

105

105
1

2

105

6

6
5

7
105

101

6

101
26

101
27

25

101

11

16

14

13
103

103
103

103

101

101

15

101

101

101

12

34

106

106

41

41

38

107

40

107
40

39

35

101

106

101
36

37 106
101

101
35

101
42

43

44
45

 



43 

 1 AA08 2101  Bushing - 6x10x6 12 

 2 B889 1216  Roller:Pressure 4 

 3 B889 1221  Shaft:Pressure 4 

 4 B889 1218  Arm:Roller:Middle 2 

 5 B889 1219  Guide Plate:Arm 2 

 6 AA14 3542  Screw:M3:DIA4x5.6 8 

 7 B889 1220  Shaft:Contact Point 2 

 8 B889 1249  Tension Spring:Roller 2 

 9 B889 1222  Bracket:Pressure:Middle 2 

 10 B889 1215  Guide Plate:Arm:2 1 

 11 AA14 3790  Screw:Contact Point 2 

 12 B889 1706  Guard:IC 1 

 13 B890 1286  DC Stepper Motor:Paper Crimp:Ass'y 1 

 14 AA16 1164  Cushion:Stepper Motor 1 

 15 B889 1275  Bracket:Stepper Motor 1 

 16 AA06 1006  Spring:Blade:Cleaning 1 

 17 A257 6429  Pressure Spring 1 

 18 B889 1281  Guide Plate:Drive 1 

 19 A257 4650  Tightener Pulley 1 

 20 A259 1158  Pulley Flange 1 

 21 B889 1267  Timing Belt:B80S3M294 1 

 22 B889 1266  Timing Pulley:24T/44T 1 

 23 5446 2901  Collar - 8mm 2 

 24 B889 1276  Timing Pulley:33T 1 

 25 AA08 2104  Bushing - 8x12x7 2 

 26 B889 1714  Bracket:Cover:PSU 2 

 27 5215 2621  Snap Ring - M6 2 

 28 B889 1178  Bracket:Sensor:1 1 

 29 B889 5529  Harness:DC:Paper Crimp:Exit 1 

 30 AW01 0091  Photo Reflection Sensor 1 

 31 A174 3946  Arm Bushing 3 

 32 B889 1445  Transport Roller:Drive:Exit 1 

 33 B889 1271  Bracket:Tightener 1 

 34 B889 1715  Guard:Power Supply Unit 1 

 35 B889 1191  Shielding Plate:Lower 2 

 36 B889 1192  Bracket:Sensor:Lower Front 1 

 37 B889 1189  Bracket:Sensor:Lower Rear 1 

 38 B889 5524  Harness:DC:Roller:Front:Photo 1 

 39 B889 5525  Harness:DC:Roller:Rear:Photo 1 

 40 B889 1354  Photointerruptor:Paper Crimp 2 

 41 B889 1190  Bracket:Sensor:Lower:2 2 

 42 B889 1707  Cover:Power Supply Unit 1 

 43 B889 1359  Shielding Plate:Sensor 1 

 44 B890 1274  DC Stepper Motor:Paper Crimp:Ass'y 1 

 45 B890 5576  Harness:DC:Jabara:Motor:Connecting 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0451 3014N Tapping Screw:3x14  

 103 0451 4008N Tapping Screw:4x8  

 104 0720 0060E Retaining Ring - M6  

 105 0720 0040E Retaining Ring - M4  

 106 1105 0511  Harness Clamp - LWS-0306ZC  

 107 0353 0060N Bind Screw - M3x6  

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

21.Paper Folder Exit (B890) 



44 

 

 

22.Drive Section (B890) 

101

101

101

101
102

102

101

101

102

102

1

2

3
5

6

4

7
104

8

9

11
12

4
13

14

101

104
8

10 11
12

4
13

101
14

104
17

16
15

104
13

4
12

11

101
14 105

102

102

102
102

1

2
101

101

4
3

6

5

104
15

18
16

102

102

101

101
107

19

106

20

21
104

103
103

11
12

103

103

101

22

 



45 

 1 B889 1265  Stepper Motor DC2.3V 6.9W 2 

 2 AA16 1164  Cushion:Stepper Motor 2 

 3 B889 1275  Bracket:Stepper Motor 2 

 4 AA14 3790  Screw:Contact Point 5 

 5 AA06 1006  Spring:Blade:Cleaning 2 

 6 B889 1324  Timing Belt:B60S3M285 2 

 7 B889 1430  Guide Plate:Drive:Upper 1 

 8 B889 1431  Gear:Timing Pulley:34Z/29T 2 

 9 B889 1432  Timing Belt:B60S3M771 1 

 10 B889 1433  Timing Belt:B60S3M492 1 

 11 5215 2621  Snap Ring - M6 4 

 12 AB03 0455  Tightener Pulley - 8x20x13 4 

 13 B889 1427  Bracket:Tightener 3 

 14 A257 6429  Pressure Spring 3 

 15 AB01 7674  Gear/Pulley - 66Z/20T 2 

 16 A259 1158  Pulley Flange 2 

 17 B023 4570  Gear - 31Z 1 

 18 B889 1424  Timing Belt:B60S3M573 1 

 19 AX06 0296  Brushless Motor:DC24V 24W:Z9 1 

 20 B889 1421  Bracket:Motor 1 

 21 AB01 7673  Gear - 40/82Z 1 

 22 B889 1185  Guard:Cover:Upper 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0451 4008N Tapping Screw:4x8  

 103 0451 3014N Tapping Screw:3x14  

 104 0720 0060E Retaining Ring - M6  

 105 1105 0511  Harness Clamp - LWS-0306ZC  

 106 1105 0522  Edge Saddle - LES0510  

 107 1105 0409  Card Spacer- 6.4mm  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

22.Drive Section (B890) 



46 

 

 

23.Electrical Section (B890) 

101

101
1

2

104
104

113

3101

112

4

5

105

114

101
115

8

7

6

101

106
101

9

103
10

101

101 12

11

13

5

101

106

9

117

101
14

116

103

101

10

103 103
103

101

101

14

23

110

109 111

101

24

27

101

25
101

102

108
26

17

16
15

18

101

101

101 101

20

21

22

107
118

19

119

121

120

122

11

124

123

125

103 125
28

 



47 

 1 B889 1708  Cover:Leak Breaker 1 

 2 B889 5502  Harness:AC:1 1 

 3 AA00 1283  Decal - Noise Filter 1 

 4 B889 1157  Bracket:Switch:Right 1 

 5 AA14 3547  Hexagonal Bolt:M12x80 4 

 6 AA00 1190  Decal - Ground 1 

 7 B889 1710  Bracket:Power Supply Cord 1 

 8 B286 5767  Power Supply Cord - 120V 1 

 8 B257 5496  Power Supply Cord:230V 1 

 9 AH01 2035  Caster - 980N 4 

 10 B889 1175  Bracket:Plate:Cover 10 

 11 B889 1717  Bracket:PSU 2 

 12 AZ23 0217  Power Supply Unit 120V 285W 1 

 12 AZ23 0218  Power Supply Unit - 230V 285W 1 

 13 B889 5504  Harness:AC 1 

 14 B889 1953  Cover:Upper Rear 2 

 15 B889 1713  Bracket:PSU:Rear 4 

 16 B889 1712  Bracket:PSU:Front 4 

 17 B890 5569  Harness:DC:Sensor 1 

 18 B890 5571  Harness:DC:Mechanical Drive Section 1 

 19 B890 5568  Harness:DC:Power Source 1 

 20 B890 5216  PCB:MCU-J:EXP:Ass'y 1 

 21 B889 1711  Bracket:IC:J 1 

 22 GX64 0021  Fan Motor DC24V 1.92W 1 

 23 B889 1173  Guide Plate:Micro Switch 2 

 24 B889 1176  Bracket:Main Switch 1 

 25 B890 5629  Harness:DC:Interface:Jabara:Ass'y 1 

 26 B890 5612  Harness:DC:Interface:Cross:1 1 

 27 B890 5626  Harness:DC:Interface:F:Ass'y 1 

 28 B889 5662  Ground Wire:Power Supply Unit:Braided Cable 1 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0451 4008N Tapping Screw:4x8  

 103 0454 3006Q Tapping Screw - M3x6  

 104 0314 0200N Pan Head Screw:M4x20  

 105 0314 0080N Philips Pan Head Screw - M4x8  

 106 0954 5014N Screw - M5x14  

 107 0451 3030N Tapping Screw:3x30  

 108 0454 3008Q Tapping Screw:3x8  

 109 0451 3014N Tapping Screw:3x14  

 110 1204 2529  Switch - V-5F912DN  

 111 1204 2533  Switch - AJ76200PZ02  

 112 1204 2634  Rocker Switch - Aj76200b  

 113 1107 1192  Fuse:BJS202100F1R  

 114 0703 0040N Spring Washer:DIA4  

 115 1607 0534  Ferrite Core:ZCAT3035-1330  

 116 1600 2049  Resistor:91 Ω:±5%:30W  

 117 1600 2048  Resistor:5.1 Ω:±5%:20W  

 118 1105 0648  Spacer:KGPS-8RFV0  

 119 1107 0388  Fuse (Glass Case) - 2A - 125V (120V)  

 119 1107 1061  Fuse:ET-1A (230V)  

 120 1107 0629  Fuse:Ceramic Case:15A 125V (120V)  

 120 1107 1084  Fuse:CES14-8A-N1 (230V)  

 121 1107 0652  Fuse (Glass Case) - 10A - 125V (120V)  

 121 1107 1053  Fuse:HT-5A-N5 (230V)  

 122 1107 0392  Fuse - 6.3A 125V (120V)  

 122 1107 1067  Fuse:ET-6.3A (230V)  

 123 1607 1139  Ferrite Core:RFC-8  

 124 1607 1574  Ferrite Core:RFC-H13  

 125 0954 3006N Screw - M3x6  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

23.Electrical Section (B890) 



48 

 

 

24.Accessory (B890) 

7 8

1

2

101 101

4

3

101
5

5

101 17

102

103

16

16

18
7

103

12

15

13

13

13

13
12

14

8

101101

11

101
101 6

9

10  



49 

 1 B890 2833  Separation Plate:Copy Tray 3 

 2 B890 2707  Spacer:Separation Plate 3 

 3 B890 2822  Copy Tray:Rear 3 

 4 B890 2058  Bracket:Coupling:Front 1 

 5 B890 4084  Bracket:Coupling:Ass'y 2 

 6 B890 4052  Bracket:Coupling:Right 1 

 7 B890 2950  Decal:Multi-Language:Cross 1 

 8 B890 2057  Bracket:Coupling:Rear 1 

 9 B890 2836  Stack:Right 5 

 10 B890 2837  Plate:Stack 1 

 11 B132 1226  Holder:Stand 8 

 12 B890 2800  Tray:Right:3 6 

 13 5447 2681  Snap Ring 12 

 14 B890 2816  Shaft:Contact Point 3 

 15 B890 2823  Guide:Tray:Right 3 

 16 B830 1135  Screw 2 

 17 AG05 0095  Fusing Knob 1 

 18 B889 1426  Knob:Pick-up Paper Jam 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3008N Tapping Screw - M3x8  

 102 0451 3006N Tapping Screw - 3x6  

 103 0954 4008N Screw - M4x8  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

24.Accessory (B890) 

Ed 
Item 7
MB 2



50 

 

 

25.Paper Transfer Unit 1 (B890) 

12 102

11

102

102

101

101

101

10

7

7

8

101

5

6

101

101

5
4

101

1

2

101

101

101

10113

3

14

15

101

9

 



51 

 1 B890 2955  Seal:Exit:Right 1 

 2 B890 2968  Cover:Right:Ass'y 1 

 3 B188 6196  Gasket:Guide Plate:Upper Front 3 

 4 B890 2974  Cover:Right Rear 1 

 5 B830 1135  Screw 2 

 6 B890 2956  Cover:Rear Lower 1 

 7 B890 2821  Cushion:Stopper 3 

 8 B890 2820  Stopper:Cover:Open and Close 1 

 9 B890 2804  Inner Cover:Left:Small 1 

 10 B890 2819  Cover:Right Lower:Ass'y 1 

 11 B890 2817  Cover:Upper:Ass'y 1 

 12 AG07 0513  Magnet Catch 2 

 13 B663 5113  Gasket:20 6 

 14 B890 2825  Holder:Copy Tray 3 

 15 B890 4800  Decal:Caution:Transport:Roller 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0454 3006Q Tapping Screw - M3x6  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

25.Paper Transfer Unit 1 (B890) 



52 

 

 

26.Paper Transfer Unit 2 (B890) 

1

103

103

108

4

5

6

4

101

108

103
2

103

101

103

103

101

104

2

3

3

103

11

17

18

20

19

21

101

14
14

101

15

16

107

22

105

19

101

106

105

106

10

101

25

11

19

102

24

101

23

101

8

12

13

9
10

7

 



53 

 1 B890 2811  Bracket:Stay:Cover:Upper 1 

 2 B890 2818  Shaft:Contact Point:Open and Close 2 

 3 B889 1906  Grip:Cover:Open and Close 2 

 4 B890 2950  Decal:Multi-Language:Cross 1 

 5 B889 1903  Cap:Cover 4 

 6 B889 1905  Cover:Open and Close 1 

 7 B890 2835  Inner Cover:Open and Close 1 

 8 B223 5863  Gasket:EGUN1-0205:L23 2 

 9 G020 5626  Push Switch 1 

 10 AG07 0513  Magnet Catch 2 

 11 AA14 3562  Screw:M4:DIA6x1.2 2 

 12 B890 2812  Bracket:Right:Door Catch 1 

 13 B889 5547  Harness:DC:Push Switch 1 

 14 B275 1670  Guard Burring 4 

 15 B890 2830  Cover:Open and Close:Paper Chip:Ass'y 1 

 16 B890 2806  Hinge:TH-11SUS-R 2 

 17 B890 4877  Seal:Duct:Lower 1 

 18 B890 2832  Seal:Paper Chip:Left and Right 1 

 19 B830 1135  Screw 3 

 20 B890 2829  Bracket:Seal:Left 1 

 21 B234 2092  Terminal Pin 1 

 22 B890 2807  Bracket:Safety Switch 1 

 23 AW02 0114  Photo Interruptor - Lower Limit 1 

 24 B890 2802  Inner Cover:Left 1 

 25 B890 2813  Bracket:Left:Door Catch 1 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0454 3006Q Tapping Screw - M3x6  

 103 0450 4010N Tapping Screw:M4x10  

 104 0323 0060N Screw M3x6  

 105 0353 0250N Screw:M3x25  

 106 1204 2529  Switch - V-5F912DN  

 107 0453 3006N Tapping Screw - M3x6  

 108 0720 0030E Retaining Ring - M3  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

26.Paper Transfer Unit 2 (B890) 

Ed 
Item 4
MB 2



54 

 

 

27.Paper Transfer Entrans 1 (B890) 

1

102

4

3

5
102

7

102

4

3

6
102

7
102

6

3

1024

8

102

102

102

3

3

6

6

102

102
5

7

2
101

3
4

102

101

10

14

15

101
101

12

13

10

11

9

101

4

4

16

 



55 

 1 AA14 3129  Shoulder Screw - Front Cover 1 

 2 B104 4331  Arm Bracket Ass'y 1 

 3 B889 1292  Spring 8 

 4 AA08 0203  Bushing - 6mm 8 

 5 B889 1212  Roller:Driven:Exit:Middle 2 

 6 B889 1236  Roller:Driven:Exit 6 

 7 B889 1235  Shaft:Exit 4 

 8 B890 4368  Sheet:Guide Plate:Upper 9 

 9 B890 4145  Guide Plate:Upper:Ass'y 1 

 10 AA12 0122  Rear Exit Discharge Brush 4 

 11 B890 2701  Cover:Guide Plate:Upper:Ass'y 1 

 12 B890 2827  Grip:A-1042-C-8 1 

 13 B890 2704  Receive Plate:Magnet Catch:Entrance 1 

 14 B890 2950  Decal:Multi-Language:Cross 1 

 15 5447 1778  Stepped Screw - M4 2 

 16 B890 2715  Seal:Guide Plate:Entrance:2 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0720 0040E Retaining Ring - M4  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

27.Paper Transfer Entrans 1 (B890) 

Ed 
Item 14
MB 2



56 

 

 

28.Paper Transfer Entrans 2 (B890) 

10

9

1

3
4

101

101

101

101

102
5

106

7

102

6

8
104

102

6

103

101

101

101

5
102

16

17

101

11

19

105 15

14

12

13

101
2

1

105

105

20
21

4
18

11

2

22

 



57 

 1 AG07 0513  Magnet Catch 2 

 2 B889 1170  Bracket:Magnet Catch 2 

 3 5215 2621  Snap Ring - M6 1 

 4 AA08 2104  Bushing - 8x12x7 2 

 5 B890 4653  Bracket:Sensor 3 

 6 A174 3946  Arm Bushing 3 

 7 B890 5653  Harness:DC:Transport Unit: 

   Entrance Sensor:Connecting 1 

 8 AW01 0110  Paper Feed Sensor 1 

 9 B890 4143  Guide Plate:Lower 1 

 10 B890 4154  Transport Roller:Drive 1 

 11 AA14 3790  Screw:Contact Point 1 

 12 5447 2681  Snap Ring 1 

 13 A300 3812  Spacer - 6x22x1.5 1 

 14 AB03 3088  Pulley - 20T/20T 1 

 15 A259 1158  Pulley Flange 1 

 16 A257 6429  Pressure Spring 1 

 17 B890 4140  Tightener:Vertical Transport:Ass'y 1 

 18 AA13 2152  Spacer - 8x20x1 1 

 19 B890 4094  Timing Belt:B60S3M297 1 

 20 A257 4632  Timing Pulley 1 

 21 B889 1435  Spacer:21.2 1 

 22 B890 5670  Gasket:EGUN10113:700mm 1 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0454 3006Q Tapping Screw - M3x6  

 103 0451 3014N Tapping Screw:3x14  

 104 0353 0120N Screw M3x12  

 105 0720 0060E Retaining Ring - M6  

 106 1105 0522  Edge Saddle - LES0510  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

28.Paper Transfer Entrans 2 (B890) 



58 

 

 

29.Paper Transfer 1 (B890) 

1

2

101

102

15

9

8
103

5

6

11
12

4

7

10

9
103

8

13

12

101

14

3

16

11
12

10

17

8

103 7

5

6

13

12
14

15

102

101

8

17
103 101

3

 



59 

 1 B890 4037  Driven Roller:Auxiliary:Ass'y 2 

 2 B890 4036  Driven Roller:Auxiliary:Middle:Ass'y 1 

 3 B890 5661  Harness:DC:Solenoid:Connecting 2 

 4 B890 4151  Sheet:Guide Plate:Auxiliary:Short 1 

 5 B700 2625  Roller:MM28 2 

 6 B890 4122  Shaft:Driven Roller:Auxiliary 2 

 7 B890 4652  Guide Plate:Auxiliary 2 

 8 AA08 0203  Bushing - 6mm 4 

 9 B890 4121  Compression Spring:400mN 2 

 10 B890 4117  Bracket:Driven Roller:Auxiliary 2 

 11 5447 2681  Snap Ring 2 

 12 AA08 2101  Bushing - 6x10x6 4 

 13 B890 4252  Anchor 2 

 14 AA06 0589  Pressure Spring 2 

 15 B890 4650  Bracket:DC Solenoid:Ass'y 2 

 16 B890 4124  Sheet:Guide Plate:Auxiliary 1 

 17 G024 4266  Compression Spring:Coating Bar 2 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0454 3006Q Tapping Screw - M3x6  

 102 0353 0040N Screw - M3x4  

 103 0720 0040E Retaining Ring - M4  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

29.Paper Transfer 1 (B890) 



60 

 

 

30.Paper Transfer 2 (B890) 

1

101

4

101

101

5

101
8

106 101

101

6

102

11
12

2

105

101

9

10

104

105

103

7

101

2

101

1

105

3

 



61 

 1 B830 1135  Screw 4 

 2 B890 2821  Cushion:Stopper 2 

 3 B890 2808  Inner Cover:Upper Front 1 

 4 B890 2809  Inner Cover:Upper Rear 1 

 5 B890 4245  Guide Plate:Upper:Right 2 

 6 B890 4066  Guide Plate:Upper 4 

 7 G020 5626  Push Switch 1 

 8 B890 4161  Bracket:Safety Switch 1 

 9 B889 5547  Harness:DC:Push Switch 1 

 10 B890 5608  Harness:DC:Transport Unit:Connecting:1 1 

 11 B890 4133  Bracket:Home Position Sensor:Upper 1 

 12 AW02 0141  Photointerruptor 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0454 3006Q Tapping Screw - M3x6  

 103 0353 0350N Screw M3x35  

 104 1204 2529  Switch - V-5F912DN  

 105 1105 0511  Harness Clamp - LWS-0306ZC  

 106 1105 0516  Clamp  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

30.Paper Transfer 2 (B890) 



62 

 

 

31.Paper Transfer 3 (B890) 

1
103

1
103

1
103

1
103

1
103

104

1
103

105

104

104

104

104
105

11
12

105

102
105

104

108

10

9

102
101

8

104

104
7

6

5

3

105

104
105

4
109

2

104 105

104

103

106

105

1

103

102

1

1
103

1
103

1
103

106

110

106
107

 



63 

 1 AA08 2101  Bushing - 6x10x6 11 

 2 B132 6655  Stepper Motor:Paper Feed Unit:Ass'y 1 

 3 B890 4228  Bracket:Stepper Motor 1 

 4 B890 4751  Timing Pulley:T40 1 

 5 B890 4101  Timing Belt:B80S2M152 1 

 6 B890 4231  Shaft:Worm Gear 1 

 7 B890 4235  Worm Gear 1 

 8 B890 4230  Shaft:Lever 1 

 9 B706 1859  Screw:Slider:Lock 1 

 10 B890 4236  Gear:Pressure 1 

 11 B890 4128  Lever:Drive:Link 1 

 12 B890 4131  Shaft:Coupling:Short 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0454 3006Q Tapping Screw - M3x6  

 103 0720 0040E Retaining Ring - M4  

 104 0720 0060E Retaining Ring - M6  

 105 0742 3808  Ball Bearing - 8x16x5  

 106 1105 0516  Clamp  

 107 1105 0489  Harness Clamp - LWS 1316  

 108 0633 0140G Parallel Pin - 3x14  

 109 0633 0180G Parallel Pin - 3x18mm  

 110 1105 0522  Edge Saddle - LES0510  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

31.Paper Transfer 3 (B890) 



64 

 

 

32.Paper Transfer 4 (B890) 

104
4

3

1
5

6

2

104
4

3

105

8
7

11

10

9

101

7

101

1

8

15

104

104

3
4

15

7 8

104

3

4
1

5

9
6

8
7

101

10

101

12

14

13

104
3

4

102

1

1

6
9

8

7

5

5

7

3

8

104

4

15

104

103

104

10

101

104

104

17

15

15

104
4

3

102

14

1
5

18
6

18

1055

2

104

3

4

102
13

14
103

10

101

10112
8

7

9

7 8

104

104

16

19

20

1921

101

103

12
13

5

 



65 

 1 B700 2453  Guide:Turn 10 

 2 B890 4795  Roller:Driven 2 

 3 B890 4237  Compression Spring:4N 12 

 4 AA08 0203  Bushing - 6mm 12 

 5 5215 2621  Snap Ring - M6 14 

 6 B890 4114  Shaft:Driven Roller:Horizontal Transport 6 

 7 AA08 2101  Bushing - 6x10x6 12 

 8 5447 2681  Snap Ring 12 

 9 B890 4116  Shaft:Holder:Driven Roller 6 

 10 B890 4167  Shaft:Holder:Driven Roller 6 

 11 B890 4190  Holder:Driven Roller:Right:Ass'y 1 

 12 B890 4110  Holder:Driven Roller:Ass'y 5 

 13 B890 4171  Adjusting Plate:Holder:Driven Roller 5 

 14 B890 4172  Cam:Holder:Driven Roller 5 

 15 AA08 2075  Bushing - M6 7 

 16 B890 4126  Link:Driven Roller:Rear 1 

 17 B890 4125  Link:Driven Roller:Front 1 

 18 AA08 2141  Bushing - 16x18x5 2 

 19 B890 4187  Sheet:Guide Plate:Horizontal Transport:Upper 2 

 20 B890 4977  Sheet:Guide Plate:Horizontal Transport:Upper:2 1 

 21 B890 4135  Guide Plate:Horizontal Transport:Upper:Ass'y 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0360 3008N Screw:M3x8  

 102 0951 3006N Screw - M3x6  

 103 0720 0030E Retaining Ring - M3  

 104 0720 0040E Retaining Ring - M4  

 105 0805 0088  Retaining Ring - M6  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

32.Paper Transfer 4 (B890) 



66 

 

 

33.Paper Transfer 5 (B890) 

101

101

101

101

101

1011

1

2

2

101

104
15

101

101

105

10

14

12
13

11

101
101

101

104
101

103

101

9

8

101

101

101

5

6

1023

101

4

7
106

 



67 

 1 B890 2971  Bracket:Cover:Right 2 

 2 AA14 3562  Screw:M4:DIA6x1.2 2 

 3 B890 2803  Inner Cover:Right Upper 1 

 4 B890 2834  Inner Cover:Pulley 1 

 5 B890 4370  Sheet:Guide Plate:Jogger Fence:Upper 1 

 6 B890 4072  Guide Plate:Jogger Fence:Upper 1 

 7 B890 4369  Sheet:Guide Plate:Jogger Fence:Upper:Front 1 

 8 B890 5623  Harness:DC:Transport Unit:Connecting:2 1 

 9 B890 4165  Bracket:Connector 1 

 10 B830 1135  Screw 1 

 11 B890 2828  Bracket:Seal:Right 1 

 12 B890 2832  Seal:Paper Chip:Left and Right 1 

 13 B890 4877  Seal:Duct:Lower 1 

 14 B234 2092  Terminal Pin 1 

 15 B890 2801  Inner Cover:Right Lower 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 1105 0522  Edge Saddle - LES0510  

 103 1105 0489  Harness Clamp - LWS 1316  

 104 1105 0516  Clamp  

 105 1105 0521  Clamp - LES-1017  

 106 1105 0518  Edge Saddle - LES-1010  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

33.Paper Transfer 5 (B890) 



68 

 

 

34.Paper Transfer 6 (B890) 

1

2

2

4
3

101

101

5

6

7

104

105
105

8

10

9

11

6
12

13

103

14

104 15

16

101

101

103

103

23

101

21

101

20
22

17

18
19

18

26

101

101

101

101

26

102

27

25

101

101

101

24

101

28

29
30

31

32
33

 



69 

 1 B890 4367  Sheet:Jogger Fence:Short 3 

 2 B890 4251  Sheet:Jogger Fence 6 

 3 B700 4867  Screw:Contact Point:M3 1 

 4 B890 4106  Jogger Fence:Ass'y 1 

 5 AW02 0141  Photointerruptor 1 

 6 5215 2621  Snap Ring - M6 2 

 7 B890 4109  Bracket:Home Position Sensor:Jogger Fence 1 

 8 AA08 2051  Bushing - M8 2 

 9 B890 4100  Slider:Jogger Fence 1 

 10 B890 4099  Guide Rod:Jogger Fence 1 

 11 AA04 3599  Timing Belt - 60S3M588 1 

 12 A259 1158  Pulley Flange 1 

 13 B890 4101  Timing Belt:B80S2M152 1 

 14 A376 2524  Timing Pulley - 60Z/20Z 1 

 15 B890 4102  Bracket:Stepper Motor:Jogger Fence:Ass'y 1 

 16 D300 2205  Stepper Motor - DC 21.6W 1 

 17 A697 3150  Fixing Plate - Timing Belt 1 

 18 5447 2681  Snap Ring 2 

 19 B793 4244  Timing Pulley - 20T 1 

 20 AA14 3790  Screw:Contact Point 1 

 21 A257 6429  Pressure Spring 1 

 22 B890 4156  Bracket:Tensioner:Jogger Fence:Ass'y 1 

 23 B890 4105  Bracket:Tensioner:Jogger Fence:Fix 1 

 24 B890 4355  Guide Plate:Horizontal Transport:Right:Ass'y 1 

 25 B890 4069  Guide Plate:Horizontal Transport:Lower Left:Ass'y 1 

 26 B890 4150  Sheet:Jogger Fence:Lower 2 

 27 AW01 0110  Paper Feed Sensor 1 

 28 B890 4766  Cover:Harness:Registration Sensor 1 

 29 B890 4366  Sheet:Jogger Fence:2 1 

 30 B890 4365  Sheet:Jogger Fence:1 1 

 31 B890 4373  Sheet:Gate Pawl 1 

 32 B890 4374  Sheet:Gate Pawl:Small 3 

 33 B890 4375  Sheet:Punch:Lengthwise 1 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0353 0120N Screw M3x12  

 103 0454 3006Q Tapping Screw - M3x6  

 104 1105 0522  Edge Saddle - LES0510  

 105 0725 0120E Retaining Ring C - M12  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

34.Paper Transfer 6 (B890) 



70 

 

 

35.Paper Transfer 7 (B890) 

14

103

15

104

102

13

107

102

22

101

23 106 1

1 106
105

17

17
1816

1

101

20
19

1
106

1

1

106
19

21

1
21

23

27

1
106

26

23

101
106

1

1

19

25

20
19

106
1

105

16 17

17

18

106
1

106
1

1

105

16 17

18

17

20
19

19

21

1
2

1

1

1

3 8

4
5

6

106

12

1

10 11

7 101

9

24
106

1

106
1

1

16

16

16

28

 



71 

 1 5447 2681  Snap Ring 22 

 2 B132 1280  Pulley:Tightener:Drive: 

   Around The Photoconductor:Press Fit 1 

 3 A259 1158  Pulley Flange 1 

 4 B890 4095  Timing Belt:B50S3M294 1 

 5 B890 4160  Timing Belt:B100S3M207 1 

 6 B889 1266  Timing Pulley:24T/44T 1 

 7 A566 2126  Timing Pulley - 40Z 1 

 8 B890 4244  Synchronous Belt:B60s3m270 1 

 9 A257 6429  Pressure Spring 1 

 10 AB03 0806  Pulley - 19T 1 

 11 AA14 3790  Screw:Contact Point 1 

 12 B890 4181  Bracket:Tightener:Transport:Lengthwise:Ass'y 1 

 13 B890 4096  Bracket:Stepper Motor:Transport: 

   Lengthwise:Ass'y 1 

 14 AA16 1164  Cushion:Stepper Motor 1 

 15 B889 1265  Stepper Motor DC2.3V 6.9W 1 

 16 H072 2216  Compression Spring 6 

 17 B890 4362  Guide:Roller:Vertical Transport 6 

 18 B890 4363  Roller:Transport:Lengthwise:Auxiliary 3 

 19 GB03 0032  Timing Pulley - T28-S2M 6 

 20 B652 1674  Timing Belt:B40S2M170 3 

 21 B023 6175  Gear - 28Z 3 

 22 B890 4092  Shaft:Coupling:Roller:Right 1 

 23 B890 4093  Bracket:Roller:Transport:Lengthwise:Auxiliary 3 

 24 B890 4184  Gear:Z28 1 

 25 A300 3812  Spacer - 6x22x1.5 1 

 26 B890 4091  Shaft:Coupling:Roller:Middle 1 

 27 B890 4090  Shaft:Coupling:Roller:Left 1 

 28 B890 5670  Gasket:EGUN10113:700mm 1 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0454 3006Q Tapping Screw - M3x6  

 103 0454 4008Q Tapping Screw - M4x8  

 104 0451 4010N Tapping Screw:4x10  

 105 0720 0040E Retaining Ring - M4  

 106 0742 3806  Bearing:DIA6xDIA13x5  

 107 0451 3014N Tapping Screw:3x14  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

35.Paper Transfer 7 (B890) 



72 

 

 

36.Paper Transfer 8 (B890) 

7

101

17 13 8

12

17

17

19

13

16

14

17
16 14

6 5
105

6

5

105

7 12

101

17
13

8
17

16
14

17
13

6
5

105

6
5

105 206
5

105

106

18

18

18

18

18

106

106

106

1

104
3

2

5

4

105

105

5
6

87

103

11

14

16
17102

102

15

101

101

10

9

105

6

5

105

5

105
5

7
101

12
8

13

 



73 

 1 B890 5625  Harness:DC:Transport Unit:Connecting:4 1 

 2 B889 1266  Timing Pulley:24T/44T 1 

 3 B890 4160  Timing Belt:B100S3M207 1 

 4 A259 1158  Pulley Flange 1 

 5 5215 2621  Snap Ring - M6 10 

 6 B079 1144  Timing Pulley:Paddle 7 

 7 A257 6429  Pressure Spring 4 

 8 AA14 3790  Screw:Contact Point 4 

 9 B889 1275  Bracket:Stepper Motor 1 

 10 AA16 1164  Cushion:Stepper Motor 1 

 11 B889 1265  Stepper Motor DC2.3V 6.9W 1 

 12 B890 4087  Tightener:Horizontal Transport:Short:Ass'y 3 

 13 B132 1280  Pulley:Tightener:Drive: 

   Around The Photoconductor:Press Fit 6 

 14 AB03 0806  Pulley - 19T 5 

 15 AA04 3352  Timing Belt - B60S3M918 1 

 16 A300 3812  Spacer - 6x22x1.5 5 

 17 5447 2681  Snap Ring 11 

 18 B890 4350  Roller:Transport:Side 5 

 19 B890 4711  Synchronous Belt:B60S3M1005 1 

 20 B890 4086  Timing Belt:1326:S3M 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0454 4008Q Tapping Screw - M4x8  

 103 0451 4010N Tapping Screw:4x10  

 104 0720 0060E Retaining Ring - M6  

 105 0742 3808  Ball Bearing - 8x16x5  

 106 0451 3014N Tapping Screw:3x14  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

36.Paper Transfer 8 (B890) 



74 

 

 

37.Paper Exit (B890) 

5

5

106
106

105
1

1

1
2

6 7

10
8

1

1

1
105

3

104

9
20

21

24

1

105
27

106

28

25

102

101

23

23

26

101

23

22

18

19
17

1615

14

103 12

11

101

107

13

101

101

106
2

1

1
106

3

102

101

1
4

105
106

 



75 

 1 5215 2621  Snap Ring - M6 10 

 2 AA13 2152  Spacer - 8x20x1 2 

 3 B890 4710  Lever:Exhaust Roller 2 

 4 B079 1144  Timing Pulley:Paddle 1 

 5 B890 4241  Transport Roller:Drive 2 

 6 B890 2157  Timing Pulley:S3M:T30 1 

 7 B352 3170  Spacer 1 

 8 B890 4708  Timing Pulley:T20:S3M 1 

 9 B890 4709  Gear:Pulley:Z30:T30 1 

 10 AA04 3297  Timing Belt:S3M:150 1 

 11 B890 5645  Harness:DC:Transport Unit:Sensor:Connecting 1 

 12 AW01 0110  Paper Feed Sensor 1 

 13 B238 4483  Screw 1 

 14 B890 4248  Guide Plate:Paper Feed Sensor:Right 1 

 15 B890 4246  Guide Plate:Horizontal Transport: 

   Lower Right:Exit:Peen 1 

 16 B890 4074  Guide Plate:Horizontal Transport:Upper 1 

 17 B890 4758  Sheet:Guide Plate:Horizontal Transport:Upper 1 

 18 B890 4769  Sheet:Guide Plate:Horizontal Transport 1 

 19 B890 4353  Roller:Transport:Side:Exit 1 

 20 B890 4164  Tightener:Horizontal Transport:Exit:Ass'y 1 

 21 AA14 3790  Screw:Contact Point 1 

 22 AB03 0806  Pulley - 19T 1 

 23 5447 2681  Snap Ring 3 

 24 A257 6429  Pressure Spring 1 

 25 B132 1280  Pulley:Tightener:Drive: 

   Around The Photoconductor:Press Fit 1 

 26 AB01 4142  Pulley - 30Z/20T 1 

 27 B889 1276  Timing Pulley:33T 1 

 28 B890 4149  Timing Belt:B60S3M420 1 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0454 3006Q Tapping Screw - M3x6  

 103 0353 0120N Screw M3x12  

 104 0451 3014N Tapping Screw:3x14  

 105 0720 0060E Retaining Ring - M6  

 106 0742 3808  Ball Bearing - 8x16x5  

 107 1105 0511  Harness Clamp - LWS-0306ZC  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

37.Paper Exit (B890) 



76 

 

 

38.Cross Flap Transfer 1 (B890) 

3

3

3

3

3

3

101

101

4

101

101
101

103

4

2

14

2

103

104

1

101
101

102

104

7

8

9

8

10 11

5

101

104

1

6

101

13

12

102

101
101

101

 



77 

 1 AA08 2101  Bushing - 6x10x6 2 

 2 B890 4175  Shaft:Gate Pawl 2 

 3 B890 4719  Exchange Powl:Punch:Horizontal Transport 6 

 4 B890 4179  Sheet:Exchange Powl 2 

 5 B890 4083  Stopper:Gate Pawl 1 

 6 B238 4483  Screw 1 

 7 B890 4152  Shaft:Punch Unit 1 

 8 B890 4359  Sheet:Gate Pawl:Rear 12 

 9 B890 4715  Guide Plate:Gate 1 

 10 B890 4714  Guide Plate:Exit:Upper Left 1 

 11 B890 4760  Sheet:Guide Plate:Exit:Upper Left 1 

 12 AW01 0107  Paper Feed Sensor 1 

 13 B890 4720  Bracket:Entrance Sensor:Punch:Side 1 

 14 B890 4082  Bracket:Gate Pawl 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0454 3006Q Tapping Screw - M3x6  

 103 0360 3008N Screw:M3x8  

 104 0720 0040E Retaining Ring - M4  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

38.Cross Flap Transfer 1 (B890) 



78 

 

 

39.Cross Flap Transfer 2 (B890) 

1

2

1 2

11

109

104

5
6

7
6

103

101

3
4

8

105
107

16

15
108

18

19

2

104

1

17

14

14

106
13

9

106

9

101

9

9
10

12
9

13
106

10

102
9

106

11

109

 



79 

 1 B890 4170  Inner Cover:Middle 1 

 2 B890 4713  Guide Plate:Horizontal Transport:Left Upper:Exit 1 

 3 G070 4717  Pulley:Tightener:Press Fit 1 

 4 A257 6429  Pressure Spring 1 

 5 5447 2681  Snap Ring 1 

 6 A300 3812  Spacer - 6x22x1.5 2 

 7 AB03 3088  Pulley - 20T/20T 1 

 8 B890 2141  Bracket:Tightener:Transport:Ass'y 1 

 9 5215 2621  Snap Ring - M6 6 

 10 B890 4703  Gear:Z8 2 

 11 B890 4821  Plate:Transport Roller:Driven 2 

 12 B890 2157  Timing Pulley:S3M:T30 1 

 13 AA13 2152  Spacer - 8x20x1 2 

 14 B890 4241  Transport Roller:Drive 2 

 15 AW01 0110  Paper Feed Sensor 1 

 16 B890 4360  Sheet:Sensor:Lower 1 

 17 B890 4716  Guide Plate:Horizontal Transport:LL:Exit 1 

 18 B890 5645  Harness:DC:Transport Unit:Sensor:Connecting 1 

 19 B890 4361  Sheet:Sensor:Upper 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0454 3006Q Tapping Screw - M3x6  

 102 0720 0060E Retaining Ring - M6  

 103 0720 0040E Retaining Ring - M4  

 104 0451 3006N Tapping Screw - 3x6  

 105 0451 3014N Tapping Screw:3x14  

 106 0742 3808  Ball Bearing - 8x16x5  

 107 1105 0511  Harness Clamp - LWS-0306ZC  

 108 0353 0120N Screw M3x12  

 109 0451 4006N Tapping Screw - 4x6  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

39.Cross Flap Transfer 2 (B890) 



80 

 

 

40.Paper Transfer Unit (B890) 

13

18

105

101

17

102 102
9

19

9

102

20

9

21

102

22

103

23

23

24

9
102

104

1

2

102

102

12

6

15

15

15
16

16

14

101

3

4

101

101

5

102

7 8

9

102

102
11

10

102
9

102

1

2

104

 



81 

 1 AA14 3547  Hexagonal Bolt:M12x80 4 

 2 AH01 2035  Caster - 980N 4 

 3 B890 4194  Bracket:Protect 2 

 4 B890 4153  Bracket:Guide Rod:Fix 1 

 5 B890 5624  Harness:DC:Transport Unit:Connecting:3 1 

 6 B890 4867  Positioning Plate:Case 2 

 7 B890 4871  Duct:Lengthwise:Right:2 1 

 8 B890 4887  Duct:Lengthwise:Right:1 1 

 9 B830 1135  Screw 7 

 10 B890 4872  Duct:Lengthwise:Left 1 

 11 B890 4874  Seal:Duct:Lengthwise:Left 1 

 12 AW01 0128  Paper Feed Sensor 1 

 13 B890 4869  Duct:Lower 1 

 14 B890 4881  Seal:Sensor:Paper Chip 1 

 15 B890 4877  Seal:Duct:Lower 3 

 16 B890 4862  Seal:Duct:Lower:Left and Right 2 

 17 B890 4886  Bracket:Harness Clamp:Registration Sensor 1 

 18 B890 4876  Duct:Upper 1 

 19 B890 4865  Seal:Duct:Upper 1 

 20 B890 4875  Duct:Middle 1 

 21 B890 4879  Bracket:Sensor 1 

 22 AW01 0123  Photo Refiection Sensor:PSR11D1-B 1 

 23 B890 2839  Seal:Side Plate:Rear 2 

 24 B890 4885  Cover:Positioning Plate 1 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0454 3006Q Tapping Screw - M3x6  

 103 0353 0120N Screw M3x12  

 104 0954 5014N Screw - M5x14  

 105 1105 0511  Harness Clamp - LWS-0306ZC  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

40.Paper Transfer Unit (B890) 



82 

 

 

41.Cross Unit 1 (B890) 

13

17

17

15

15

16
15

14

14
15

16

17

101

3

5

101

101
6

6

7

4

8

8

103

9

10

11

102

102

12

2

101
101

1

18

18

101

101

 



83 

 1 B890 2986  Cover:Upper 1 

 2 B890 2944  Cover:Exit:Option 1 

 3 B890 2997  Cover:Paper Exit Sub-unit:Middle 1 

 4 B890 2940  Cover:Exit:Rear:Welding 1 

 5 B890 2936  Cover:Exit:Front:Welding 1 

 6 D333 7665  Cushion:Guide 2 

 7 AA14 3859  Positioning Pin 2 

 8 B890 2063  Cap:Base 2 

 9 AH01 2035  Caster - 980N 4 

 10 AA14 3547  Hexagonal Bolt:M12x80 4 

 11 B890 6934  Cover:Tray:Inner Back 1 

 12 B890 6935  Cover:Tray:Front 1 

 13 B641 4463  Exit Guide Plate 1 

 14 B890 6683  Cap:Side Fence 2 

 15 5447 2681  Snap Ring 4 

 16 B890 6619  Shaft:Guide:Auxiliary 2 

 17 B890 6620  Tray:Exit 5 

 18 B890 2950  Decal:Multi-Language:Cross 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0454 3006Q Tapping Screw - M3x6  

 103 0954 5014N Screw - M5x14  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

41.Cross Unit 1 (B890) 

Ed 
Item 18
MB 2



84 

 

 

42.Cross Unit 2 (B890) 

9

102

7

7

102

6

8

101
3

101

101

101

101

1

101

5

2

101

101

4

101

101

7

7
9

102

7

7

8

102

10211

9

8

10

102

101

 



85 

 1 B890 2932  Cover:Turn:Rear:Welding 1 

 2 B890 2928  Cover:Turn:Front:Welding 1 

 3 B890 2922  Cover:Reverse:Rear Lower:Welding 1 

 4 B890 2920  Cover:Reverse:Front Lower 1 

 5 B890 2983  Cover:Right Upper 1 

 6 B890 2840  Receive Plate:Magnet Catch:Rear 1 

 7 B104 1303  Hinge Shaft 6 

 8 B889 1964  Cover:Misfeed Removal 3 

 9 B889 1906  Grip:Cover:Open and Close 3 

 10 B890 2978  Receive Plate:Magnet Catch:Front 1 

 11 B890 2979  Receive Plate:Magnet Catch:Rear 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0450 4010N Tapping Screw:M4x10  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

42.Cross Unit 2 (B890) 



86 

 

 

43.Cross Flap 1 (B890) 

102
1

101 34

4

3

101
5

105

103

9

10

11

10
4

101

101

13
14

8

7

10
4

17

103

9

12
10

107
108

15

15

16
4

15

15

4

16

108 107

101

5

24 23 102

30
101

6

2

101

105
27

15
28

29

31

1

102

32

106

26

101

101

101

22

21

20

104

110

109

25

102 23 24

18
19

33
35

 



87 

 1 B890 2151  Guide Plate:Guide Plate:Ass'y 2 

 2 B890 2120  Shaft:Contact Point:Guide:Lower:Ass'y 1 

 3 AB03 0464  Timing Pulley - 30Z 2 

 4 5215 2621  Snap Ring - M6 10 

 5 B890 2073  Stay:Stopper:Guide:Adhesion 4 

 6 B890 2146  Timing Belt:B100S3M285 1 

 7 B890 2154  Sheet:Guide:Paper Crimp 1 

 8 B890 2122  Guide:Paper Crimp:Cross 1 

 9 B889 1339  Gear:Z251 2 

 10 AA08 2104  Bushing - 8x12x7 4 

 11 B889 1337  Arm:Guide:Left 1 

 12 B889 1338  Arm:Guide:Right 1 

 13 B890 2124  Spacer:Guide:Paper Crimp:Upper Rear 1 

 14 B890 2123  Spacer:Guide:Paper Crimp:Upper Front 1 

 15 B889 1325  Flange 10 

 16 B889 1323  Gear:Z26 4 

 17 B890 2111  Shaft:Drive:Guide 2 

 18 B890 2950  Decal:Multi-Language:Cross 1 

 19 B890 2135  Guide Plate:Lower:Inner 1 

 20 B890 6053  Bracket:Sensor 1 

 21 AW01 0127  Paper Feed Sensor 1 

 22 B890 5602  Harness:DC:Sensor:Connecting:2 1 

 23 B889 1170  Bracket:Magnet Catch 2 

 24 AG07 0513  Magnet Catch 2 

 25 B890 2132  Guide Plate:Lower:Outer 1 

 26 B890 2133  Guide:Turn 1 

 27 B889 1322  Timing Pulley:28T 2 

 28 B890 2110  Torque Limiter:OTLV8-2000C 2 

 29 B890 2180  Stopper:Torque Limiter 2 

 30 B890 2147  Timing Belt:B100S3M219 2 

 31 B889 1266  Timing Pulley:24T/44T 1 

 32 A259 1158  Pulley Flange 1 

 33 B890 5635  Harness:DC:Sensor:Connecting:3 2 

 34 B889 1335  Bracket:Guide:2 1 

 35 B890 2134  Stay:Turn 1 

 101 0451 3006N Tapping Screw - 3x6  

 102 0454 3006Q Tapping Screw - M3x6  

 103 0454 3008Q Tapping Screw:3x8  

 104 0353 0120N Screw M3x12  

 105 0742 3808  Ball Bearing - 8x16x5  

 106 0720 0060E Retaining Ring - M6  

 107 0805 0088  Retaining Ring - M6  

 108 0633 0200G Pin - M3x20  

 109 1105 0511  Harness Clamp - LWS-0306ZC  

 110 1105 0522  Edge Saddle - LES0510  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

43.Cross Flap 1 (B890) 

Ed 
Item 18
MB 2



88 

 

 

44.Cross Flap 2 (B890) 

6

101

101

1

2
102

16

103

18

22

21

20

103

18

19

16 17

17

16
16

17

14

101

101

11

15

10

101

101

104

105

13

12

101

7 8

105

10

9

7 8

101

101
23

101

3

5

4

101

5

101

2

1
102

17

9

24

24

 



89 

 1 B889 1170  Bracket:Magnet Catch 2 

 2 AG07 0515  Magnet Catch:13N 2 

 3 B889 1331  Bracket:Sensor:Guide:2 1 

 4 B889 1330  Bracket:Sensor:Guide:1 1 

 5 AW02 0141  Photointerruptor 2 

 6 B890 2118  Bracket:Guide:1 1 

 7 B890 2150  Cushion:Arm:Guide 4 

 8 B890 2185  Sheet:Arm:Guide 4 

 9 B890 2137  Guide Plate:Transport 2 

 10 B890 2170  Sheet:Guide Plate:Transport 8 

 11 B890 2138  Bracket:Sensor:Transport 1 

 12 B890 5600  Harness:DC:Sensor:Connecting:1 1 

 13 AW01 0127  Paper Feed Sensor 1 

 14 B890 2122  Guide:Paper Crimp:Cross 1 

 15 B890 2154  Sheet:Guide:Paper Crimp 1 

 16 5215 2621  Snap Ring - M6 4 

 17 AA08 2104  Bushing - 8x12x7 4 

 18 B889 1339  Gear:Z251 2 

 19 B889 1337  Arm:Guide:Left 1 

 20 B889 1338  Arm:Guide:Right 1 

 21 B890 2126  Spacer:Guide:Paper Crimp:Lower Rear 1 

 22 B890 2125  Spacer:Guide:Paper Crimp:Lower Front 1 

 23 B889 1332  Bracket:Guide:1 1 

 24 B890 2136  Stay:Guide Plate:Transport 2 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0454 3006Q Tapping Screw - M3x6  

 103 0454 3008Q Tapping Screw:3x8  

 104 0353 0120N Screw M3x12  

 105 1105 0511  Harness Clamp - LWS-0306ZC  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

44.Cross Flap 2 (B890) 



90 

 

 

45.Cross Flap 3 (B890) 

19
103

20

19

18

18

103

103

17

10314

13
103

13

104

14

13 13

103

1

104
3

102

4

4

102

2

3

4

102

3

1

6
104

15

16 10

12
11

8 9

5 6
7

105

101103

13

15

104
6

4

102

4

102

1
3

3

2

13

104

14

11
9

8

5

7

6
105

13

104

1410 12

103

13 101

3

1

4

102

17

103

 



91 

 1 B890 2156  Tension Spring:34N 4 

 2 G028 1326  Spring:Tension 2 

 3 B889 1248  Bracket:Pressure:Roller 6 

 4 B830 1135  Screw 6 

 5 B830 2142  Timing Belt - 60S3M162 2 

 6 5215 2621  Snap Ring - M6 4 

 7 B890 2160  Timing Pulley:Drive:Roller:S3M30T 2 

 8 5447 2681  Snap Ring 2 

 9 B789 4332  Pulley - 34T 2 

 10 B889 1372  Timing Pulley:Idler:Lower 2 

 11 B890 2161  Bracket:Tightener:Roller:Pressure:Ass'y 2 

 12 B890 2174  Coil Spring:Belt Tension:Cross 2 

 13 5446 6214  Shaft Holder - Pick-up Roller 8 

 14 B890 2130  Bracket:Roller:Driven 4 

 15 B890 2127  Bracket:Belt Tension 2 

 16 B890 2169  Timing Belt:B80DS3M600 1 

 17 B890 2101  Roller:Driven 2 

 18 B890 2143  Belt:Paper Crimp:Driven 6 

 19 B890 2142  Roller:Paper Crimp:Driven 6 

 20 B890 2129  Shaft:Belt Tensioner 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0454 3006Q Tapping Screw - M3x6  

 103 0720 0060E Retaining Ring - M6  

 104 0742 3808  Ball Bearing - 8x16x5  

 105 0632 0140G Parallel Pin  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

45.Cross Flap 3 (B890) 



92 

 

 

46.Cross Flap 4 (B890) 

3
107

4

1

1

5
6

5
104

105

5 6

5
105

8
9

7

103

3

108
10

106

102101
11

12 13

14

102

5

105

5
107

2

2

105
104

5

7

105
5

9

8 105

5 107
3 15

107
3 109

105

107

5

16
1093

1073

102

110

109

17
101

12

109

18

18

19

101

12

102

105
5

20

 



93 

 1 B890 2102  Transport Roller:Drive 2 

 2 B890 2100  Roller:Drive 2 

 3 B890 2160  Timing Pulley:Drive:Roller:S3M30T 5 

 4 B890 2128  Timing Belt:B60S3M444 1 

 5 5215 2621  Snap Ring - M6 13 

 6 B890 4703  Gear:Z8 2 

 7 B890 2127  Bracket:Belt Tension 2 

 8 A469 3350  Guide Stud 2 

 9 B890 2172  Spring:Transport Roller:28N 2 

 10 AB03 0806  Pulley - 19T 1 

 11 B890 2164  Bracket:Tightener:Roller:Drive:Ass'y 1 

 12 B890 2174  Coil Spring:Belt Tension:Cross 3 

 13 B890 2166  Bracket:Roller:Drive:Ass'y 1 

 14 AB03 0464  Timing Pulley - 30Z 1 

 15 B890 2112  Timing Belt:B100S3M231 1 

 16 B023 4609  Timing Belt - 237 S3M 1 

 17 B890 2116  Bracket:Tightener:Paper Crimp:Ass'y 1 

 18 G070 4717  Pulley:Tightener:Press Fit 2 

 19 B890 2114  Bracket:Tightener:Middle:Ass'y 1 

 20 B890 2113  Supporting Plate:Drive:Paper Crimp 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0454 3006Q Tapping Screw - M3x6  

 103 0805 0088  Retaining Ring - M6  

 104 0708 0080N Washer-DIA8  

 105 0742 3808  Ball Bearing - 8x16x5  

 106 0720 0040E Retaining Ring - M4  

 107 0632 0140G Parallel Pin  

 108 1105 0522  Edge Saddle - LES0510  

 109 0720 0060E Retaining Ring - M6  

 110 1105 0516  Clamp  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

46.Cross Flap 4 (B890) 



94 

 

 

47.Paper Transfer 1 (B890) 

102

2

101

101108 1

101

103

101

106

105 3 5

4

101

101

6

101

106

106 107

8

105

101
73

103 9

10
11

12

13
13

9

10

11

103

101

15

14

16
17

18
101

19

20

20

21

104

104

101

1
108

101

102
2

22

22

23

 



95 

 1 AA08 2101  Bushing - 6x10x6 2 

 2 B624 2053  Contact Point Bracket Ass'y 2 

 3 AW01 0127  Paper Feed Sensor 2 

 4 B890 6089  Bracket:Sensor 1 

 5 B890 5619  Harness:DC:Reverse:Sensor:Connecting 1 

 6 B890 6079  Sheet:Reverse:2 2 

 7 B890 5600  Harness:DC:Sensor:Connecting:1 1 

 8 B890 6053  Bracket:Sensor 1 

 9 B652 2404  Compression Spring:3.1N 2 

 10 5447 2681  Snap Ring 2 

 11 AA08 0203  Bushing - 6mm 2 

 12 B890 6175  Shaft:Driven:Long 1 

 13 5215 2621  Snap Ring - M6 2 

 14 B890 6111  Guide Plate:Reverse:Upper Right:Ass'y 1 

 15 B890 6669  Sheet:Exit:Guide Plate:Open and Close:1 2 

 16 B890 6118  Sheet:Exchange Powl 7 

 17 B890 6120  Sheet:Exchange Powl:Behind 7 

 18 B890 6119  Sheet:Exchange Powl:Auxiliary 7 

 19 B890 6117  Exchange Powl 7 

 20 A294 3336  Cam Shaft 2 

 21 B890 6121  Bracket:Exchange Powl 1 

 22 B700 2453  Guide:Turn 2 

 23 B890 6905  Sheet:Guide Plate:Reverse:Lower 5 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0454 3006Q Tapping Screw - M3x6  

 103 0451 3020N Tapping Screw:3x20  

 104 0360 3008N Screw:M3x8  

 105 0353 0120N Screw M3x12  

 106 1105 0511  Harness Clamp - LWS-0306ZC  

 107 1105 0522  Edge Saddle - LES0510  

 108 0720 0040E Retaining Ring - M4  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

47.Paper Transfer 1 (B890) 



96 

 

 

48.Paper Transfer 2 (B890) 

102
1

101

101

2

101

3

101
4

5

103

102

1

8

101

6

10

12

13

13

11
9

14

13

15

102

102
102

16

17

18

19

20

102

16

102

102

17

13
15

10

9

12

8

7
102

 



97 

 1 B104 4331  Arm Bracket Ass'y 2 

 2 B890 2911  Cover:Reverse:Open and Close:Ass'y 1 

 3 B890 6200  Decal:Caution:Exit Roller:Reverse 1 

 4 B890 2950  Decal:Multi-Language:Cross 1 

 5 AG05 1145  Grip:Open and Close:RIC 1 

 6 B890 2943  Cover:Grip:Middle 1 

 7 B890 6102  Bracket:Cover:Reverse 1 

 8 5447 2681  Snap Ring 4 

 9 AA08 0203  Bushing - 6mm 4 

 10 B890 6507  Compression Spring:Reverse Unit 4 

 11 B890 6175  Shaft:Driven:Long 2 

 12 B700 2453  Guide:Turn 4 

 13 5215 2621  Snap Ring - M6 6 

 14 B890 6098  Sheet:Reverse:Upper Left 1 

 15 5446 3163  Pressure Roller - Transport Unit 2 

 16 B890 6089  Bracket:Sensor 2 

 17 B890 6100  Hinge:Guide Plate:Reverse 2 

 18 B890 6093  Sheet:Reverse:Guide Plate:Entrance 1 

 19 B890 6669  Sheet:Exit:Guide Plate:Open and Close:1 2 

 20 B890 6096  Guide Plate:Reverse:Upper Left:Ass'y 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0454 3006Q Tapping Screw - M3x6  

 103 0451 4008N Tapping Screw:4x8  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

48.Paper Transfer 2 (B890) 

Ed 
Item 4
MB 2



98 

 

 

49.Paper Transfer 3 (B890) 

102

23

101

101

101
25

24

25

101

20

9

21

9

2017

18

103

19

103

103

11

101

108

108

108

10

10

11 101

22

11
101

101

101

101

10

9

101

101

101

102

102

1

2

7
102

104

8

105

102

13

106

14

107

15

1013

5
6

4

106

12

11
101

16

16

 



99 

 1 B890 6163  Bracket:Contact Point: 

   Open and Close:Upper:Ass'y 1 

 2 B890 6164  Bracket:Contact Point: 

   Open and Close:Lower:Ass'y 1 

 3 B890 6134  Bracket:DC Solenoid:Peen 1 

 4 B890 6180  DC Solenoid:Plate:Sub-ass'y 1 

 5 A294 4669  Cushion 1 

 6 5206 2686  Snap Ring 1 

 7 B890 6161  Bracket:Shaft:Lock 2 

 8 AA14 8632  Lock Shaft 2 

 9 5447 2681  Snap Ring 1 

 10 B890 6181  Supporting Plate:Turn 3 

 11 B890 6153  Bracket:Cover:Turn 4 

 12 B890 6138  Guide Plate:Plate:Press Fit 1 

 13 B478 4134  Compression Spring:Plate:Moveable 1 

 14 B890 6273  Shaft:Plate:Press Fit 1 

 15 B890 6284  Cap:Shaft:Plate 1 

 16 B890 6157  Lever:Release 2 

 17 B890 6156  Shaft:Lever:Lock 1 

 18 AA06 6331  Duplex Entrance Spring 1 

 19 B629 4680  Release Lever 1 

 20 AA08 2101  Bushing - 6x10x6 2 

 21 B890 6158  Bracket:Shaft:Lever 1 

 22 B890 6187  Sound Proofing Material:Turn:19mm 1 

 23 B890 2916  Cover:Turn:Open and Close:Ass'y 1 

 24 B890 2950  Decal:Multi-Language:Cross 1 

 25 B890 2919  Cover:Lever:Release 1 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0454 3006Q Tapping Screw - M3x6  

 103 0360 3008N Screw:M3x8  

 104 0353 0040N Screw - M3x4  

 105 0720 0030E Retaining Ring - M3  

 106 0720 0040E Retaining Ring - M4  

 107 0701 0060N Washer DIA6  

 108 1105 0534  Clamp  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

49.Paper Transfer 3 (B890) 

Ed 
Item 24
MB 2



100 

 

 

50.Paper Transfer 4 (B890) 

A

D

A

B

D

C

B

C

15

21
16

102

104

18

103

202
3

107

106

103

101

101

1

101

101

1

2
3

4

101

5
6

103

103

103

3
2

7

105
8

101

3

2

9

14

13

10

11

12

12
11

102

12

11
13

14
12

1110

102

16

102 21

104

15

103

103 19

18

10

12
12 14

1311

1110

102

102

1311

12

12

11

14

103

103 19

1815

104

102

16

9

17

9

9
102

17

104

102

12

12
1311

11
10

14

102

10

14
12

12
11

13

11

103

103

19
15

18

22

16

9

9

108

23

 



101 

 1 B890 6151  Hinge:Guide Plate:Outer 2 

 2 5447 2681  Snap Ring 8 

 3 AA08 2101  Bushing - 6x10x6 8 

 4 H072 2207  Guard 2 

 5 B890 6154  Bracket:Cover:Turn:Front Rear 1 

 6 B890 6126  Guide Plate:Outer:Ass'y 1 

 7 B890 6207  Bracket:Guide:Ass'y 1 

 8 5446 3163  Pressure Roller - Transport Unit 1 

 9 B890 6143  Driven Roller:Upper Lower:Ass'y 6 

 10 B890 6144  Bracket:Driven:Front 6 

 11 AA08 2135  Bushing - DIA4 12 

 12 A806 4261  Spring Belt Guide Roller 12 

 13 B624 1632  Switchback Roller Shaft 6 

 14 B890 6145  Roller:Turn 6 

 15 A610 2220  Hinge Shaft 4 

 16 B890 6148  Bracket:Link 4 

 17 B890 6146  Shaft:Turn:Upper Lower 2 

 18 B890 6149  DC Solenoid:Pressure:Ass'y 4 

 19 B890 6188  Cushion:Solenoid:Rear:Ass'y 3 

 20 B890 6183  Cushion:Solenoid:Front:Ass'y 1 

 21 B890 6147  Shaft:Turn:Middle 2 

 22 B890 5605  Harness:DC:Turn:SOL:Connecting 1 

 23 AA08 0049  Bushing - 10x18 1 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0360 3008N Screw:M3x8  

 103 0353 0040N Screw - M3x4  

 104 0720 0030E Retaining Ring - M3  

 105 0805 0088  Retaining Ring - M6  

 106 1105 0516  Clamp  

 107 1105 0522  Edge Saddle - LES0510  

 108 0725 0140E Retaining Ring (C Type) - M14  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

50.Paper Transfer 4 (B890) 



102 

 

 

51.Paper Transfer 5 (B890) 

101

101

101

4

4

18

101

101

101

101

9 10

10

9

1312

11

13
14

14

11

102

8
101

103

102

5

6 101

101

7

6

5

4 3

2

1
2

2

103

103
5

17

102

104

101

16

101

101

101

7

103

103
105

104

19

5
102

15

 



103 

 1 B890 6220  Bracket:Positioning:Peen 1 

 2 B830 1135  Screw 7 

 3 B890 6080  Guide Plate:Inner:Ass'y 1 

 4 B890 6079  Sheet:Reverse:2 11 

 5 AW01 0127  Paper Feed Sensor 4 

 6 B890 6089  Bracket:Sensor 2 

 7 B890 5602  Harness:DC:Sensor:Connecting:2 2 

 8 B890 6085  Bracket:Plate:Peen 1 

 9 5447 2681  Snap Ring 2 

 10 AA08 0203  Bushing - 6mm 2 

 11 B890 6507  Compression Spring:Reverse Unit 2 

 12 B890 6175  Shaft:Driven:Long 1 

 13 B700 2453  Guide:Turn 2 

 14 5215 2621  Snap Ring - M6 2 

 15 B890 5646  Harness:DC:Turn:Paper Feed Sensor:Connecting 1 

 16 B890 6053  Bracket:Sensor 1 

 17 B890 5600  Harness:DC:Sensor:Connecting:1 1 

 18 B890 6168  Spring:Positioning 2 

 19 B890 6059  Bracket:Paper Feed Sensor:Turn 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0353 0120N Screw M3x12  

 103 1105 0511  Harness Clamp - LWS-0306ZC  

 104 1105 0522  Edge Saddle - LES0510  

 105 0454 3006Q Tapping Screw - M3x6  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

51.Paper Transfer 5 (B890) 



104 

 

 

52.Paper Transfer 6 (B890) 

103

104

102

108

109

16

17

7

8

101

6
3

4

3
5

3
4

102
23 106 102

1

23

24 25
102

102

19 22
21 105

19

19

20

15

14

9

3
3

10

11 13
12

12
10

11
9

18

103
104

108

109

102

16

7

8

101

105

105
26101

4

105

105

29
6

4

4

106
3

27

102

2 28

107

3
4

101

 



105 

 1 B890 6207  Bracket:Guide:Ass'y 1 

 2 B890 2151  Guide Plate:Guide Plate:Ass'y 2 

 3 5215 2621  Snap Ring - M6 13 

 4 AA08 2104  Bushing - 8x12x7 14 

 5 B889 1276  Timing Pulley:33T 1 

 6 B079 1144  Timing Pulley:Paddle 6 

 7 AG07 0513  Magnet Catch 2 

 8 B889 1170  Bracket:Magnet Catch 2 

 9 5447 2681  Snap Ring 2 

 10 AA08 0203  Bushing - 6mm 2 

 11 B890 6507  Compression Spring:Reverse Unit 2 

 12 B700 2453  Guide:Turn 2 

 13 B890 6175  Shaft:Driven:Long 1 

 14 B890 6176  Sheet:Exit 1 

 15 B890 6171  Guide Plate:Exit:Ass'y 1 

 16 B890 6056  Bracket:Safety Switch:Reverse 2 

 17 B890 5618  Harness:DC:Turn:Sensor:Connecting 1 

 18 B890 5620  Harness:DC:Reverse:Safety Switch:Connecting 1 

 19 B890 6071  Transport Roller:Ass'y 7 

 20 B890 2105  Transport Roller:Ass'y 1 

 21 5446 3163  Pressure Roller - Transport Unit 1 

 22 B890 2103  Exit Roller:Ass'y 1 

 23 B890 2131  Guide Plate:Upper:Outer 1 

 24 B890 2153  Lever:Guide Plate:Upper 1 

 25 B890 2950  Decal:Multi-Language:Cross 1 

 26 AB03 0805  Pulley:Coupling:30T 1 

 27 AB03 0352  Pulley - 36T 1 

 28 AA04 3600  Timing Belt - 60S3M378 1 

 29 AB03 0804  Pulley - 30T 1 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0454 3006Q Tapping Screw - M3x6  

 103 0353 0250N Screw:M3x25  

 104 1204 2529  Switch - V-5F912DN  

 105 0805 0088  Retaining Ring - M6  

 106 0742 3808  Ball Bearing - 8x16x5  

 107 0632 0120G Parallel Pin - 2x12  

 108 1105 0518  Edge Saddle - LES-1010  

 109 1105 0522  Edge Saddle - LES0510  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

52.Paper Transfer 6 (B890) 

Ed 
Item 25
MB 2



106 

 

 

53.Paper Transfer 7 (B890) 

101

101

101

2
103

15
16

107

10

101
101

101

101

13

13

14

10

101

101

101

101

7

8
102

106

104
129

101

101

101

1 2

6

105

102

101

4

53

104

11

17

 



107 

 1 5215 2621  Snap Ring - M6 1 

 2 AA08 2104  Bushing - 8x12x7 2 

 3 B890 5639  Harness:DC:Shift Tray:Sensor:Connecting 1 

 4 AW01 0091  Photo Reflection Sensor 1 

 5 B890 6641  Bracket:Paper Volume:Leading Edge 1 

 6 B890 6071  Transport Roller:Ass'y 1 

 7 B890 6053  Bracket:Sensor 1 

 8 AW01 0127  Paper Feed Sensor 1 

 9 B890 5638  Harness:DC:Shift Tray: 

   Paper Feed Sensor:Connecting 1 

 10 B890 6644  Bracket:Magnet Catch 2 

 11 AG07 0513  Magnet Catch 1 

 12 B890 6646  Guide Plate:Transport:Horizontal:Upper 1 

 13 B890 6678  Sheet:Exit:Guide Plate:Horizontal:1 2 

 14 B890 6679  Sheet:Exit:Guide Plate:Horizontal:2 1 

 15 AB03 0805  Pulley:Coupling:30T 1 

 16 B079 1144  Timing Pulley:Paddle 1 

 17 G020 5626  Push Switch 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0353 0120N Screw M3x12  

 103 0805 0088  Retaining Ring - M6  

 104 1105 0511  Harness Clamp - LWS-0306ZC  

 105 1105 0516  Clamp  

 106 1105 0522  Edge Saddle - LES0510  

 107 0451 3020N Tapping Screw:3x20  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

53.Paper Transfer 7 (B890) 



108 

 

 

54.Paper Transfer 8 (B890) 

1

101

1011

2

103

4

5

101
9

8

6

9

86

11

11

10

10

7

15

101

12

101
101 101

101

13

14

102

102

16

3

102

17

 



109 

 1 B104 4331  Arm Bracket Ass'y 2 

 2 B890 6655  Cover:Open and Close:Welding 1 

 3 B890 2950  Decal:Multi-Language:Cross 1 

 4 AG05 1145  Grip:Open and Close:RIC 1 

 5 B890 2943  Cover:Grip:Middle 1 

 6 5447 2681  Snap Ring 2 

 7 B890 6175  Shaft:Driven:Long 1 

 8 AA08 0203  Bushing - 6mm 2 

 9 B890 6507  Compression Spring:Reverse Unit 2 

 10 B700 2453  Guide:Turn 2 

 11 5215 2621  Snap Ring - M6 2 

 12 B104 2641  Safety Switch Pawl 1 

 13 B890 6669  Sheet:Exit:Guide Plate:Open and Close:1 2 

 14 B890 6677  Sheet:Exit:Guide Plate:Open and Close:2 1 

 15 B890 6648  Guide Plate:Open and Close:Peen 1 

 16 B125 4829  Sheet:Block Light:5 1 

 17 B890 6656  Bracket:Latch:Auxiliary 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0323 0060N Screw M3x6  

 103 0451 4008N Tapping Screw:4x8  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

54.Paper Transfer 8 (B890) 

Ed 
Item 3
MB 2



110 

 

 

55.Paper Transfer 9 (B890) 

12

14

13

103

10

11

8

8

9
101

101
9

3

4

5 101
102

104
105

15

1

1
15

105
4

3

104

101

2
105

16
17

6

7

101

102

4

3

1 104
5

101

104

1 2

3
4

18

 



111 

 1 5215 2621  Snap Ring - M6 6 

 2 AA08 2104  Bushing - 8x12x7 4 

 3 B890 6653  Receive Plate:Bearing 4 

 4 B890 6507  Compression Spring:Reverse Unit 4 

 5 B624 2053  Contact Point Bracket Ass'y 2 

 6 B890 6639  Sheet:Exit:Auxiliary:Inner 2 

 7 AA12 0122  Rear Exit Discharge Brush 1 

 8 B890 6071  Transport Roller:Ass'y 4 

 9 B890 6672  Sheet:Exit:Turn 4 

 10 B890 6673  Sheet:Exit:Auxiliary 2 

 11 B890 6686  Cover:Exit:Lower 1 

 12 5447 2681  Snap Ring 1 

 13 B890 6676  End Fence 1 

 14 B890 6683  Cap:Side Fence 1 

 15 B890 4708  Timing Pulley:T20:S3M 2 

 16 AB03 0805  Pulley:Coupling:30T 2 

 17 B079 1144  Timing Pulley:Paddle 2 

 18 A259 3163  Spacer - 4.5x6mm 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0451 3020N Tapping Screw:3x20  

 103 0720 0060E Retaining Ring - M6  

 104 0742 3808  Ball Bearing - 8x16x5  

 105 0805 0088  Retaining Ring - M6  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

55.Paper Transfer 9 (B890) 



112 

 

 

56.Paper Transfer 10 (B890) 

5

5

103
4

4

6

6 7

7

101

101

8

8

9

10

10

11

11

14

102

101

102

101

101

16

16

13

13

15

17

12
104

12104

3

101

101

1

2

1

101

101

103

9

 



113 

 1 AA14 3790  Screw:Contact Point 2 

 2 B890 6666  Cover:Copy Tray:Upper 1 

 3 B890 6668  Cushion:Paper Sensor Board 2 

 4 B890 6667  Bracket:Contact Point:Side Fence 2 

 5 A257 6429  Pressure Spring 2 

 6 B890 6684  Stopper:Side Fence 2 

 7 B700 4867  Screw:Contact Point:M3 4 

 8 B890 6685  Bushing:Side Fence 2 

 9 5447 2681  Snap Ring 2 

 10 B890 6654  Side Fence 2 

 11 B890 6683  Cap:Side Fence 2 

 12 AA08 2101  Bushing - 6x10x6 2 

 13 B890 6631  Shaft:Bracket:Feeler 2 

 14 B890 6632  Lever:Small 1 

 15 B890 6121  Bracket:Exchange Powl 1 

 16 B890 6628  Feeler:Paper Volume:Peen 2 

 17 B890 6625  Sheet:Paper Volume:Auxiliary 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0360 3008N Screw:M3x8  

 103 0805 0088  Retaining Ring - M6  

 104 0720 0060E Retaining Ring - M6  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

56.Paper Transfer 10 (B890) 



114 

 

 

57.Paper Exit 1 (B890) 

1

1

1

101

101

101

101

2
4

102
5

102

101

101

101

7

101

4 102

102

6

101

3

101

 



115 

 1 B830 1135  Screw 6 

 2 B890 6680  Cover:Bin Unit:Rear 1 

 3 B890 6681  Cover:Bin Unit:Front 1 

 4 B890 2975  Bracket:Hinge 2 

 5 B104 1302  Left Hinge 2 

 6 B104 1299  Right Hinge Ass'y 2 

 7 B890 6682  Cover:Bin Unit:Lower 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0454 3006Q Tapping Screw - M3x6  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

57.Paper Exit 1 (B890) 



116 

 

 

58.Paper Exit 2 (B890) 

1 2
3 4

101

101

101

101

104

101101

11
12

101

105

14

103
13

6

5

103

7 8
9

102

10
105

102

106
15

16

18

17

20

5

19
101

23

4

1

22

105

101

29
105

101101
24

26

25

28

28

26

27

101

101

24

101

101

30

101

101

13

103

6

4 3

101

5

2
1

9
8 7

101
103

102

21

101

31

31

33

33

31

32

 



117 

 1 5447 2681  Snap Ring 3 

 2 A079 4914  Idle Roller - Gate Belt 2 

 3 B890 6938  Bracket:Tightener:Rising Tray:Ass'y 2 

 4 B830 1135  Screw 3 

 5 B890 2174  Coil Spring:Belt Tension:Cross 3 

 6 B890 6937  Synchronous Belt:60S5M1000 2 

 7 A697 3180  Pulley - 18T 2 

 8 B472 3536  Spacer:Shaft:Shift Tray 2 

 9 C203 5135  Bushing - 10x14x5.9 2 

 10 B890 6951  Guard:Harness:Photointerruptor 1 

 11 B890 5636  Harness:DC:Tray Unit:Connecting 1 

 12 AW02 0166  Photointerruptor:Paper Feed Sensor 1 

 13 A697 3185  Pulley - 18T 2 

 14 B472 3711  Bracket:Positioning Sensor:Shift Tray:Lower 1 

 15 B472 3535  Gear:Z45 1 

 16 J001 2818  Ring:DIA7 1 

 17 B890 6952  Shaft:Drive:Rising Tray 1 

 18 A228 1113  Gear Z46/17 1 

 19 5215 2621  Snap Ring - M6 1 

 20 B890 6936  Bracket:DC Stepper Motor 1 

 21 B132 6655  Stepper Motor:Paper Feed Unit:Ass'y 1 

 22 B700 4429  Gear:Pulley:17Z/48T 1 

 23 AA04 3333  Timing Belt:60S2M168 1 

 24 A697 3150  Fixing Plate - Timing Belt 2 

 25 A697 3115  Rear Side Plate - Shift Tray 1 

 26 A379 3316  Shift Guide Roller 4 

 27 B312 3100  Shift Tray Base 1 

 28 B890 6672  Sheet:Exit:Turn 2 

 29 B890 6953  Guard:Harness 1 

 30 B890 6932  End Fence 1 

 31 B890 6949  Stay:Rising Tray:Large 4 

 32 B890 6933  Base:Tray 1 

 33 B890 6950  Stay:Rising Tray:Small 2 

 

 

 101 0454 3006Q Tapping Screw - M3x6  

 102 0451 3014N Tapping Screw:3x14  

 103 0720 0060E Retaining Ring - M6  

 104 1106 0458  Bushing - 9.9mm  

 105 1105 0511  Harness Clamp - LWS-0306ZC  

 106 0634 0200G Parallel Pin - 4x20  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

58.Paper Exit 2 (B890) 



118 

 

 

59.Drive Section 1 (B890) 

103

102

102
7

101

8

9

17

10

18

14

1
2

3 101

4
5

6

101

102

8

103

7

9

10

17

1

1

13

13

4

1
2

3 101

5

6

11

1
12

1

12

13

1

1
13

104

14

15
16

104
15

16

 



119 

 1 5447 2681  Snap Ring 8 

 2 A300 3812  Spacer - 6x22x1.5 2 

 3 AB03 0098  Belt Tightener 2 

 4 B830 1135  Screw 2 

 5 B890 4087  Tightener:Horizontal Transport:Short:Ass'y 2 

 6 B223 2665  Spring:Cover:Manual Feed 2 

 7 B889 1265  Stepper Motor DC2.3V 6.9W 2 

 8 AA16 1164  Cushion:Stepper Motor 2 

 9 B889 1275  Bracket:Stepper Motor 2 

 10 B890 2174  Coil Spring:Belt Tension:Cross 2 

 11 B890 6067  Timing Belt:60S3M1305 1 

 12 B793 4244  Timing Pulley - 20T 2 

 13 AB03 0551  Pulley:Idler:Fusing 4 

 14 B830 1516  Timing Belt - 60S3M306 2 

 15 A259 1158  Pulley Flange 2 

 16 B889 1266  Timing Pulley:24T/44T 2 

 17 AA14 3790  Screw:Contact Point 2 

 18 B890 6066  Timing Belt:60S3M453 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0454 3006Q Tapping Screw - M3x6  

 102 0454 4008Q Tapping Screw - M4x8  

 103 0451 4010N Tapping Screw:4x10  

 104 0720 0060E Retaining Ring - M6  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

59.Drive Section 1 (B890) 



120 

 

 

60.Drive Section 2 (B890) 

1

2
3

4

6
5

101

7 8

9

10

2
11

2
3

8

10

2

12

2
11

17

107

14

15 101

16

18

19

13

2

101

7
106

108

14

102
106

101

22

101

103
23

21

101

104
105

25

24 105

26
7

103

23

24
101

27

25

101
104

7

109

20

28

29

 



121 

 1 B890 4711  Synchronous Belt:B60S3M1005 1 

 2 5447 2681  Snap Ring 5 

 3 B890 4709  Gear:Pulley:Z30:T30 2 

 4 5215 2621  Snap Ring - M6 1 

 5 AB03 0455  Tightener Pulley - 8x20x13 1 

 6 A259 1158  Pulley Flange 1 

 7 AA14 3790  Screw:Contact Point 4 

 8 A257 6429  Pressure Spring 2 

 9 B889 1427  Bracket:Tightener 1 

 10 AA04 3297  Timing Belt:S3M:150 2 

 11 AB01 4142  Pulley - 30Z/20T 2 

 12 AB03 0551  Pulley:Idler:Fusing 1 

 13 B079 1144  Timing Pulley:Paddle 1 

 14 B830 1135  Screw 2 

 15 A257 4650  Tightener Pulley 1 

 16 B889 1262  Bracket:Tightener:Left and Right 1 

 17 B223 2665  Spring:Cover:Manual Feed 1 

 18 AA04 3599  Timing Belt - 60S3M588 1 

 19 B890 6065  Timing Belt:60S3M279 1 

 20 B890 5615  Harness:DC:Interface:Cross:3 1 

 21 B890 5627  Harness:DC:Interface:Cross:Ass'y 1 

 22 B890 2985  Bracket:Interface 1 

 23 B889 1265  Stepper Motor DC2.3V 6.9W 1 

 24 AA16 1164  Cushion:Stepper Motor 1 

 25 B890 2174  Coil Spring:Belt Tension:Cross 2 

 26 B890 2145  Bracket:Stepper Motor 1 

 27 B889 1275  Bracket:Stepper Motor 1 

 28 B890 6657  Tightener:Exit:Long:Peen 1 

 29 B890 2144  Base:Bracket:Motor 1 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0451 4008N Tapping Screw:4x8  

 103 0451 4010N Tapping Screw:4x10  

 104 0454 4008Q Tapping Screw - M4x8  

 105 0360 4006N Screw - M4x6  

 106 0454 3006Q Tapping Screw - M3x6  

 107 0720 0060E Retaining Ring - M6  

 108 1105 0516  Clamp  

 109 0454 3008Q Tapping Screw:3x8  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

60.Drive Section 2 (B890) 



122 

 

 

61.Electrical Section 1 (B890) 

104

24

102

25

23

1

22

101
107

105

101

1

107

2

105

3

106

107

102

16

108

18

20

14

15 18

103

13

102 19

103
20

21

101

109
4

5

6

7

4

12

11
101 104

9

10

8

17

26

 



123 

 1 AA14 3790  Screw:Contact Point 2 

 2 B890 6645  Bracket:Micro Switch 1 

 3 B890 5637  Harness:DC:Shift Tray:Safety Switch:Connecting 1 

 4 AA08 2101  Bushing - 6x10x6 2 

 5 B890 6626  Lever:Release:Feeler 1 

 6 AA06 0589  Pressure Spring 1 

 7 B890 3372  Cap:Bracket:Cam:Side 1 

 8 B890 6624  DC Solenoid:Paper Volume:Peen 1 

 9 A294 4669  Cushion 1 

 10 B890 6622  Bracket:Paper Volume:Peen 1 

 11 AW02 0145  Photointerruptor:Flat 1 

 12 B890 5609  Harness:DC:Cross:Side Plate:Rear 1 

 13 AG05 0095  Fusing Knob 1 

 14 AG07 0513  Magnet Catch 1 

 15 G020 5626  Push Switch 1 

 16 B890 2990  Bracket:Micro Switch 1 

 17 B890 2989  Inner Cover:Knob 1 

 18 B830 1135  Screw 2 

 19 B104 1302  Left Hinge 2 

 20 B890 2950  Decal:Multi-Language:Cross 1 

 21 B889 1426  Knob:Pick-up Paper Jam 1 

 22 B890 6635  Bracket:Paper Exit Sub-unit:Safety Switch 1 

 23 B017 1755  Spring - 16x4.5mm 1 

 24 B234 3741  DC Solenoid 1 

 25 B890 6123  Bracket:DC Solenoid:Exchange Powl 1 

 26 B889 5547  Harness:DC:Push Switch 1 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0454 3006Q Tapping Screw - M3x6  

 103 0954 4008N Screw - M4x8  

 104 0353 0040N Screw - M3x4  

 105 0353 0140N Screw:M3x14  

 106 0353 0120N Screw M3x12  

 107 1204 2529  Switch - V-5F912DN  

 108 1105 0511  Harness Clamp - LWS-0306ZC  

 109 0720 0060E Retaining Ring - M6  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

61.Electrical Section 1 (B890) 

Ed 
Item 20
MB 2



124 

 

 

62.Electrical Section 2 (B890) 

101

103

103

107

107

102

1
104

2

3

105

101

106

101

106

7

8

101

101

9

5

6

101

101

4

101

108

 



125 

 1 B830 1135  Screw 2 

 2 B890 2977  Bracket:Micro Switch 1 

 3 B890 5621  Harness:DC:Cross:Safety Switch:Connecting 1 

 4 B890 2976  Cover:Micro Switch 1 

 5 AG07 0513  Magnet Catch 2 

 6 B890 2998  Cover:Micro Switch:Small 1 

 7 B890 5256  PCB:MCU-C:EXP:Ass'y 1 

 8 B890 5606  Harness:DC:Cross:Side Plate:Front 1 

 9 B890 5609  Harness:DC:Cross:Side Plate:Rear 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0454 3006Q Tapping Screw - M3x6  

 103 0353 0250N Screw:M3x25  

 104 1105 0516  Clamp  

 105 1105 0489  Harness Clamp - LWS 1316  

 106 1105 0490  Harness Clamp - IWS-2218  

 107 1204 2529  Switch - V-5F912DN  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

62.Electrical Section 2 (B890) 



 

 

Parts Index 



128 

Paper Transfer 4 (B890) B890 4116 Shaft:Holder:Driven Roller Shaft:Holder:Driven Roller 6  65 -   9 

Cross Flap 1 (B890) B890 2073 Stay:Stopper:Guide:Adhesion Stay:Stopper:Guide:Adhesion 4  87 -   5 

Cross Flap 1 (B890) B890 2110 Torque Limiter:OTLV8-2000C Torque Limiter:OTLV8-2000C 2  87 -  28 

 

PM Parts Index 

Description in Service Manual Part No. Section Name 
Page and 
Index No. 

Q’ty Per 
Assembly Description in Parts Catalog 



 

129 

B890 1274  DC Stepper Motor:Paper Crimp:Ass'y  43 -  44 

B890 1286  DC Stepper Motor:Paper Crimp:Ass'y  43 -  13 

B890 1466  Guide:Exit:BEL   3 -   9 

B890 1469  Guide:Exit:BEL:2   3 -  10 

B890 1652  Bracket:Coupling:Upper  11 -   1 

B890 1667  Bracket:Coupling:BEL   3 -   8 

B890 1918  Cover:Front Lower:BEL:Ass'y  11 -   3 

B890 1923  Cover:Front Upper:BEL:Ass'y  13 -   6 

B890 1981  Cover:Power Supply Unit:Rear Lower  17 -   8 

B890 2057  Bracket:Coupling:Rear  49 -   8 

B890 2058  Bracket:Coupling:Front  49 -   4 

B890 2063  Cap:Base  83 -   8 

B890 2073  Stay:Stopper:Guide:Adhesion  87 -   5 

B890 2100  Roller:Drive  93 -   2 

B890 2101  Roller:Driven  91 -  17 

B890 2102  Transport Roller:Drive  93 -   1 

B890 2103  Exit Roller:Ass'y 105 - 22 

B890 2105  Transport Roller:Ass'y 105 - 20 

B890 2110  Torque Limiter:OTLV8-2000C  87 -  28 

B890 2111  Shaft:Drive:Guide  87 -  17 

B890 2112  Timing Belt:B100S3M231  93 -  15 

B890 2113  Supporting Plate:Drive:Paper Crimp  93 -  20 

B890 2114  Bracket:Tightener:Middle:Ass'y  93 -  19 

B890 2116  Bracket:Tightener:Paper Crimp:Ass'y  93 -  17 

B890 2118  Bracket:Guide:1  89 -   6 

B890 2120  Shaft:Contact Point:Guide:Lower:Ass'y  87 -   2 

B890 2122  Guide:Paper Crimp:Cross  87 -   8 

B890 2122  Guide:Paper Crimp:Cross  89 -  14 

B890 2123  Spacer:Guide:Paper Crimp:Upper Front  87 -  14 

B890 2124  Spacer:Guide:Paper Crimp:Upper Rear  87 -  13 

B890 2125  Spacer:Guide:Paper Crimp:Lower Front  89 -  22 

B890 2126  Spacer:Guide:Paper Crimp:Lower Rear  89 -  21 

B890 2127  Bracket:Belt Tension  93 -   7 

B890 2127  Bracket:Belt Tension  91 -  15 

B890 2128  Timing Belt:B60S3M444  93 -   4 

B890 2129  Shaft:Belt Tensioner  91 -  20 

B890 2130  Bracket:Roller:Driven  91 -  14 

B890 2131  Guide Plate:Upper:Outer 105 - 23 

B890 2132  Guide Plate:Lower:Outer  87 -  25 

B890 2133  Guide:Turn  87 -  26 

B890 2134  Stay:Turn  87 -  35 

B890 2135  Guide Plate:Lower:Inner  87 -  19 

B890 2136  Stay:Guide Plate:Transport  89 -  24 

B890 2137  Guide Plate:Transport  89 -   9 

B890 2138  Bracket:Sensor:Transport  89 -  11 

B890 2141  Bracket:Tightener:Transport:Ass'y  79 -   8 

B890 2142  Roller:Paper Crimp:Driven  91 -  19 

B890 2143  Belt:Paper Crimp:Driven  91 -  18 

B890 2144  Base:Bracket:Motor 121 - 29 

B890 2145  Bracket:Stepper Motor 121 - 26 

B890 2146  Timing Belt:B100S3M285  87 -   6 

B890 2147  Timing Belt:B100S3M219  87 -  30 

B890 2150  Cushion:Arm:Guide  89 -   7 

B890 2151  Guide Plate:Guide Plate:Ass'y  87 -   1 

B890 2151  Guide Plate:Guide Plate:Ass'y 105 -  2 

B890 2153  Lever:Guide Plate:Upper 105 - 24 

B890 2154  Sheet:Guide:Paper Crimp  89 -  15 

B890 2154  Sheet:Guide:Paper Crimp  87 -   7 

B890 2156  Tension Spring:34N  91 -   1 

B890 2157  Timing Pulley:S3M:T30  79 -  12 

B890 2157  Timing Pulley:S3M:T30  75 -   6 

B890 2160  Timing Pulley:Drive:Roller:S3M30T  93 -   3 

B890 2160  Timing Pulley:Drive:Roller:S3M30T  91 -   7 

B890 2161  Bracket:Tightener:Roller:Pressure:Ass'y  91 -  11 

B890 2164  Bracket:Tightener:Roller:Drive:Ass'y  93 -  11 

B890 2166  Bracket:Roller:Drive:Ass'y  93 -  13 

B890 2169  Timing Belt:B80DS3M600  91 -  16 

B890 2170  Sheet:Guide Plate:Transport  89 -  10 

B890 2172  Spring:Transport Roller:28N  93 -   9 

B890 2174  Coil Spring:Belt Tension:Cross 121 - 25 

Parts Index 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



 

130 

B890 2174  Coil Spring:Belt Tension:Cross  91 -  12 

B890 2174  Coil Spring:Belt Tension:Cross 119 - 10 

B890 2174  Coil Spring:Belt Tension:Cross 117 -  5 

B890 2174  Coil Spring:Belt Tension:Cross  93 -  12 

B890 2180  Stopper:Torque Limiter  87 -  29 

B890 2185  Sheet:Arm:Guide  89 -   8 

B890 2701  Cover:Guide Plate:Upper:Ass'y  55 -  11 

B890 2704  Receive Plate:Magnet Catch:Entrance  55 -  13 

B890 2707  Spacer:Separation Plate  49 -   2 

B890 2711  Holder:Separation Plate:PE  15 -  12 

B890 2714  Seal:Guide Plate:Entrance:1  15 -  13 

B890 2715  Seal:Guide Plate:Entrance:2  55 -  16 

B890 2800  Tray:Right:3  49 -  12 

B890 2801  Inner Cover:Right Lower  67 -  15 

B890 2802  Inner Cover:Left  53 -  24 

B890 2803  Inner Cover:Right Upper  67 -   3 

B890 2804  Inner Cover:Left:Small  51 -   9 

B890 2806  Hinge:TH-11SUS-R  53 -  16 

B890 2807  Bracket:Safety Switch  53 -  22 

B890 2808  Inner Cover:Upper Front  61 -   3 

B890 2809  Inner Cover:Upper Rear  61 -   4 

B890 2811  Bracket:Stay:Cover:Upper  53 -   1 

B890 2812  Bracket:Right:Door Catch  53 -  12 

B890 2813  Bracket:Left:Door Catch  53 -  25 

B890 2816  Shaft:Contact Point  49 -  14 

B890 2817  Cover:Upper:Ass'y  51 -  11 

B890 2818  Shaft:Contact Point:Open and Close  53 -   2 

B890 2819  Cover:Right Lower:Ass'y  51 -  10 

B890 2820  Stopper:Cover:Open and Close  51 -   8 

B890 2821  Cushion:Stopper  61 -   2 

B890 2821  Cushion:Stopper  51 -   7 

B890 2822  Copy Tray:Rear  49 -   3 

B890 2823  Guide:Tray:Right  49 -  15 

B890 2825  Holder:Copy Tray  51 -  14 

B890 2827  Grip:A-1042-C-8  55 -  12 

B890 2828  Bracket:Seal:Right  67 -  11 

B890 2829  Bracket:Seal:Left  53 -  20 

B890 2830  Cover:Open and Close:Paper Chip:Ass'y  53 -  15 

B890 2832  Seal:Paper Chip:Left and Right  53 -  18 

B890 2832  Seal:Paper Chip:Left and Right  67 -  12 

B890 2833  Separation Plate:Copy Tray  49 -   1 

B890 2834  Inner Cover:Pulley  67 -   4 

B890 2835  Inner Cover:Open and Close  53 -   7 

B890 2836  Stack:Right  49 -   9 

B890 2837  Plate:Stack  49 -  10 

B890 2839  Seal:Side Plate:Rear  81 -  23 

B890 2840  Receive Plate:Magnet Catch:Rear  85 -   6 

B890 2911  Cover:Reverse:Open and Close:Ass'y  97 -   2 

B890 2916  Cover:Turn:Open and Close:Ass'y  99 -  23 

B890 2919  Cover:Lever:Release  99 -  25 

B890 2920  Cover:Reverse:Front Lower  85 -   4 

B890 2922  Cover:Reverse:Rear Lower:Welding  85 -   3 

B890 2928  Cover:Turn:Front:Welding  85 -   2 

B890 2932  Cover:Turn:Rear:Welding  85 -   1 

B890 2936  Cover:Exit:Front:Welding  83 -   5 

B890 2940  Cover:Exit:Rear:Welding  83 -   4 

B890 2943  Cover:Grip:Middle 109 -  5 

B890 2943  Cover:Grip:Middle  97 -   6 

B890 2944  Cover:Exit:Option  83 -   2 

B890 2950  Decal:Multi-Language:Cross  53 -   4 

B890 2950  Decal:Multi-Language:Cross  55 -  14 

B890 2950  Decal:Multi-Language:Cross  83 -  18 

B890 2950  Decal:Multi-Language:Cross  97 -   4 

B890 2950  Decal:Multi-Language:Cross  87 -  18 

B890 2950  Decal:Multi-Language:Cross  49 -   7 

B890 2950  Decal:Multi-Language:Cross 105 - 25 

B890 2950  Decal:Multi-Language:Cross 109 -  3 

B890 2950  Decal:Multi-Language:Cross 123 - 20 

B890 2950  Decal:Multi-Language:Cross  99 -  24 

B890 2955  Seal:Exit:Right  51 -   1 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



 

131 

B890 2956  Cover:Rear Lower  51 -   6 

B890 2968  Cover:Right:Ass'y  51 -   2 

B890 2971  Bracket:Cover:Right  67 -   1 

B890 2974  Cover:Right Rear  51 -   4 

B890 2975  Bracket:Hinge 115 -  4 

B890 2976  Cover:Micro Switch 125 -  4 

B890 2977  Bracket:Micro Switch 125 -  2 

B890 2978  Receive Plate:Magnet Catch:Front  85 -  10 

B890 2979  Receive Plate:Magnet Catch:Rear  85 -  11 

B890 2983  Cover:Right Upper  85 -   5 

B890 2985  Bracket:Interface 121 - 22 

B890 2986  Cover:Upper  83 -   1 

B890 2989  Inner Cover:Knob 123 - 17 

B890 2990  Bracket:Micro Switch 123 - 16 

B890 2997  Cover:Paper Exit Sub-unit:Middle  83 -   3 

B890 2998  Cover:Micro Switch:Small 125 -  6 

B890 3372  Cap:Bracket:Cam:Side 123 -  7 

B890 4036  Driven Roller:Auxiliary:Middle:Ass'y  59 -   2 

B890 4037  Driven Roller:Auxiliary:Ass'y  59 -   1 

B890 4052  Bracket:Coupling:Right  49 -   6 

B890 4066  Guide Plate:Upper  61 -   6 

B890 4069  Guide Plate:Horizontal Transport:Lower Left:Ass'y  69 -  25 

B890 4072  Guide Plate:Jogger Fence:Upper  67 -   6 

B890 4074  Guide Plate:Horizontal Transport:Upper  75 -  16 

B890 4082  Bracket:Gate Pawl  77 -  14 

B890 4083  Stopper:Gate Pawl  77 -   5 

B890 4084  Bracket:Coupling:Ass'y  49 -   5 

B890 4086  Timing Belt:1326:S3M  73 -  20 

B890 4087  Tightener:Horizontal Transport:Short:Ass'y  73 -  12 

B890 4087  Tightener:Horizontal Transport:Short:Ass'y 119 -  5 

B890 4090  Shaft:Coupling:Roller:Left  71 -  27 

B890 4091  Shaft:Coupling:Roller:Middle  71 -  26 

B890 4092  Shaft:Coupling:Roller:Right  71 -  22 

B890 4093  Bracket:Roller:Transport:Lengthwise:Auxiliary  71 -  23 

B890 4094  Timing Belt:B60S3M297  57 -  19 

B890 4095  Timing Belt:B50S3M294  71 -   4 

B890 4096  Bracket:Stepper Motor:Transport:Lengthwise:Ass'y  71 -  13 

B890 4099  Guide Rod:Jogger Fence  69 -  10 

B890 4100  Slider:Jogger Fence  69 -   9 

B890 4101  Timing Belt:B80S2M152  63 -   5 

B890 4101  Timing Belt:B80S2M152  69 -  13 

B890 4102  Bracket:Stepper Motor:Jogger Fence:Ass'y  69 -  15 

B890 4105  Bracket:Tensioner:Jogger Fence:Fix  69 -  23 

B890 4106  Jogger Fence:Ass'y  69 -   4 

B890 4109  Bracket:Home Position Sensor:Jogger Fence  69 -   7 

B890 4110  Holder:Driven Roller:Ass'y  65 -  12 

B890 4114  Shaft:Driven Roller:Horizontal Transport  65 -   6 

B890 4116  Shaft:Holder:Driven Roller  65 -   9 

B890 4117  Bracket:Driven Roller:Auxiliary  59 -  10 

B890 4121  Compression Spring:400mN  59 -   9 

B890 4122  Shaft:Driven Roller:Auxiliary  59 -   6 

B890 4124  Sheet:Guide Plate:Auxiliary  59 -  16 

B890 4125  Link:Driven Roller:Front  65 -  17 

B890 4126  Link:Driven Roller:Rear  65 -  16 

B890 4128  Lever:Drive:Link  63 -  11 

B890 4131  Shaft:Coupling:Short  63 -  12 

B890 4133  Bracket:Home Position Sensor:Upper  61 -  11 

B890 4135  Guide Plate:Horizontal Transport:Upper:Ass'y  65 -  21 

B890 4140  Tightener:Vertical Transport:Ass'y  57 -  17 

B890 4143  Guide Plate:Lower  57 -   9 

B890 4145  Guide Plate:Upper:Ass'y  55 -   9 

B890 4149  Timing Belt:B60S3M420  75 -  28 

B890 4150  Sheet:Jogger Fence:Lower  69 -  26 

B890 4151  Sheet:Guide Plate:Auxiliary:Short  59 -   4 

B890 4152  Shaft:Punch Unit  77 -   7 

B890 4153  Bracket:Guide Rod:Fix  81 -   4 

B890 4154  Transport Roller:Drive  57 -  10 

B890 4156  Bracket:Tensioner:Jogger Fence:Ass'y  69 -  22 

B890 4160  Timing Belt:B100S3M207  73 -   3 

B890 4160  Timing Belt:B100S3M207  71 -   5 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



 

132 

B890 4161  Bracket:Safety Switch  61 -   8 

B890 4164  Tightener:Horizontal Transport:Exit:Ass'y  75 -  20 

B890 4165  Bracket:Connector  67 -   9 

B890 4167  Shaft:Holder:Driven Roller  65 -  10 

B890 4170  Inner Cover:Middle  79 -   1 

B890 4171  Adjusting Plate:Holder:Driven Roller  65 -  13 

B890 4172  Cam:Holder:Driven Roller  65 -  14 

B890 4175  Shaft:Gate Pawl  77 -   2 

B890 4179  Sheet:Exchange Powl  77 -   4 

B890 4181  Bracket:Tightener:Transport:Lengthwise:Ass'y  71 -  12 

B890 4184  Gear:Z28  71 -  24 

B890 4187  Sheet:Guide Plate:Horizontal Transport:Upper  65 -  19 

B890 4190  Holder:Driven Roller:Right:Ass'y  65 -  11 

B890 4194  Bracket:Protect  81 -   3 

B890 4228  Bracket:Stepper Motor  63 -   3 

B890 4230  Shaft:Lever  63 -   8 

B890 4231  Shaft:Worm Gear  63 -   6 

B890 4235  Worm Gear  63 -   7 

B890 4236  Gear:Pressure  63 -  10 

B890 4237  Compression Spring:4N  65 -   3 

B890 4241  Transport Roller:Drive  79 -  14 

B890 4241  Transport Roller:Drive  75 -   5 

B890 4244  Synchronous Belt:B60s3m270  71 -   8 

B890 4245  Guide Plate:Upper:Right  61 -   5 

B890 4246  Guide Plate:Horizontal Transport: 

 Lower Right:Exit:Peen  75 -  15 

B890 4248  Guide Plate:Paper Feed Sensor:Right  75 -  14 

B890 4251  Sheet:Jogger Fence  69 -   2 

B890 4252  Anchor  59 -  13 

B890 4350  Roller:Transport:Side  73 -  18 

B890 4353  Roller:Transport:Side:Exit  75 -  19 

B890 4355  Guide Plate:Horizontal Transport:Right:Ass'y  69 -  24 

B890 4359  Sheet:Gate Pawl:Rear  77 -   8 

B890 4360  Sheet:Sensor:Lower  79 -  16 

B890 4361  Sheet:Sensor:Upper  79 -  19 

B890 4362  Guide:Roller:Vertical Transport  71 -  17 

B890 4363  Roller:Transport:Lengthwise:Auxiliary  71 -  18 

B890 4365  Sheet:Jogger Fence:1  69 -  30 

B890 4366  Sheet:Jogger Fence:2  69 -  29 

B890 4367  Sheet:Jogger Fence:Short  69 -   1 

B890 4368  Sheet:Guide Plate:Upper  55 -   8 

B890 4369  Sheet:Guide Plate:Jogger Fence:Upper:Front  67 -   7 

B890 4370  Sheet:Guide Plate:Jogger Fence:Upper  67 -   5 

B890 4373  Sheet:Gate Pawl  69 -  31 

B890 4374  Sheet:Gate Pawl:Small  69 -  32 

B890 4375  Sheet:Punch:Lengthwise  69 -  33 

B890 4650  Bracket:DC Solenoid:Ass'y  59 -  15 

B890 4652  Guide Plate:Auxiliary  59 -   7 

B890 4653  Bracket:Sensor  57 -   5 

B890 4703  Gear:Z8  93 -   6 

B890 4703  Gear:Z8  79 -  10 

B890 4708  Timing Pulley:T20:S3M 111 - 15 

B890 4708  Timing Pulley:T20:S3M  75 -   8 

B890 4709  Gear:Pulley:Z30:T30 121 -  3 

B890 4709  Gear:Pulley:Z30:T30  75 -   9 

B890 4710  Lever:Exhaust Roller  75 -   3 

B890 4711  Synchronous Belt:B60S3M1005  73 -  19 

B890 4711  Synchronous Belt:B60S3M1005 121 -  1 

B890 4713  Guide Plate:Horizontal Transport:Left Upper:Exit  79 -   2 

B890 4714  Guide Plate:Exit:Upper Left  77 -  10 

B890 4715  Guide Plate:Gate  77 -   9 

B890 4716  Guide Plate:Horizontal Transport:LL:Exit  79 -  17 

B890 4719  Exchange Powl:Punch:Horizontal Transport  77 -   3 

B890 4720  Bracket:Entrance Sensor:Punch:Side  77 -  13 

B890 4751  Timing Pulley:T40  63 -   4 

B890 4758  Sheet:Guide Plate:Horizontal Transport:Upper  75 -  17 

B890 4760  Sheet:Guide Plate:Exit:Upper Left  77 -  11 

B890 4766  Cover:Harness:Registration Sensor  69 -  28 

B890 4769  Sheet:Guide Plate:Horizontal Transport  75 -  18 

B890 4795  Roller:Driven  65 -   2 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



 

133 

B890 4800  Decal:Caution:Transport:Roller  51 -  15 

B890 4821  Plate:Transport Roller:Driven  79 -  11 

B890 4862  Seal:Duct:Lower:Left and Right  81 -  16 

B890 4865  Seal:Duct:Upper  81 -  19 

B890 4867  Positioning Plate:Case  81 -   6 

B890 4869  Duct:Lower  81 -  13 

B890 4871  Duct:Lengthwise:Right:2  81 -   7 

B890 4872  Duct:Lengthwise:Left  81 -  10 

B890 4874  Seal:Duct:Lengthwise:Left  81 -  11 

B890 4875  Duct:Middle  81 -  20 

B890 4876  Duct:Upper  81 -  18 

B890 4877  Seal:Duct:Lower  53 -  17 

B890 4877  Seal:Duct:Lower  67 -  13 

B890 4877  Seal:Duct:Lower  81 -  15 

B890 4879  Bracket:Sensor  81 -  21 

B890 4881  Seal:Sensor:Paper Chip  81 -  14 

B890 4885  Cover:Positioning Plate  81 -  24 

B890 4886  Bracket:Harness Clamp:Registration Sensor  81 -  17 

B890 4887  Duct:Lengthwise:Right:1  81 -   8 

B890 4977  Sheet:Guide Plate:Horizontal Transport:Upper:2  65 -  20 

B890 5216  PCB:MCU-J:EXP:Ass'y  47 -  20 

B890 5256  PCB:MCU-C:EXP:Ass'y 125 -  7 

B890 5568  Harness:DC:Power Source  47 -  19 

B890 5569  Harness:DC:Sensor  47 -  17 

B890 5571  Harness:DC:Mechanical Drive Section  47 -  18 

B890 5576  Harness:DC:Jabara:Motor:Connecting  43 -  45 

B890 5600  Harness:DC:Sensor:Connecting:1  89 -  12 

B890 5600  Harness:DC:Sensor:Connecting:1 103 - 17 

B890 5600  Harness:DC:Sensor:Connecting:1  95 -   7 

B890 5602  Harness:DC:Sensor:Connecting:2 103 -  7 

B890 5602  Harness:DC:Sensor:Connecting:2  87 -  22 

B890 5605  Harness:DC:Turn:SOL:Connecting 101 - 22 

B890 5606  Harness:DC:Cross:Side Plate:Front 125 -  8 

B890 5608  Harness:DC:Transport Unit:Connecting:1  61 -  10 

B890 5609  Harness:DC:Cross:Side Plate:Rear 123 - 12 

B890 5609  Harness:DC:Cross:Side Plate:Rear 125 -  9 

B890 5612  Harness:DC:Interface:Cross:1  47 -  26 

B890 5615  Harness:DC:Interface:Cross:3 121 - 20 

B890 5618  Harness:DC:Turn:Sensor:Connecting 105 - 17 

B890 5619  Harness:DC:Reverse:Sensor:Connecting  95 -   5 

B890 5620  Harness:DC:Reverse:Safety Switch:Connecting 105 - 18 

B890 5621  Harness:DC:Cross:Safety Switch:Connecting 125 -  3 

B890 5623  Harness:DC:Transport Unit:Connecting:2  67 -   8 

B890 5624  Harness:DC:Transport Unit:Connecting:3  81 -   5 

B890 5625  Harness:DC:Transport Unit:Connecting:4  73 -   1 

B890 5626  Harness:DC:Interface:F:Ass'y  47 -  27 

B890 5627  Harness:DC:Interface:Cross:Ass'y 121 - 21 

B890 5629  Harness:DC:Interface:Jabara:Ass'y  47 -  25 

B890 5635  Harness:DC:Sensor:Connecting:3  87 -  33 

B890 5636  Harness:DC:Tray Unit:Connecting 117 - 11 

B890 5637  Harness:DC:Shift Tray:Safety Switch:Connecting 123 -  3 

B890 5638  Harness:DC:Shift Tray:Paper Feed Sensor:Connecting 107 -  9 

B890 5639  Harness:DC:Shift Tray:Sensor:Connecting 107 -  3 

B890 5645  Harness:DC:Transport Unit:Sensor:Connecting  75 -  11 

B890 5645  Harness:DC:Transport Unit:Sensor:Connecting  79 -  18 

B890 5646  Harness:DC:Turn:Paper Feed Sensor:Connecting 103 - 15 

B890 5653  Harness:DC:Transport Unit: 

 Entrance Sensor:Connecting  57 -   7 

B890 5661  Harness:DC:Solenoid:Connecting  59 -   3 

B890 5670  Gasket:EGUN10113:700mm  71 -  28 

B890 5670  Gasket:EGUN10113:700mm  57 -  22 

B890 6053  Bracket:Sensor 103 - 16 

B890 6053  Bracket:Sensor  87 -  20 

B890 6053  Bracket:Sensor 107 -  7 

B890 6053  Bracket:Sensor  95 -   8 

B890 6056  Bracket:Safety Switch:Reverse 105 - 16 

B890 6059  Bracket:Paper Feed Sensor:Turn 103 - 19 

B890 6065  Timing Belt:60S3M279 121 - 19 

B890 6066  Timing Belt:60S3M453 119 - 18 

B890 6067  Timing Belt:60S3M1305 119 - 11 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



 

134 

B890 6071  Transport Roller:Ass'y 107 -  6 

B890 6071  Transport Roller:Ass'y 105 - 19 

B890 6071  Transport Roller:Ass'y 111 -  8 

B890 6079  Sheet:Reverse:2 103 -  4 

B890 6079  Sheet:Reverse:2  95 -   6 

B890 6080  Guide Plate:Inner:Ass'y 103 -  3 

B890 6085  Bracket:Plate:Peen 103 -  8 

B890 6089  Bracket:Sensor  97 -  16 

B890 6089  Bracket:Sensor  95 -   4 

B890 6089  Bracket:Sensor 103 -  6 

B890 6093  Sheet:Reverse:Guide Plate:Entrance  97 -  18 

B890 6096  Guide Plate:Reverse:Upper Left:Ass'y  97 -  20 

B890 6098  Sheet:Reverse:Upper Left  97 -  14 

B890 6100  Hinge:Guide Plate:Reverse  97 -  17 

B890 6102  Bracket:Cover:Reverse  97 -   7 

B890 6111  Guide Plate:Reverse:Upper Right:Ass'y  95 -  14 

B890 6117  Exchange Powl  95 -  19 

B890 6118  Sheet:Exchange Powl  95 -  16 

B890 6119  Sheet:Exchange Powl:Auxiliary  95 -  18 

B890 6120  Sheet:Exchange Powl:Behind  95 -  17 

B890 6121  Bracket:Exchange Powl 113 - 15 

B890 6121  Bracket:Exchange Powl  95 -  21 

B890 6123  Bracket:DC Solenoid:Exchange Powl 123 - 25 

B890 6126  Guide Plate:Outer:Ass'y 101 -  6 

B890 6134  Bracket:DC Solenoid:Peen  99 -   3 

B890 6138  Guide Plate:Plate:Press Fit  99 -  12 

B890 6143  Driven Roller:Upper Lower:Ass'y 101 -  9 

B890 6144  Bracket:Driven:Front 101 - 10 

B890 6145  Roller:Turn 101 - 14 

B890 6146  Shaft:Turn:Upper Lower 101 - 17 

B890 6147  Shaft:Turn:Middle 101 - 21 

B890 6148  Bracket:Link 101 - 16 

B890 6149  DC Solenoid:Pressure:Ass'y 101 - 18 

B890 6151  Hinge:Guide Plate:Outer 101 -  1 

B890 6153  Bracket:Cover:Turn  99 -  11 

B890 6154  Bracket:Cover:Turn:Front Rear 101 -  5 

B890 6156  Shaft:Lever:Lock  99 -  17 

B890 6157  Lever:Release  99 -  16 

B890 6158  Bracket:Shaft:Lever  99 -  21 

B890 6161  Bracket:Shaft:Lock  99 -   7 

B890 6163  Bracket:Contact Point:Open and Close:Upper:Ass'y  99 -   1 

B890 6164  Bracket:Contact Point:Open and Close:Lower:Ass'y  99 -   2 

B890 6168  Spring:Positioning 103 - 18 

B890 6171  Guide Plate:Exit:Ass'y 105 - 15 

B890 6175  Shaft:Driven:Long  97 -  11 

B890 6175  Shaft:Driven:Long  95 -  12 

B890 6175  Shaft:Driven:Long 109 -  7 

B890 6175  Shaft:Driven:Long 105 - 13 

B890 6175  Shaft:Driven:Long 103 - 12 

B890 6176  Sheet:Exit 105 - 14 

B890 6180  DC Solenoid:Plate:Sub-ass'y  99 -   4 

B890 6181  Supporting Plate:Turn  99 -  10 

B890 6183  Cushion:Solenoid:Front:Ass'y 101 - 20 

B890 6187  Sound Proofing Material:Turn:19mm  99 -  22 

B890 6188  Cushion:Solenoid:Rear:Ass'y 101 - 19 

B890 6200  Decal:Caution:Exit Roller:Reverse  97 -   3 

B890 6207  Bracket:Guide:Ass'y 101 -  7 

B890 6207  Bracket:Guide:Ass'y 105 -  1 

B890 6220  Bracket:Positioning:Peen 103 -  1 

B890 6273  Shaft:Plate:Press Fit  99 -  14 

B890 6284  Cap:Shaft:Plate  99 -  15 

B890 6507  Compression Spring:Reverse Unit 103 - 11 

B890 6507  Compression Spring:Reverse Unit 105 - 11 

B890 6507  Compression Spring:Reverse Unit 109 -  9 

B890 6507  Compression Spring:Reverse Unit  97 -  10 

B890 6507  Compression Spring:Reverse Unit 111 -  4 

B890 6619  Shaft:Guide:Auxiliary  83 -  16 

B890 6620  Tray:Exit  83 -  17 

B890 6622  Bracket:Paper Volume:Peen 123 - 10 

B890 6624  DC Solenoid:Paper Volume:Peen 123 -  8 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



 

135 

B890 6625  Sheet:Paper Volume:Auxiliary 113 - 17 

B890 6626  Lever:Release:Feeler 123 -  5 

B890 6628  Feeler:Paper Volume:Peen 113 - 16 

B890 6631  Shaft:Bracket:Feeler 113 - 13 

B890 6632  Lever:Small 113 - 14 

B890 6635  Bracket:Paper Exit Sub-unit:Safety Switch 123 - 22 

B890 6639  Sheet:Exit:Auxiliary:Inner 111 -  6 

B890 6641  Bracket:Paper Volume:Leading Edge 107 -  5 

B890 6644  Bracket:Magnet Catch 107 - 10 

B890 6645  Bracket:Micro Switch 123 -  2 

B890 6646  Guide Plate:Transport:Horizontal:Upper 107 - 12 

B890 6648  Guide Plate:Open and Close:Peen 109 - 15 

B890 6653  Receive Plate:Bearing 111 -  3 

B890 6654  Side Fence 113 - 10 

B890 6655  Cover:Open and Close:Welding 109 -  2 

B890 6656  Bracket:Latch:Auxiliary 109 - 17 

B890 6657  Tightener:Exit:Long:Peen 121 - 28 

B890 6666  Cover:Copy Tray:Upper 113 -  2 

B890 6667  Bracket:Contact Point:Side Fence 113 -  4 

B890 6668  Cushion:Paper Sensor Board 113 -  3 

B890 6669  Sheet:Exit:Guide Plate:Open and Close:1 109 - 13 

B890 6669  Sheet:Exit:Guide Plate:Open and Close:1  97 -  19 

B890 6669  Sheet:Exit:Guide Plate:Open and Close:1  95 -  15 

B890 6672  Sheet:Exit:Turn 111 -  9 

B890 6672  Sheet:Exit:Turn 117 - 28 

B890 6673  Sheet:Exit:Auxiliary 111 - 10 

B890 6676  End Fence 111 - 13 

B890 6677  Sheet:Exit:Guide Plate:Open and Close:2 109 - 14 

B890 6678  Sheet:Exit:Guide Plate:Horizontal:1 107 - 13 

B890 6679  Sheet:Exit:Guide Plate:Horizontal:2 107 - 14 

B890 6680  Cover:Bin Unit:Rear 115 -  2 

B890 6681  Cover:Bin Unit:Front 115 -  3 

B890 6682  Cover:Bin Unit:Lower 115 -  7 

B890 6683  Cap:Side Fence 113 - 11 

B890 6683  Cap:Side Fence  83 -  14 

B890 6683  Cap:Side Fence 111 - 14 

B890 6684  Stopper:Side Fence 113 -  6 

B890 6685  Bushing:Side Fence 113 -  8 

B890 6686  Cover:Exit:Lower 111 - 11 

B890 6905  Sheet:Guide Plate:Reverse:Lower  95 -  23 

B890 6932  End Fence 117 - 30 

B890 6933  Base:Tray 117 - 32 

B890 6934  Cover:Tray:Inner Back  83 -  11 

B890 6935  Cover:Tray:Front  83 -  12 

B890 6936  Bracket:DC Stepper Motor 117 - 20 

B890 6937  Synchronous Belt:60S5M1000 117 -  6 

B890 6938  Bracket:Tightener:Rising Tray:Ass'y 117 -  3 

B890 6949  Stay:Rising Tray:Large 117 - 31 

B890 6950  Stay:Rising Tray:Small 117 - 33 

B890 6951  Guard:Harness:Photointerruptor 117 - 10 

B890 6952  Shaft:Drive:Rising Tray 117 - 17 

B890 6953  Guard:Harness 117 - 29 

B890 8604  Operating Instructions:NA:FD6500B   3 -  13 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



 

136 

A079 4914  Idle Roller - Gate Belt 117 -  2 

A174 3946  Arm Bushing  43 -  31 

A174 3946  Arm Bushing  25 -   8 

A174 3946  Arm Bushing  57 -   6 

A174 3946  Arm Bushing   9 -  16 

A174 3946  Arm Bushing  27 -  15 

A174 3946  Arm Bushing  21 -  16 

A174 3946  Arm Bushing  29 -   4 

A174 3946  Arm Bushing  19 -   4 

A174 4387  Gate Pawl Arm  25 -  11 

A228 1100  Idler Pulley Z20  37 -  12 

A228 1113  Gear Z46/17 117 - 18 

A257 4632  Timing Pulley  19 -  12 

A257 4632  Timing Pulley  31 -  13 

A257 4632  Timing Pulley  29 -   6 

A257 4632  Timing Pulley   9 -  20 

A257 4632  Timing Pulley  25 -   5 

A257 4632  Timing Pulley  57 -  20 

A257 4632  Timing Pulley  27 -   8 

A257 4650  Tightener Pulley  35 -   8 

A257 4650  Tightener Pulley 121 - 15 

A257 4650  Tightener Pulley  43 -  19 

A257 6429  Pressure Spring  79 -   4 

A257 6429  Pressure Spring   3 -  34 

A257 6429  Pressure Spring  43 -  17 

A257 6429  Pressure Spring  45 -  14 

A257 6429  Pressure Spring  35 -   9 

A257 6429  Pressure Spring  57 -  16 

A257 6429  Pressure Spring 113 -  5 

A257 6429  Pressure Spring  69 -  21 

A257 6429  Pressure Spring  71 -   9 

A257 6429  Pressure Spring  73 -   7 

A257 6429  Pressure Spring 121 -  8 

A257 6429  Pressure Spring  75 -  24 

A259 1158  Pulley Flange  69 -  12 

A259 1158  Pulley Flange  71 -   3 

A259 1158  Pulley Flange  73 -   4 

A259 1158  Pulley Flange 119 - 15 

A259 1158  Pulley Flange 121 -  6 

A259 1158  Pulley Flange  57 -  15 

A259 1158  Pulley Flange  43 -  20 

A259 1158  Pulley Flange  87 -  32 

A259 1158  Pulley Flange  45 -  16 

A259 3163  Spacer - 4.5x6mm 111 - 18 

A294 3336  Cam Shaft  95 -  20 

A294 4669  Cushion 123 -  9 

A294 4669  Cushion  99 -   5 

A297 1261  Stopper:Cover  17 -   6 

A300 3812  Spacer - 6x22x1.5 119 -  2 

A300 3812  Spacer - 6x22x1.5  73 -  16 

A300 3812  Spacer - 6x22x1.5  71 -  25 

A300 3812  Spacer - 6x22x1.5  79 -   6 

A300 3812  Spacer - 6x22x1.5  57 -  13 

A376 2524  Timing Pulley - 60Z/20Z  69 -  14 

A379 3316  Shift Guide Roller 117 - 26 

A469 3350  Guide Stud  93 -   8 

A566 2126  Timing Pulley - 40Z  71 -   7 

A610 2220  Hinge Shaft 101 - 15 

A697 3115  Rear Side Plate - Shift Tray 117 - 25 

A697 3150  Fixing Plate - Timing Belt  69 -  17 

A697 3150  Fixing Plate - Timing Belt 117 - 24 

A697 3180  Pulley - 18T 117 -  7 

A697 3185  Pulley - 18T 117 - 13 

A806 4261  Spring Belt Guide Roller 101 - 12 

B010 1359  Operating Instructions Holder   3 -  14 

B010 4458  Gate Pawl Plate  27 -   1 

B010 6067  Right Guide - Side Fence   3 -  22 

B010 6072  Spring Plate - Side Fence Guide   3 -  24 

B010 6074  Left Guide - Side Fence   3 -  19 

B017 1755  Spring - 16x4.5mm 123 - 23 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



 

137 

B023 4570  Gear - 31Z  45 -  17 

B023 4570  Gear - 31Z  23 -   7 

B023 4570  Gear - 31Z   9 -  23 

B023 4609  Timing Belt - 237 S3M  93 -  16 

B023 6175  Gear - 28Z  71 -  21 

B048 4552  Operation Cover Panel   5 -  14 

B079 1144  Timing Pulley:Paddle 111 - 17 

B079 1144  Timing Pulley:Paddle 107 - 16 

B079 1144  Timing Pulley:Paddle 121 - 13 

B079 1144  Timing Pulley:Paddle  73 -   6 

B079 1144  Timing Pulley:Paddle  75 -   4 

B079 1144  Timing Pulley:Paddle 105 -  6 

B104 1299  Right Hinge Ass'y 115 -  6 

B104 1302  Left Hinge 115 -  5 

B104 1302  Left Hinge  17 -  15 

B104 1302  Left Hinge 123 - 19 

B104 1303  Hinge Shaft  11 -  14 

B104 1303  Hinge Shaft  85 -   7 

B104 2641  Safety Switch Pawl 109 - 12 

B104 2875  Middle Transport Roller Bushing  31 -   5 

B104 4331  Arm Bracket Ass'y  97 -   1 

B104 4331  Arm Bracket Ass'y   3 -  31 

B104 4331  Arm Bracket Ass'y 109 -  1 

B104 4331  Arm Bracket Ass'y  55 -   2 

B125 4722  Sheet:Side Fence:Small  41 -  23 

B125 4751  Shaft:Driven  31 -  18 

B125 4751  Shaft:Driven  29 -  26 

B125 4751  Shaft:Driven  19 -  27 

B125 4751  Shaft:Driven  21 -   9 

B125 4751  Shaft:Driven  25 -  26 

B125 4751  Shaft:Driven   7 -  12 

B125 4752  Roller:Driven   7 -  11 

B125 4752  Roller:Driven  21 -   8 

B125 4752  Roller:Driven  29 -  25 

B125 4752  Roller:Driven  25 -  25 

B125 4752  Roller:Driven  19 -  26 

B125 4752  Roller:Driven  31 -  17 

B125 4817  Sheet:Magnet Catch  27 -   7 

B125 4829  Sheet:Block Light:5 109 - 16 

B125 5643  Ground Wire:Scanner Unit:3  15 -   2 

B125 5643  Ground Wire:Scanner Unit:3  27 -  18 

B125 5683  Ground Wire:Pressure Plate  27 -  19 

B125 5683  Ground Wire:Pressure Plate  15 -   3 

B132 1226  Holder:Stand  49 -  11 

B132 1226  Holder:Stand   3 -   1 

B132 1280  Pulley:Tightener:Drive: 

 Around The Photoconductor:Press Fit  71 -   2 

B132 1280  Pulley:Tightener: 

 Drive:Around The Photoconductor:Press Fit  73 -  13 

B132 1280  Pulley:Tightener:Drive: 

 Around The Photoconductor:Press Fit  75 -  25 

B132 6655  Stepper Motor:Paper Feed Unit:Ass'y  63 -   2 

B132 6655  Stepper Motor:Paper Feed Unit:Ass'y 117 - 21 

B188 6064  Channel:Original Table   3 -  25 

B188 6066  Side Fence:Original:Right:Unit   3 -  21 

B188 6068  Sheet:Side Fence:Right   3 -  23 

B188 6073  Side Fence:Original:Left:Unit   3 -  18 

B188 6075  Sheet:Side Fence:Left   3 -  20 

B188 6196  Gasket:Guide Plate:Upper Front  51 -   3 

B223 2665  Spring:Cover:Manual Feed 119 -  6 

B223 2665  Spring:Cover:Manual Feed 121 - 17 

B223 5863  Gasket:EGUN1-0205:L23  53 -   8 

B234 2092  Terminal Pin  53 -  21 

B234 2092  Terminal Pin  67 -  14 

B234 3741  DC Solenoid 123 - 24 

B238 4483  Screw   9 -   2 

B238 4483  Screw  77 -   6 

B238 4483  Screw  75 -  13 

B257 4354  Spacer - Fusing Entrance Guide Plate   7 -  21 

B257 4354  Spacer - Fusing Entrance Guide Plate  29 -  30 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



 

138 

B257 5100  PCB:Operation Panel   5 -  27 

B257 5496  Power Supply Cord:230V  47 -   8 

B275 1670  Guard Burring  53 -  14 

B275 1670  Guard Burring  29 -  19 

B286 5767  Power Supply Cord - 120V  47 -   8 

B312 3100  Shift Tray Base 117 - 27 

B352 3170  Spacer  35 -  30 

B352 3170  Spacer  37 -  18 

B352 3170  Spacer  75 -   7 

B472 3535  Gear:Z45 117 - 15 

B472 3536  Spacer:Shaft:Shift Tray 117 -  8 

B472 3711  Bracket:Positioning Sensor:Shift Tray:Lower 117 - 14 

B478 4134  Compression Spring:Plate:Moveable  99 -  13 

B624 1632  Switchback Roller Shaft 101 - 13 

B624 2053  Contact Point Bracket Ass'y  95 -   2 

B624 2053  Contact Point Bracket Ass'y 111 -  5 

B624 3046  DC Solenoid Cushion  33 -  12 

B629 4680  Release Lever  99 -  19 

B641 4463  Exit Guide Plate  83 -  13 

B652 1674  Timing Belt:B40S2M170  71 -  20 

B652 2404  Compression Spring:3.1N  95 -   9 

B663 5113  Gasket:20  51 -  13 

B700 2453  Guide:Turn 105 - 12 

B700 2453  Guide:Turn 109 - 10 

B700 2453  Guide:Turn  95 -  22 

B700 2453  Guide:Turn 103 - 13 

B700 2453  Guide:Turn  97 -  12 

B700 2453  Guide:Turn  65 -   1 

B700 2625  Roller:MM28  59 -   5 

B700 4429  Gear:Pulley:17Z/48T 117 - 22 

B700 4867  Screw:Contact Point:M3 113 -  7 

B700 4867  Screw:Contact Point:M3  69 -   3 

B706 1859  Screw:Slider:Lock  63 -   9 

B789 4332  Pulley - 34T  91 -   9 

B793 4244  Timing Pulley - 20T  69 -  19 

B793 4244  Timing Pulley - 20T 119 - 12 

B830 1135  Screw  53 -  19 

B830 1135  Screw 119 -  4 

B830 1135  Screw  67 -  10 

B830 1135  Screw  61 -   1 

B830 1135  Screw  21 -   1 

B830 1135  Screw 125 -  1 

B830 1135  Screw  19 -  37 

B830 1135  Screw  17 -   3 

B830 1135  Screw 121 - 14 

B830 1135  Screw 123 - 18 

B830 1135  Screw  91 -   4 

B830 1135  Screw  51 -   5 

B830 1135  Screw 103 -  2 

B830 1135  Screw  49 -  16 

B830 1135  Screw 117 -  4 

B830 1135  Screw   3 -  36 

B830 1135  Screw 115 -  1 

B830 1135  Screw  23 -  11 

B830 1135  Screw  81 -   9 

B830 1516  Timing Belt - 60S3M306 119 - 14 

B830 2142  Timing Belt - 60S3M162  91 -   5 

B834 3214  Gear - 30Z  21 -  25 

B851 1122  Screw:Round Point:M4x7  25 -  31 

B889 1143  Bracket:Pressure:Transport:Lower  29 -  28 

B889 1156  Cover:Heater:Front  39 -  12 

B889 1157  Bracket:Switch:Right  47 -   4 

B889 1158  Inner Cover:Rear  31 -  21 

B889 1160  Guide Plate:Entrance:Upper  25 -  20 

B889 1161  Bracket:Pressure:Transport  21 -   5 

B889 1161  Bracket:Pressure:Transport   7 -   7 

B889 1161  Bracket:Pressure:Transport  25 -  21 

B889 1161  Bracket:Pressure:Transport  19 -  23 

B889 1162  Guide Plate:Transport:Rear:2  29 -  29 

B889 1163  Guide Plate:Transport:Rear:3  29 -  15 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



 

139 

B889 1164  Guide Plate:Entrance:Lower  25 -  18 

B889 1165  Guide Plate:Exit:Lower  27 -   4 

B889 1166  Guide Plate:Transport:Front Upper  29 -  27 

B889 1167  Guide Plate:Transport:Front Upper:2  29 -  14 

B889 1168  Guide Plate:Transport:Rear:1  27 -   2 

B889 1169  Bracket:Guide Plate  29 -  11 

B889 1170  Bracket:Magnet Catch  25 -   2 

B889 1170  Bracket:Magnet Catch   9 -  11 

B889 1170  Bracket:Magnet Catch  57 -   2 

B889 1170  Bracket:Magnet Catch  89 -   1 

B889 1170  Bracket:Magnet Catch 105 -  8 

B889 1170  Bracket:Magnet Catch  29 -  12 

B889 1170  Bracket:Magnet Catch  87 -  23 

B889 1171  Bracket:Cover:Micro Switch  17 -   4 

B889 1173  Guide Plate:Micro Switch  47 -  23 

B889 1174  Bracket:Cover:Push Switch  17 -  10 

B889 1175  Bracket:Plate:Cover  47 -  10 

B889 1175  Bracket:Plate:Cover  13 -   8 

B889 1176  Bracket:Main Switch  47 -  24 

B889 1177  Guide:Exchange Powl  25 -  19 

B889 1178  Bracket:Sensor:1  27 -  14 

B889 1178  Bracket:Sensor:1  43 -  28 

B889 1179  Bracket:Sensor:2  29 -   1 

B889 1180  Bracket:Exchange Powl:Right  25 -  17 

B889 1181  Bracket:Exchange Powl:Left  25 -  15 

B889 1184  Guide:Exit:Upper  27 -  24 

B889 1185  Guard:Cover:Upper  45 -  22 

B889 1186  Grip:Guide Plate  29 -  21 

B889 1188  Grip:Guide Plate:Upper  25 -  29 

B889 1189  Bracket:Sensor:Lower Rear  43 -  37 

B889 1190  Bracket:Sensor:Lower:2  43 -  41 

B889 1191  Shielding Plate:Lower  43 -  35 

B889 1192  Bracket:Sensor:Lower Front  43 -  36 

B889 1193  Bracket:Photointerruptor:Radiate  41 -   7 

B889 1193  Bracket:Photointerruptor:Radiate  39 -   3 

B889 1195  Guard:Guide Plate  29 -  16 

B889 1196  Guide Plate:Paper Crimp:Upper Front:2  39 -   5 

B889 1197  Stay:Paper Crimp:Open and Close:Upper Front:2  39 -   4 

B889 1198  Bracket:Guide Plate:Paper Crimp:Upper Front  39 -   9 

B889 1199  Pawl:Drive  25 -  13 

B889 1212  Roller:Driven:Exit:Middle  55 -   5 

B889 1212  Roller:Driven:Exit:Middle  41 -  18 

B889 1213  Guide Plate:Lower Middle:2  35 -  25 

B889 1214  Bracket:Guide Plate  27 -   6 

B889 1214  Bracket:Guide Plate  41 -   2 

B889 1214  Bracket:Guide Plate  31 -  20 

B889 1215  Guide Plate:Arm:2  43 -  10 

B889 1216  Roller:Pressure  43 -   2 

B889 1218  Arm:Roller:Middle  43 -   4 

B889 1219  Guide Plate:Arm  43 -   5 

B889 1220  Shaft:Contact Point  43 -   7 

B889 1221  Shaft:Pressure  43 -   3 

B889 1222  Bracket:Pressure:Middle  43 -   9 

B889 1223  Guide Plate:Lower Front  39 -  10 

B889 1224  Guide Plate:Lower Middle  35 -  22 

B889 1225  Guide Plate:Lower Rear  41 -   3 

B889 1229  Guide Plate:Upper Rear  41 -  12 

B889 1230  Bracket:Pressure:Transport:3  41 -  21 

B889 1231  Discharge Brush:1  41 -   4 

B889 1231  Discharge Brush:1  39 -   6 

B889 1232  Discharge Brush:2  39 -   7 

B889 1232  Discharge Brush:2  19 -  29 

B889 1232  Discharge Brush:2  41 -   5 

B889 1235  Shaft:Exit  55 -   7 

B889 1236  Roller:Driven:Exit  55 -   6 

B889 1236  Roller:Driven:Exit  41 -  19 

B889 1238  Bracket:Sensor  31 -   3 

B889 1239  Bracket:Bushing  31 -   4 

B889 1240  Bracket:Pressure:Transport:2  31 -  19 

B889 1241  Bracket:Guide Plate:1  31 -   2 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



 

140 

B889 1242  Bracket:Guide Plate:2  31 -   1 

B889 1243  Guide Plate:Transport:Lower  31 -   8 

B889 1248  Bracket:Pressure:Roller  91 -   3 

B889 1249  Tension Spring:Roller  43 -   8 

B889 1250  Arm:Roller:Lower:Right Front  37 -   3 

B889 1250  Arm:Roller:Lower:Right Front  35 -   4 

B889 1252  Timing Pulley:34T  35 -  29 

B889 1253  Timing Belt:B80DS3M444  37 -  14 

B889 1255  Guide Plate:Idler  37 -  21 

B889 1260  Timing Pulley:44T  35 -  10 

B889 1261  Timing Belt:B120S3M273  35 -  11 

B889 1262  Bracket:Tightener:Left and Right  35 -   7 

B889 1262  Bracket:Tightener:Left and Right 121 - 16 

B889 1265  Stepper Motor DC2.3V 6.9W  45 -   1 

B889 1265  Stepper Motor DC2.3V 6.9W  73 -  11 

B889 1265  Stepper Motor DC2.3V 6.9W 119 -  7 

B889 1265  Stepper Motor DC2.3V 6.9W 121 - 23 

B889 1265  Stepper Motor DC2.3V 6.9W  71 -  15 

B889 1266  Timing Pulley:24T/44T  87 -  31 

B889 1266  Timing Pulley:24T/44T  43 -  22 

B889 1266  Timing Pulley:24T/44T  71 -   6 

B889 1266  Timing Pulley:24T/44T  73 -   2 

B889 1266  Timing Pulley:24T/44T 119 - 16 

B889 1267  Timing Belt:B80S3M294  43 -  21 

B889 1268  Timing Belt:B120S3M318  35 -  13 

B889 1271  Bracket:Tightener  43 -  33 

B889 1275  Bracket:Stepper Motor 121 - 27 

B889 1275  Bracket:Stepper Motor  43 -  15 

B889 1275  Bracket:Stepper Motor  73 -   9 

B889 1275  Bracket:Stepper Motor 119 -  9 

B889 1275  Bracket:Stepper Motor  45 -   3 

B889 1276  Timing Pulley:33T  43 -  24 

B889 1276  Timing Pulley:33T  75 -  27 

B889 1276  Timing Pulley:33T 105 -  5 

B889 1277  Timing Belt:B60S3M360  35 -  12 

B889 1280  Roller:Paper Crimp  35 -  16 

B889 1281  Guide Plate:Drive  43 -  18 

B889 1289  Roller:Paper Crimp:80  35 -  17 

B889 1290  Shaft  41 -  16 

B889 1292  Spring  41 -  15 

B889 1292  Spring  55 -   3 

B889 1293  Guide:Exit:1  41 -  13 

B889 1294  Guide:Exit:2  41 -  22 

B889 1295  Bracket:Arm:1  35 -  14 

B889 1295  Bracket:Arm:1  37 -  10 

B889 1296  Arm:Roller:Lower:Left Front  37 -   4 

B889 1296  Arm:Roller:Lower:Left Front  35 -   3 

B889 1298  Shaft:Exit:L  41 -  10 

B889 1299  Guide:Paper Crimp:Lower  39 -  15 

B889 1309  Guide:Paper Crimp  33 -  10 

B889 1320  Shaft:Drive:Guide  33 -  17 

B889 1321  Torque Limiter:Guide  33 -  13 

B889 1322  Timing Pulley:28T  33 -  15 

B889 1322  Timing Pulley:28T  87 -  27 

B889 1323  Gear:Z26  33 -  16 

B889 1323  Gear:Z26  87 -  16 

B889 1324  Timing Belt:B60S3M285  45 -   6 

B889 1325  Flange  87 -  15 

B889 1325  Flange  33 -  14 

B889 1328  Bracket:Sensor:1  33 -  19 

B889 1329  Bracket:Sensor:2  33 -  18 

B889 1330  Bracket:Sensor:Guide:1  89 -   4 

B889 1331  Bracket:Sensor:Guide:2  89 -   3 

B889 1332  Bracket:Guide:1  33 -   8 

B889 1332  Bracket:Guide:1  89 -  23 

B889 1335  Bracket:Guide:2  33 -   9 

B889 1335  Bracket:Guide:2  87 -  34 

B889 1337  Arm:Guide:Left  89 -  19 

B889 1337  Arm:Guide:Left  33 -   4 

B889 1337  Arm:Guide:Left  87 -  11 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



 

141 

B889 1338  Arm:Guide:Right  89 -  20 

B889 1338  Arm:Guide:Right  87 -  12 

B889 1338  Arm:Guide:Right  33 -   5 

B889 1339  Gear:Z251  33 -   3 

B889 1339  Gear:Z251  89 -  18 

B889 1339  Gear:Z251  87 -   9 

B889 1341  Spacer:Guide:Left  33 -   7 

B889 1342  Spacer:Guide:Right  33 -   6 

B889 1344  Guide Plate:Paper Crimp:Lower Middle:3  35 -  24 

B889 1345  Guide Plate:Paper Crimp:Lower Middle:4  35 -  23 

B889 1346  Stay:Paper Crimp:Lower Middle:2  35 -  26 

B889 1347  Guide Plate:Guide Plate:Middle  35 -  20 

B889 1348  Collar:Roller  35 -  27 

B889 1352  Spacer:Guide Plate:Paper Crimp  35 -  28 

B889 1354  Photointerruptor:Paper Crimp  43 -  40 

B889 1354  Photointerruptor:Paper Crimp  41 -   9 

B889 1354  Photointerruptor:Paper Crimp  39 -   1 

B889 1355  Stopper:Guide  37 -  24 

B889 1356  Roller:Driven  31 -  23 

B889 1359  Shielding Plate:Sensor  39 -  14 

B889 1359  Shielding Plate:Sensor  43 -  43 

B889 1359  Shielding Plate:Sensor  41 -   8 

B889 1367  Guide:Exit:3  41 -  14 

B889 1370  Arm:Pressure:Roller:1  37 -   2 

B889 1370  Arm:Pressure:Roller:1  35 -   1 

B889 1371  Arm:Pressure:Roller:2  37 -   1 

B889 1371  Arm:Pressure:Roller:2  35 -   2 

B889 1372  Timing Pulley:Idler:Lower  91 -  10 

B889 1372  Timing Pulley:Idler:Lower  37 -  16 

B889 1373  Timing Belt:60S3M198  37 -  19 

B889 1374  Timing Pulley:Roller:Upper  35 -  19 

B889 1375  Timing Pulley:Roller:Lower  37 -  17 

B889 1376  Stopper:Guide:Right  37 -  13 

B889 1377  Timing Pulley:Idler:Upper  37 -  20 

B889 1378  Bracket:Tightener:Roller:Upper:Ass'y  37 -  23 

B889 1381  Bracket:Tightener:Roller:Lower:Ass'y  37 -   7 

B889 1384  Bracket:Tightener:Roller:Middle Lower:Peen  37 -  11 

B889 1387  Tension Spring:Pressure:Roller  35 -  15 

B889 1387  Tension Spring:Pressure:Roller  37 -  15 

B889 1390  Guide:Exit:Lower  41 -  24 

B889 1391  Stopper:Guide:Upper  31 -  22 

B889 1398  Bracket:Sensor:Connecting  21 -  15 

B889 1399  Bracket:Cover:Coupling  13 -   5 

B889 1399  Bracket:Cover:Coupling  15 -   1 

B889 1421  Bracket:Motor  45 -  20 

B889 1424  Timing Belt:B60S3M573  45 -  18 

B889 1426  Knob:Pick-up Paper Jam 123 - 21 

B889 1426  Knob:Pick-up Paper Jam  49 -  18 

B889 1427  Bracket:Tightener  45 -  13 

B889 1427  Bracket:Tightener 121 -  9 

B889 1427  Bracket:Tightener   3 -  35 

B889 1430  Guide Plate:Drive:Upper  45 -   7 

B889 1431  Gear:Timing Pulley:34Z/29T   9 -  24 

B889 1431  Gear:Timing Pulley:34Z/29T  23 -   2 

B889 1431  Gear:Timing Pulley:34Z/29T  45 -   8 

B889 1431  Gear:Timing Pulley:34Z/29T   3 -  39 

B889 1432  Timing Belt:B60S3M771  45 -   9 

B889 1433  Timing Belt:B60S3M492  45 -  10 

B889 1435  Spacer:21.2   9 -  22 

B889 1435  Spacer:21.2  31 -  12 

B889 1435  Spacer:21.2  57 -  21 

B889 1435  Spacer:21.2  25 -   4 

B889 1435  Spacer:21.2  29 -   5 

B889 1436  Compression Spring:Middle  31 -  15 

B889 1440  Transport Roller:Drive  31 -   9 

B889 1440  Transport Roller:Drive   9 -   3 

B889 1440  Transport Roller:Drive  25 -   9 

B889 1440  Transport Roller:Drive  19 -  16 

B889 1440  Transport Roller:Drive  29 -   8 

B889 1440  Transport Roller:Drive  27 -  16 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



 

142 

B889 1440  Transport Roller:Drive  21 -  18 

B889 1445  Transport Roller:Drive:Exit  43 -  32 

B889 1446  Guide:Exit:Upper  25 -  32 

B889 1450  Sheet:Block Light  29 -  34 

B889 1452  Guide:Entrance:Lower   3 -  16 

B889 1453  Seal:Entrance:Lower   3 -  17 

B889 1519  Guide Plate:Connecting:Lower  21 -   2 

B889 1521  Bracket:Guide Plate  21 -   3 

B889 1522  Guide Plate:Connecting:Upper  21 -   4 

B889 1524  Stopper:Joint Unit:Right  23 -  15 

B889 1532  Bracket:Contact Point:Right  23 -  13 

B889 1533  Bracket:Contact Point:Left  23 -  12 

B889 1536  Stopper:Joint Unit  23 -  10 

B889 1540  Lever:Lock  23 -   4 

B889 1541  Shaft:Lever  23 -   5 

B889 1549  Cover:Connecting:Lower  23 -  19 

B889 1550  Cover:Connecting:Upper  11 -  17 

B889 1551  Drum Stay:Soft Landing  21 -  23 

B889 1554  Cover:Connecting:Right Lower  13 -  10 

B889 1558  Bracket:Safety Switch  23 -  18 

B889 1559  Cover:Connecting:Left Lower  17 -   1 

B889 1562  Shaft:Right  21 -  22 

B889 1563  Oil Damper  21 -  21 

B889 1564  Stopper:Shaft  23 -  14 

B889 1565  Bracket:Connecting:Left:Ass'y  23 -   8 

B889 1568  Bracket:Connecting:Right:Ass'y  23 -   9 

B889 1582  Bracket:Cover:Connecting:Lower  21 -  17 

B889 1657  Bracket:Coupling   3 -   6 

B889 1658  Shaft:Coupling   3 -   7 

B889 1659  Bracket:Coupling:Fix   3 -   2 

B889 1661  Bracket:2:Coupling:Fix   3 -   3 

B889 1678  Decal:Paper Jam:1   3 -  30 

B889 1678  Decal:Paper Jam:1  25 -  30 

B889 1678  Decal:Paper Jam:1  17 -  18 

B889 1678  Decal:Paper Jam:1  19 -  33 

B889 1678  Decal:Paper Jam:1  29 -  22 

B889 1678  Decal:Paper Jam:1  15 -   7 

B889 1678  Decal:Paper Jam:1  27 -  23 

B889 1685  Decal:Switch  11 -   8 

B889 1687  Decal:Dehumidifier:Heater:Switch  11 -  11 

B889 1693  Bracket:Interface   3 -  11 

B889 1694  Cover:Interface:Scanner:Division   3 -   5 

B889 1706  Guard:IC  43 -  12 

B889 1707  Cover:Power Supply Unit  43 -  42 

B889 1708  Cover:Leak Breaker  47 -   1 

B889 1710  Bracket:Power Supply Cord  47 -   7 

B889 1711  Bracket:IC:J  47 -  21 

B889 1712  Bracket:PSU:Front  47 -  16 

B889 1713  Bracket:PSU:Rear  17 -   7 

B889 1713  Bracket:PSU:Rear  47 -  15 

B889 1714  Bracket:Cover:PSU  43 -  26 

B889 1715  Guard:Power Supply Unit  43 -  34 

B889 1717  Bracket:PSU  47 -  11 

B889 1903  Cap:Cover  15 -   8 

B889 1903  Cap:Cover  53 -   5 

B889 1903  Cap:Cover  13 -   1 

B889 1904  Bracket:Contact Point  27 -  20 

B889 1904  Bracket:Contact Point  15 -   4 

B889 1905  Cover:Open and Close  27 -   3 

B889 1905  Cover:Open and Close  53 -   6 

B889 1905  Cover:Open and Close  13 -   2 

B889 1905  Cover:Open and Close  15 -   9 

B889 1906  Grip:Cover:Open and Close  15 -   6 

B889 1906  Grip:Cover:Open and Close  11 -  13 

B889 1906  Grip:Cover:Open and Close  27 -  22 

B889 1906  Grip:Cover:Open and Close  85 -   9 

B889 1906  Grip:Cover:Open and Close  53 -   3 

B889 1909  Cover:Grip  13 -   3 

B889 1909  Cover:Grip  15 -  10 

B889 1910  Bracket:Fix:Cover  13 -   4 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



 

143 

B889 1910  Bracket:Fix:Cover  15 -  11 

B889 1912  Shaft:Contact Point  27 -  21 

B889 1912  Shaft:Contact Point  15 -   5 

B889 1914  Inner Cover:Cover:Open and Close  13 -   9 

B889 1924  Bracket:Cover:Front Upper  13 -  12 

B889 1953  Cover:Upper Rear  47 -  14 

B889 1954  Cover:Left and Right:Lower  11 -   4 

B889 1955  Cover:Left:Upper Lower  11 -   6 

B889 1956  Cover:Left Middle  11 -   9 

B889 1957  Cover:Left and Right:Upper  11 -   5 

B889 1963  Cover:Right Middle  11 -  10 

B889 1964  Cover:Misfeed Removal  85 -   8 

B889 1964  Cover:Misfeed Removal  11 -  15 

B889 1965  Receive Plate:Magnet Catch  11 -  12 

B889 1976  Film:Cover:Open and Close:Large  27 -  25 

B889 1979  Guard:Inner Cover  17 -  16 

B889 1980  Cover:Front Upper:2  13 -   7 

B889 1981  Holder:Film  11 -   7 

B889 1982  Wire:Stopper:Guide Plate  29 -  35 

B889 5502  Harness:AC:1  47 -   2 

B889 5503  Harness:AC:Dehumidifier:Heater  39 -  13 

B889 5504  Harness:AC  47 -  13 

B889 5515  Harness:DC:Exhaust:Change  27 -  12 

B889 5524  Harness:DC:Roller:Front:Photo  43 -  38 

B889 5525  Harness:DC:Roller:Rear:Photo  43 -  39 

B889 5526  Harness:DC:Roller:Front:Radiate  39 -   2 

B889 5527  Harness:DC:Roller:Rear:Radiate  41 -  11 

B889 5529  Harness:DC:Paper Crimp:Exit  43 -  29 

B889 5542  Harness:DC:Paper Crimp  29 -   2 

B889 5543  Harness:DC:Paper Crimp:Entrance  31 -   7 

B889 5547  Harness:DC:Push Switch  53 -  13 

B889 5547  Harness:DC:Push Switch  61 -   9 

B889 5547  Harness:DC:Push Switch 123 - 26 

B889 5547  Harness:DC:Push Switch  29 -  17 

B889 5547  Harness:DC:Push Switch  17 -  13 

B889 5547  Harness:DC:Push Switch   9 -  17 

B889 5549  Harness:DC:Entrance Sensor  21 -  13 

B889 5552  Harness:DC:Push Switch:1  17 -  12 

B889 5553  Harness:DC:Push Switch:2  17 -  14 

B889 5591  Harness:DC:Interface   3 -  12 

B889 5661  Gasket:STGN18-10R  13 -  13 

B889 5662  Ground Wire:Power Supply Unit:Braided Cable  47 -  28 

C203 5135  Bushing - 10x14x5.9 117 -  9 

C257 1065  Spacer  11 -  21 

D046 2787  Cover:Side Plate  17 -   2 

D300 2205  Stepper Motor - DC 21.6W  69 -  16 

D333 5525  Harness:DC:Sensor   9 -   8 

D333 5546  Harness:DC:Operation Panel   5 -  12 

D333 5555  Harness:DC:Main   9 -  14 

D333 5580  Harness:DC:Original Sensor:DOM/EU   9 -  13 

D333 5581  Harness:DC:Original Sensor:NA   9 -  13 

D333 7600  Bracket:Fix:Operation Panel   5 -   1 

D333 7612  Bracket:1:Sensor:DOM/EU   9 -  15 

D333 7613  Bracket:Left:Protect:Side Plate   9 -   7 

D333 7614  Bracket:Right:Protect:Side Plate   9 -   6 

D333 7615  Bracket:Frame   9 -  25 

D333 7616  Magnet Catch Pleet:Left:Side Plate   7 -  19 

D333 7617  Magnet Catch Pleet:Right:Side Plate   7 -  20 

D333 7620  Cover:Bracket:Pressure   7 -   8 

D333 7621  Guide Plate:Lower:DOM/EU   7 -   2 

D333 7622  Guide Plate:Reverse:Inner   9 -  18 

D333 7623  Guide Plate:Upper:DOM/EU   7 -   5 

D333 7624  Bracket:Support:Guide Plate   7 -   3 

D333 7625  Shaft:Support:Guide Plate   7 -   4 

D333 7625  Shaft:Support:Guide Plate   5 -   4 

D333 7626  Shaft:Stopper   7 -   6 

D333 7629  Guide Plate:Reverse:Outer   7 -  17 

D333 7630  Bracket:Support:Guide Plate   7 -  15 

D333 7633  Bracket:Contact Point:Cover   5 -  18 

D333 7633  Bracket:Contact Point:Cover   7 -  16 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



 

144 

D333 7636  Arm:Stopper:Left   5 -  23 

D333 7638  Arm:Stopper:Right   5 -  22 

D333 7640  Spacer:Magnet Catch   5 -   5 

D333 7641  Guide Plate:Manual Feed:Upper   5 -   3 

D333 7642  Bracket:Manual Feed Table   5 -  15 

D333 7643  Guide Plate:Bracket   5 -  17 

D333 7644  Shaft:Bracket:Manual Feed Table   5 -  16 

D333 7645  Cover:Upper Rear:Ass'y   5 -  11 

D333 7650  Guide Plate:Reverse:Outer   5 -  19 

D333 7655  Cover:Right   3 -  28 

D333 7658  Cover:Left   3 -  29 

D333 7661  Cover:Original Table:Lower   9 -   1 

D333 7662  Original Table   3 -  26 

D333 7664  Bracket:2:Cover:Grip   5 -   9 

D333 7665  Cushion:Guide  83 -   6 

D333 7665  Cushion:Guide   3 -  27 

D333 7666  Gear:34   3 -  15 

D333 7667  Timing Belt:B60S3M414   9 -  21 

D333 7668  Cover:Upper Front:Ass'y   5 -  25 

D333 7670  Guide:Cover:Upper Front   5 -  26 

D333 7673  Bracket:1:Sensor:NA   9 -  15 

D333 7674  Bracket:2:Sensor:NA   9 -  26 

D333 7675  Guide Plate:Manual Feed:Lower:NA   7 -   2 

D333 7676  Guide Plate:Manual Feed:Upper:NA   7 -   5 

D333 7677  Original Table:Printing:NA   3 -  26 

D333 7678  Decal:Operation Panel:NA   3 -  32 

D333 7683  Decal:Operation Panel   3 -  32 

D333 7684  Operation Panel:NA-B:Ass'y   5 -  13 

D333 7688  Operation Sub-unit:EU-B:Ass'y   5 -  13 

D333 7692  Bracket:Stopper   7 -  18 

D333 7692  Bracket:Stopper   5 -  24 

D333 7699  Decal:Paper Jam:Manual Feed Unit   3 -  33 

D333 7699  Decal:Paper Jam:Manual Feed Unit   5 -   8 

D355 4598  Roller:Slider  11 -  16 

D407 7710  Cover:Connecting:Left Sideways:BEL  19 -  20 

D407 7711  Cover:Connecting:Right Sideways:BEL  19 -  19 

D407 7712  Bracket:Connecting:Left:BEL  19 -  14 

D407 7713  Bracket:Connecting:Right:BEL  19 -  15 

D407 7714  Bracket:Install:Cover:Connecting  19 -  21 

D407 7716  Bracket:Bearing  19 -   3 

D407 7717  Guide Plate:Connecting:Upper:BEL  19 -  22 

D407 7718  Guide Plate:Connecting:Lower:BEL  19 -  17 

D407 7720  Guide:Connecting:Entrance:Upper  19 -  35 

D407 7721  Guide:Connecting:Exit  11 -  22 

D407 7722  Cover:Connecting:Upper:BEL  19 -  18 

D407 7724  Tightener:Ass'y  19 -   8 

D407 7727  Arm:Lock  19 -   1 

D407 7728  Shaft:Lock:Contact Point  19 -   5 

D407 7729  Shaft:Lock:Fix  11 -  24 

D407 7730  Bracket:Lock:Fix  11 -  23 

D407 7731  Guide:Connecting:Entrance:Upper:Right  19 -  34 

D407 7732  Guide:Connecting:Entrance:Upper:Left  19 -  36 

D407 7733  Guide:Connecting:Entrance:Upper  19 -  32 

D407 7740  Shaft:Arm:Connecting  11 -  20 

D407 7741  Adjusting Plate:Arm:Lower:Connecting  11 -  18 

D407 7742  Guide:Connecting:Guide Plate:Lower  19 -  38 

D407 7751  Arm:Connecting  23 -  25 

D407 7752  Bracket:Arm:Lower:Connecting  11 -  19 

D407 7753  Cover:Arm:Connecting  23 -  24 

D407 7754  Bracket:Protect  23 -  20 

D407 7755  Bracket:Gas Spring:Lower  13 -  11 

D407 7756  Bracket:Gas Spring:Arm:Upper  23 -  21 

D407 7757  Shaft:Gas Spring:Upper  23 -  22 

D407 7763  Gas Spring  23 -  23 

D407 7766  Tension Spring:Connecting:20N  19 -   2 

D407 7796  Guide:Middle:Connecting  19 -  31 

D436 1244  Cover:Interface:Key Card   3 -   4 

G020 5626  Push Switch  29 -  18 

G020 5626  Push Switch 123 - 15 

G020 5626  Push Switch   7 -   1 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



 

145 

G020 5626  Push Switch  61 -   7 

G020 5626  Push Switch  53 -   9 

G020 5626  Push Switch   9 -  19 

G020 5626  Push Switch 107 - 17 

G020 5626  Push Switch  17 -  11 

G024 4266  Compression Spring:Coating Bar  59 -  17 

G028 1326  Spring:Tension  91 -   2 

G070 4717  Pulley:Tightener:Press Fit  79 -   3 

G070 4717  Pulley:Tightener:Press Fit  93 -  18 

H072 2207  Guard 101 -  4 

H072 2207  Guard  25 -  28 

H072 2207  Guard  29 -  20 

H072 2216  Compression Spring  71 -  16 

H085 2140  Gear - Oil Damper : 2.0  21 -  24 

J001 2818  Ring:DIA7 117 - 16 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

AA00 1190  Decal - Ground  47 -   6 

AA00 1283  Decal - Noise Filter  47 -   3 

AA02 1031  Magnetic Catch   5 -   6 

AA04 3297  Timing Belt:S3M:150  75 -  10 

AA04 3297  Timing Belt:S3M:150 121 - 10 

AA04 3333  Timing Belt:60S2M168 117 - 23 

AA04 3352  Timing Belt - B60S3M918  73 -  15 

AA04 3599  Timing Belt - 60S3M588  69 -  11 

AA04 3599  Timing Belt - 60S3M588 121 - 18 

AA04 3600  Timing Belt - 60S3M378 105 - 28 

AA04 3629  Timing Belt - 60S3M564  23 -   1 

AA06 0589  Pressure Spring 123 -  6 

AA06 0589  Pressure Spring  59 -  14 

AA06 0842  Tension Spring  23 -  16 

AA06 1006  Spring:Blade:Cleaning  19 -   7 

AA06 1006  Spring:Blade:Cleaning  45 -   5 

AA06 1006  Spring:Blade:Cleaning  43 -  16 

AA06 3416  Spring - 3.4N  19 -  25 

AA06 3416  Spring - 3.4N  21 -   6 

AA06 3416  Spring - 3.4N  25 -  23 

AA06 3416  Spring - 3.4N  29 -  23 

AA06 3416  Spring - 3.4N   7 -   9 

AA06 3956  Compression Spring:Driven:6.6N  31 -  14 

AA06 6152  Tension Spring  37 -   9 

AA06 6331  Duplex Entrance Spring  99 -  18 

AA06 6366  Spring:Pressure Release  25 -  12 

AA08 0049  Bushing - 10x18 101 - 23 

AA08 0203  Bushing - 6mm  95 -  11 

AA08 0203  Bushing - 6mm  97 -   9 

AA08 0203  Bushing - 6mm  59 -   8 

AA08 0203  Bushing - 6mm 103 - 10 

AA08 0203  Bushing - 6mm 109 -  8 

AA08 0203  Bushing - 6mm  55 -   4 

AA08 0203  Bushing - 6mm 105 - 10 

AA08 0203  Bushing - 6mm  41 -  20 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



 

146 

AA08 0203  Bushing - 6mm  65 -   4 

AA08 2051  Bushing - M8  69 -   8 

AA08 2075  Bushing - M6  65 -  15 

AA08 2093  Bushing:3xMM6MM8   5 -  21 

AA08 2101  Bushing - 6x10x6  99 -  20 

AA08 2101  Bushing - 6x10x6  25 -  14 

AA08 2101  Bushing - 6x10x6  59 -  12 

AA08 2101  Bushing - 6x10x6  77 -   1 

AA08 2101  Bushing - 6x10x6  43 -   1 

AA08 2101  Bushing - 6x10x6 113 - 12 

AA08 2101  Bushing - 6x10x6 101 -  3 

AA08 2101  Bushing - 6x10x6  63 -   1 

AA08 2101  Bushing - 6x10x6  65 -   7 

AA08 2101  Bushing - 6x10x6  95 -   1 

AA08 2101  Bushing - 6x10x6 123 -  4 

AA08 2104  Bushing - 8x12x7 105 -  4 

AA08 2104  Bushing - 8x12x7  33 -   2 

AA08 2104  Bushing - 8x12x7  31 -  10 

AA08 2104  Bushing - 8x12x7  29 -   7 

AA08 2104  Bushing - 8x12x7  43 -  25 

AA08 2104  Bushing - 8x12x7  57 -   4 

AA08 2104  Bushing - 8x12x7  27 -   9 

AA08 2104  Bushing - 8x12x7 107 -  2 

AA08 2104  Bushing - 8x12x7 111 -  2 

AA08 2104  Bushing - 8x12x7  25 -   6 

AA08 2104  Bushing - 8x12x7  23 -   3 

AA08 2104  Bushing - 8x12x7  21 -  12 

AA08 2104  Bushing - 8x12x7  87 -  10 

AA08 2104  Bushing - 8x12x7  19 -  13 

AA08 2104  Bushing - 8x12x7  89 -  17 

AA08 2104  Bushing - 8x12x7   9 -   4 

AA08 2135  Bushing - DIA4  31 -  16 

AA08 2135  Bushing - DIA4  25 -  24 

AA08 2135  Bushing - DIA4  21 -   7 

AA08 2135  Bushing - DIA4 101 - 11 

AA08 2135  Bushing - DIA4  29 -  24 

AA08 2135  Bushing - DIA4  19 -  24 

AA08 2135  Bushing - DIA4   7 -  10 

AA08 2141  Bushing - 16x18x5  65 -  18 

AA12 0118  Paper Feed Discharge Brush  41 -   6 

AA12 0118  Paper Feed Discharge Brush  39 -   8 

AA12 0118  Paper Feed Discharge Brush  27 -  17 

AA12 0118  Paper Feed Discharge Brush  35 -  21 

AA12 0122  Rear Exit Discharge Brush  55 -  10 

AA12 0122  Rear Exit Discharge Brush 111 -  7 

AA13 2152  Spacer - 8x20x1  79 -  13 

AA13 2152  Spacer - 8x20x1  75 -   2 

AA13 2152  Spacer - 8x20x1  57 -  18 

AA14 3129  Shoulder Screw - Front Cover  55 -   1 

AA14 3542  Screw:M3:DIA4x5.6  29 -  33 

AA14 3542  Screw:M3:DIA4x5.6  43 -   6 

AA14 3547  Hexagonal Bolt:M12x80  47 -   5 

AA14 3547  Hexagonal Bolt:M12x80  83 -  10 

AA14 3547  Hexagonal Bolt:M12x80  81 -   1 

AA14 3555  Screw - M3x5  31 -  24 

AA14 3562  Screw:M4:DIA6x1.2  67 -   2 

AA14 3562  Screw:M4:DIA6x1.2  53 -  11 

AA14 3569  Screw  21 -  19 

AA14 3790  Screw:Contact Point  57 -  11 

AA14 3790  Screw:Contact Point  75 -  21 

AA14 3790  Screw:Contact Point  69 -  20 

AA14 3790  Screw:Contact Point  73 -   8 

AA14 3790  Screw:Contact Point  71 -  11 

AA14 3790  Screw:Contact Point  37 -   8 

AA14 3790  Screw:Contact Point  19 -   6 

AA14 3790  Screw:Contact Point  17 -   9 

AA14 3790  Screw:Contact Point 113 -  1 

AA14 3790  Screw:Contact Point  23 -  17 

AA14 3790  Screw:Contact Point  27 -  11 

AA14 3790  Screw:Contact Point 121 -  7 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



 

147 

AA14 3790  Screw:Contact Point  35 -   6 

AA14 3790  Screw:Contact Point  11 -   2 

AA14 3790  Screw:Contact Point 119 - 17 

AA14 3790  Screw:Contact Point  43 -  11 

AA14 3790  Screw:Contact Point 123 -  1 

AA14 3790  Screw:Contact Point  45 -   4 

AA14 3791  Screw:Safety   5 -  20 

AA14 3828  Screw:Fly Wheel  19 -  30 

AA14 3832  Release Spring Holder  41 -   1 

AA14 3832  Release Spring Holder  29 -   9 

AA14 3832  Release Spring Holder  27 -   5 

AA14 3832  Release Spring Holder  25 -   3 

AA14 3859  Positioning Pin  83 -   7 

AA14 8632  Lock Shaft  99 -   8 

AA16 1164  Cushion:Stepper Motor  73 -  10 

AA16 1164  Cushion:Stepper Motor 121 - 24 

AA16 1164  Cushion:Stepper Motor  71 -  14 

AA16 1164  Cushion:Stepper Motor 119 -  8 

AA16 1164  Cushion:Stepper Motor  43 -  14 

AA16 1164  Cushion:Stepper Motor  45 -   2 

AB01 4142  Pulley - 30Z/20T  75 -  26 

AB01 4142  Pulley - 30Z/20T 121 - 11 

AB01 7673  Gear - 40/82Z  45 -  21 

AB01 7674  Gear/Pulley - 66Z/20T  45 -  15 

AB03 0098  Belt Tightener 119 -  3 

AB03 0098  Belt Tightener  37 -   6 

AB03 0273  Timing Pulley - T20  19 -  10 

AB03 0352  Pulley - 36T 105 - 27 

AB03 0455  Tightener Pulley - 8x20x13 121 -  5 

AB03 0455  Tightener Pulley - 8x20x13   3 -  37 

AB03 0455  Tightener Pulley - 8x20x13  45 -  12 

AB03 0464  Timing Pulley - 30Z  93 -  14 

AB03 0464  Timing Pulley - 30Z  87 -   3 

AB03 0551  Pulley:Idler:Fusing 121 - 12 

AB03 0551  Pulley:Idler:Fusing  23 -   6 

AB03 0551  Pulley:Idler:Fusing 119 - 13 

AB03 0564  Pulley - M17  19 -  11 

AB03 0804  Pulley - 30T 105 - 29 

AB03 0805  Pulley:Coupling:30T 105 - 26 

AB03 0805  Pulley:Coupling:30T 107 - 15 

AB03 0805  Pulley:Coupling:30T 111 - 16 

AB03 0806  Pulley - 19T  93 -  10 

AB03 0806  Pulley - 19T  37 -  22 

AB03 0806  Pulley - 19T  71 -  10 

AB03 0806  Pulley - 19T  75 -  22 

AB03 0806  Pulley - 19T  73 -  14 

AB03 3088  Pulley - 20T/20T  57 -  14 

AB03 3088  Pulley - 20T/20T  79 -   7 

AF02 2156  Front Driven Transport Roller   7 -  13 

AF02 2156  Front Driven Transport Roller  29 -  31 

AF02 2156  Front Driven Transport Roller  25 -  27 

AF02 2156  Front Driven Transport Roller  19 -  28 

AF02 2156  Front Driven Transport Roller  21 -  10 

AF02 5029  Exit Separation Pawl  25 -  16 

AG05 0095  Fusing Knob  49 -  17 

AG05 0095  Fusing Knob 123 - 13 

AG05 0098  Knob:Fusing  17 -  17 

AG05 1145  Grip:Open and Close:RIC 109 -  4 

AG05 1145  Grip:Open and Close:RIC   5 -   7 

AG05 1145  Grip:Open and Close:RIC  97 -   5 

AG07 0504  Magnet Catch:44.1N  25 -  22 

AG07 0513  Magnet Catch 107 - 11 

AG07 0513  Magnet Catch   7 -  14 

AG07 0513  Magnet Catch   5 -  10 

AG07 0513  Magnet Catch  17 -   5 

AG07 0513  Magnet Catch  25 -   1 

AG07 0513  Magnet Catch 105 -  7 

AG07 0513  Magnet Catch  29 -  13 

AG07 0513  Magnet Catch 123 - 14 

AG07 0513  Magnet Catch   9 -  10 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



 

148 

AG07 0513  Magnet Catch 125 -  5 

AG07 0513  Magnet Catch  51 -  12 

AG07 0513  Magnet Catch  53 -  10 

AG07 0513  Magnet Catch  87 -  24 

AG07 0513  Magnet Catch  57 -   1 

AG07 0515  Magnet Catch:13N  89 -   2 

AH01 2035  Caster - 980N  47 -   9 

AH01 2035  Caster - 980N  83 -   9 

AH01 2035  Caster - 980N  81 -   2 

AW01 0091  Photo Reflection Sensor 107 -  4 

AW01 0091  Photo Reflection Sensor  43 -  30 

AW01 0107  Paper Feed Sensor  77 -  12 

AW01 0109  Photo Reflection Sensor:PS117ED1  21 -  14 

AW01 0109  Photo Reflection Sensor:PS117ED1  31 -   6 

AW01 0109  Photo Reflection Sensor:PS117ED1   9 -   9 

AW01 0109  Photo Reflection Sensor:PS117ED1  29 -   3 

AW01 0109  Photo Reflection Sensor:PS117ED1  27 -  13 

AW01 0110  Paper Feed Sensor  57 -   8 

AW01 0110  Paper Feed Sensor  75 -  12 

AW01 0110  Paper Feed Sensor  69 -  27 

AW01 0110  Paper Feed Sensor  79 -  15 

AW01 0123  Photo Refiection Sensor:PSR11D1-B  81 -  22 

AW01 0127  Paper Feed Sensor 107 -  8 

AW01 0127  Paper Feed Sensor 103 -  5 

AW01 0127  Paper Feed Sensor  87 -  21 

AW01 0127  Paper Feed Sensor  95 -   3 

AW01 0127  Paper Feed Sensor  89 -  13 

AW01 0128  Paper Feed Sensor  81 -  12 

AW02 0114  Photo Interruptor - Lower Limit  53 -  23 

AW02 0141  Photointerruptor  61 -  12 

AW02 0141  Photointerruptor  69 -   5 

AW02 0141  Photointerruptor  33 -  11 

AW02 0141  Photointerruptor  89 -   5 

AW02 0145  Photointerruptor:Flat 123 - 11 

AW02 0166  Photointerruptor:Paper Feed Sensor 117 - 12 

AX06 0296  Brushless Motor:DC24V 24W:Z9  45 -  19 

AX10 0038  DC Solenoid  25 -  10 

AX21 0099  Magnetic Clutch  21 -  11 

AX21 0099  Magnetic Clutch   9 -   5 

AX21 0099  Magnetic Clutch  29 -  32 

AX40 0190  Heater:120V:9W  39 -  11 

AX40 0191  Heater:230V:9W  39 -  11 

AZ23 0217  Power Supply Unit 120V 285W  47 -  12 

AZ23 0218  Power Supply Unit - 230V 285W  47 -  12 

GB03 0032  Timing Pulley - T28-S2M  71 -  19 

GX64 0021  Fan Motor DC24V 1.92W  47 -  22 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



 

149 

0313 0060N Screw - M3x6  33 - 104 

0314 0080N Philips Pan Head Screw - M4x8  47 - 105 

0314 0200N Pan Head Screw:M4x20  47 - 104 

0323 0060N Screw M3x6 109 -102 

0323 0060N Screw M3x6  53 - 104 

0353 0040N Screw - M3x4  59 - 102 

0353 0040N Screw - M3x4  25 - 103 

0353 0040N Screw - M3x4 123 -104 

0353 0040N Screw - M3x4  99 - 104 

0353 0040N Screw - M3x4 101 -103 

0353 0060N Bind Screw - M3x6  41 - 104 

0353 0060N Bind Screw - M3x6  39 - 103 

0353 0060N Bind Screw - M3x6  43 - 107 

0353 0120N Screw M3x12  95 - 105 

0353 0120N Screw M3x12  79 - 108 

0353 0120N Screw M3x12  75 - 103 

0353 0120N Screw M3x12 107 -102 

0353 0120N Screw M3x12 123 -106 

0353 0120N Screw M3x12  69 - 102 

0353 0120N Screw M3x12  81 - 103 

0353 0120N Screw M3x12  89 - 104 

0353 0120N Screw M3x12  57 - 104 

0353 0120N Screw M3x12 103 -102 

0353 0120N Screw M3x12  87 - 104 

0353 0140N Screw:M3x14  21 - 102 

0353 0140N Screw:M3x14  25 - 107 

0353 0140N Screw:M3x14 123 -105 

0353 0140N Screw:M3x14   9 - 103 

0353 0250N Screw:M3x25 105 -103 

0353 0250N Screw:M3x25 125 -103 

0353 0250N Screw:M3x25  53 - 105 

0353 0350N Screw M3x35  61 - 103 

0360 3008N Screw:M3x8 113 -102 

0360 3008N Screw:M3x8  77 - 103 

0360 3008N Screw:M3x8  65 - 101 

0360 3008N Screw:M3x8 101 -102 

0360 3008N Screw:M3x8  99 - 103 

0360 3008N Screw:M3x8  95 - 104 

0360 4006N Screw - M4x6 121 -105 

0450 4008N Tapping Screw - M4x8   3 - 105 

0450 4010N Tapping Screw:M4x10  53 - 103 

0450 4010N Tapping Screw:M4x10  27 - 104 

0450 4010N Tapping Screw:M4x10  85 - 102 

0450 4010N Tapping Screw:M4x10  13 - 102 

0450 4010N Tapping Screw:M4x10  11 - 102 

0450 4010N Tapping Screw:M4x10  15 - 102 

0450 4014N Tapping Screw:4x14   3 - 106 

0451 3006N Tapping Screw - 3x6 115 -101 

0451 3006N Tapping Screw - 3x6  31 - 101 

0451 3006N Tapping Screw - 3x6  45 - 101 

0451 3006N Tapping Screw - 3x6 111 -101 

0451 3006N Tapping Screw - 3x6  37 - 101 

0451 3006N Tapping Screw - 3x6  27 - 101 

0451 3006N Tapping Screw - 3x6   3 - 101 

0451 3006N Tapping Screw - 3x6 113 -101 

0451 3006N Tapping Screw - 3x6  49 - 102 

0451 3006N Tapping Screw - 3x6  99 - 101 

0451 3006N Tapping Screw - 3x6  61 - 101 

0451 3006N Tapping Screw - 3x6  33 - 101 

0451 3006N Tapping Screw - 3x6  29 - 101 

0451 3006N Tapping Screw - 3x6  35 - 101 

0451 3006N Tapping Screw - 3x6  43 - 101 

0451 3006N Tapping Screw - 3x6  95 - 101 

0451 3006N Tapping Screw - 3x6  41 - 101 

0451 3006N Tapping Screw - 3x6 121 -101 

0451 3006N Tapping Screw - 3x6  39 - 101 

0451 3006N Tapping Screw - 3x6  57 - 101 

0451 3006N Tapping Screw - 3x6  51 - 101 

0451 3006N Tapping Screw - 3x6  55 - 101 

0451 3006N Tapping Screw - 3x6  53 - 101 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



 

150 

0451 3006N Tapping Screw - 3x6 123 -101 

0451 3006N Tapping Screw - 3x6  97 - 101 

0451 3006N Tapping Screw - 3x6  47 - 101 

0451 3006N Tapping Screw - 3x6  77 - 101 

0451 3006N Tapping Screw - 3x6  73 - 101 

0451 3006N Tapping Screw - 3x6  85 - 101 

0451 3006N Tapping Screw - 3x6  17 - 101 

0451 3006N Tapping Screw - 3x6  75 - 101 

0451 3006N Tapping Screw - 3x6  15 - 101 

0451 3006N Tapping Screw - 3x6  13 - 101 

0451 3006N Tapping Screw - 3x6 107 -101 

0451 3006N Tapping Screw - 3x6  63 - 101 

0451 3006N Tapping Screw - 3x6  19 - 101 

0451 3006N Tapping Screw - 3x6  11 - 101 

0451 3006N Tapping Screw - 3x6 125 -101 

0451 3006N Tapping Screw - 3x6  79 - 104 

0451 3006N Tapping Screw - 3x6  91 - 101 

0451 3006N Tapping Screw - 3x6  83 - 101 

0451 3006N Tapping Screw - 3x6   9 - 101 

0451 3006N Tapping Screw - 3x6 101 -101 

0451 3006N Tapping Screw - 3x6 103 -101 

0451 3006N Tapping Screw - 3x6  81 - 101 

0451 3006N Tapping Screw - 3x6   7 - 101 

0451 3006N Tapping Screw - 3x6  23 - 101 

0451 3006N Tapping Screw - 3x6   5 - 101 

0451 3006N Tapping Screw - 3x6 105 -101 

0451 3006N Tapping Screw - 3x6  25 - 101 

0451 3006N Tapping Screw - 3x6  87 - 101 

0451 3006N Tapping Screw - 3x6  71 - 101 

0451 3006N Tapping Screw - 3x6  21 - 101 

0451 3006N Tapping Screw - 3x6  89 - 101 

0451 3006N Tapping Screw - 3x6  67 - 101 

0451 3006N Tapping Screw - 3x6  69 - 101 

0451 3006N Tapping Screw - 3x6  93 - 101 

0451 3006N Tapping Screw - 3x6 109 -101 

0451 3008N Tapping Screw - M3x8  49 - 101 

0451 3008N Tapping Screw - M3x8  19 - 102 

0451 3014N Tapping Screw:3x14 117 -102 

0451 3014N Tapping Screw:3x14  79 - 105 

0451 3014N Tapping Screw:3x14  23 - 103 

0451 3014N Tapping Screw:3x14  47 - 109 

0451 3014N Tapping Screw:3x14  35 - 106 

0451 3014N Tapping Screw:3x14  27 - 107 

0451 3014N Tapping Screw:3x14  45 - 103 

0451 3014N Tapping Screw:3x14  43 - 102 

0451 3014N Tapping Screw:3x14  29 - 102 

0451 3014N Tapping Screw:3x14  57 - 103 

0451 3014N Tapping Screw:3x14  75 - 104 

0451 3014N Tapping Screw:3x14  73 - 106 

0451 3014N Tapping Screw:3x14  31 - 102 

0451 3014N Tapping Screw:3x14  71 - 107 

0451 3020N Tapping Screw:3x20  95 - 103 

0451 3020N Tapping Screw:3x20 107 -107 

0451 3020N Tapping Screw:3x20 111 -102 

0451 3030N Tapping Screw:3x30  47 - 107 

0451 4006N Tapping Screw - 4x6  79 - 109 

0451 4008N Tapping Screw:4x8 121 -102 

0451 4008N Tapping Screw:4x8  97 - 103 

0451 4008N Tapping Screw:4x8  43 - 103 

0451 4008N Tapping Screw:4x8   5 - 102 

0451 4008N Tapping Screw:4x8  19 - 103 

0451 4008N Tapping Screw:4x8   3 - 103 

0451 4008N Tapping Screw:4x8  45 - 102 

0451 4008N Tapping Screw:4x8  47 - 102 

0451 4008N Tapping Screw:4x8 109 -103 

0451 4010N Tapping Screw:4x10 119 -103 

0451 4010N Tapping Screw:4x10  73 - 103 

0451 4010N Tapping Screw:4x10  71 - 104 

0451 4010N Tapping Screw:4x10 121 -103 

0451 4010N Tapping Screw:4x10  23 - 102 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



 

151 

0452 2006N Binding Self-Tapping Screw - M2x6   5 - 110 

0452 3010N Binding Self-Tapping Screw:3x10   5 - 104 

0453 3006N Tapping Screw - M3x6  53 - 107 

0453 3006N Tapping Screw - M3x6   5 - 103 

0454 3006Q Tapping Screw - M3x6  77 - 102 

0454 3006Q Tapping Screw - M3x6  91 - 102 

0454 3006Q Tapping Screw - M3x6  23 - 106 

0454 3006Q Tapping Screw - M3x6  13 - 103 

0454 3006Q Tapping Screw - M3x6  51 - 102 

0454 3006Q Tapping Screw - M3x6  99 - 102 

0454 3006Q Tapping Screw - M3x6  53 - 102 

0454 3006Q Tapping Screw - M3x6  31 - 106 

0454 3006Q Tapping Screw - M3x6  75 - 102 

0454 3006Q Tapping Screw - M3x6 103 -105 

0454 3006Q Tapping Screw - M3x6  95 - 102 

0454 3006Q Tapping Screw - M3x6  15 - 104 

0454 3006Q Tapping Screw - M3x6  17 - 103 

0454 3006Q Tapping Screw - M3x6 123 -102 

0454 3006Q Tapping Screw - M3x6  57 - 102 

0454 3006Q Tapping Screw - M3x6  63 - 102 

0454 3006Q Tapping Screw - M3x6  71 - 102 

0454 3006Q Tapping Screw - M3x6  59 - 101 

0454 3006Q Tapping Screw - M3x6  29 - 103 

0454 3006Q Tapping Screw - M3x6  69 - 103 

0454 3006Q Tapping Screw - M3x6  61 - 102 

0454 3006Q Tapping Screw - M3x6  93 - 102 

0454 3006Q Tapping Screw - M3x6  27 - 102 

0454 3006Q Tapping Screw - M3x6  97 - 102 

0454 3006Q Tapping Screw - M3x6 121 -106 

0454 3006Q Tapping Screw - M3x6  89 - 102 

0454 3006Q Tapping Screw - M3x6  79 - 101 

0454 3006Q Tapping Screw - M3x6   3 - 102 

0454 3006Q Tapping Screw - M3x6 119 -101 

0454 3006Q Tapping Screw - M3x6  83 - 102 

0454 3006Q Tapping Screw - M3x6 105 -102 

0454 3006Q Tapping Screw - M3x6  87 - 102 

0454 3006Q Tapping Screw - M3x6  47 - 103 

0454 3006Q Tapping Screw - M3x6 117 -101 

0454 3006Q Tapping Screw - M3x6 115 -102 

0454 3006Q Tapping Screw - M3x6  81 - 102 

0454 3006Q Tapping Screw - M3x6   7 - 102 

0454 3006Q Tapping Screw - M3x6  25 - 102 

0454 3006Q Tapping Screw - M3x6   9 - 102 

0454 3006Q Tapping Screw - M3x6 125 -102 

0454 3008Q Tapping Screw:3x8  47 - 108 

0454 3008Q Tapping Screw:3x8  87 - 103 

0454 3008Q Tapping Screw:3x8  89 - 103 

0454 3008Q Tapping Screw:3x8 121 -109 

0454 3008Q Tapping Screw:3x8  33 - 102 

0454 4008Q Tapping Screw - M4x8  71 - 103 

0454 4008Q Tapping Screw - M4x8  19 - 104 

0454 4008Q Tapping Screw - M4x8   3 - 104 

0454 4008Q Tapping Screw - M4x8  73 - 102 

0454 4008Q Tapping Screw - M4x8 119 -102 

0454 4008Q Tapping Screw - M4x8 121 -104 

0454 4008Q Tapping Screw - M4x8  27 - 103 

0623 0120E Spring Pin - M3x12  25 - 104 

0632 0100G Pin - 2x10mm  33 - 106 

0632 0120G Parallel Pin - 2x12 105 -107 

0632 0140G Parallel Pin  93 - 107 

0632 0140G Parallel Pin  91 - 105 

0633 0140G Parallel Pin - 3x14  21 - 105 

0633 0140G Parallel Pin - 3x14  63 - 108 

0633 0180G Parallel Pin - 3x18mm  63 - 109 

0633 0200G Pin - M3x20  87 - 108 

0633 0200G Pin - M3x20  33 - 105 

0633 0200G Pin - M3x20  37 - 105 

0633 0200G Pin - M3x20  35 - 107 

0633 0280G Pin - 3x28  35 - 105 

0634 0200G Parallel Pin - 4x20 117 -106 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



 

152 

0701 0040N Washer:DIA4  37 - 106 

0701 0050N Washer:DIA5  35 - 109 

0701 0060N Washer DIA6   5 - 108 

0701 0060N Washer DIA6  99 - 107 

0703 0040N Spring Washer:DIA4  47 - 114 

0708 0080N Washer-DIA8  93 - 104 

0720 0030E Retaining Ring - M3  21 - 103 

0720 0030E Retaining Ring - M3  99 - 105 

0720 0030E Retaining Ring - M3  29 - 105 

0720 0030E Retaining Ring - M3  19 - 107 

0720 0030E Retaining Ring - M3  31 - 104 

0720 0030E Retaining Ring - M3  53 - 108 

0720 0030E Retaining Ring - M3   7 - 104 

0720 0030E Retaining Ring - M3  25 - 110 

0720 0030E Retaining Ring - M3 101 -104 

0720 0030E Retaining Ring - M3  65 - 103 

0720 0040E Retaining Ring - M4  79 - 103 

0720 0040E Retaining Ring - M4  77 - 104 

0720 0040E Retaining Ring - M4  99 - 106 

0720 0040E Retaining Ring - M4  11 - 105 

0720 0040E Retaining Ring - M4  41 - 102 

0720 0040E Retaining Ring - M4  43 - 105 

0720 0040E Retaining Ring - M4  15 - 103 

0720 0040E Retaining Ring - M4  37 - 102 

0720 0040E Retaining Ring - M4  95 - 108 

0720 0040E Retaining Ring - M4  63 - 103 

0720 0040E Retaining Ring - M4  55 - 102 

0720 0040E Retaining Ring - M4  59 - 103 

0720 0040E Retaining Ring - M4  23 - 105 

0720 0040E Retaining Ring - M4  93 - 106 

0720 0040E Retaining Ring - M4  71 - 105 

0720 0040E Retaining Ring - M4  19 - 105 

0720 0040E Retaining Ring - M4  27 - 105 

0720 0040E Retaining Ring - M4  65 - 104 

0720 0040E Retaining Ring - M4  25 - 106 

0720 0060E Retaining Ring - M6  37 - 103 

0720 0060E Retaining Ring - M6 117 -103 

0720 0060E Retaining Ring - M6  23 - 104 

0720 0060E Retaining Ring - M6 121 -107 

0720 0060E Retaining Ring - M6 119 -104 

0720 0060E Retaining Ring - M6   3 - 107 

0720 0060E Retaining Ring - M6  63 - 104 

0720 0060E Retaining Ring - M6  43 - 104 

0720 0060E Retaining Ring - M6  93 - 109 

0720 0060E Retaining Ring - M6  87 - 106 

0720 0060E Retaining Ring - M6  45 - 104 

0720 0060E Retaining Ring - M6  25 - 105 

0720 0060E Retaining Ring - M6  91 - 103 

0720 0060E Retaining Ring - M6  57 - 105 

0720 0060E Retaining Ring - M6 123 -109 

0720 0060E Retaining Ring - M6  73 - 104 

0720 0060E Retaining Ring - M6  31 - 103 

0720 0060E Retaining Ring - M6  29 - 104 

0720 0060E Retaining Ring - M6  75 - 105 

0720 0060E Retaining Ring - M6  35 - 103 

0720 0060E Retaining Ring - M6 113 -104 

0720 0060E Retaining Ring - M6 111 -103 

0720 0060E Retaining Ring - M6  79 - 102 

0720 0060E Retaining Ring - M6  19 - 106 

0720 0060E Retaining Ring - M6   9 - 106 

0720 0060E Retaining Ring - M6  21 - 104 

0720 0060E Retaining Ring - M6  27 - 106 

0720 0080E Retaining Ring - M8  11 - 103 

0720 0080E Retaining Ring - M8  35 - 104 

0725 0120E Retaining Ring C - M12  69 - 105 

0725 0140E Retaining Ring (C Type) - M14 101 -108 

0742 3806  Bearing:DIA6xDIA13x5  71 - 106 

0742 3808  Ball Bearing - 8x16x5  63 - 105 

0742 3808  Ball Bearing - 8x16x5  33 - 103 

0742 3808  Ball Bearing - 8x16x5  87 - 105 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



 

153 

0742 3808  Ball Bearing - 8x16x5 105 -106 

0742 3808  Ball Bearing - 8x16x5  79 - 106 

0742 3808  Ball Bearing - 8x16x5  75 - 106 

0742 3808  Ball Bearing - 8x16x5  73 - 105 

0742 3808  Ball Bearing - 8x16x5  91 - 104 

0742 3808  Ball Bearing - 8x16x5 111 -104 

0742 3808  Ball Bearing - 8x16x5  93 - 105 

0742 3910  Ball Bearing:10x22x6  35 - 102 

0742 3910  Ball Bearing:10x22x6  37 - 104 

0805 0088  Retaining Ring - M6 113 -103 

0805 0088  Retaining Ring - M6 111 -105 

0805 0088  Retaining Ring - M6 105 -105 

0805 0088  Retaining Ring - M6 101 -105 

0805 0088  Retaining Ring - M6  65 - 105 

0805 0088  Retaining Ring - M6  93 - 103 

0805 0088  Retaining Ring - M6 107 -103 

0805 0088  Retaining Ring - M6  87 - 107 

0807 4139  Washer (100pcs/set)   5 - 109 

0807 4139  Washer (100pcs/set)   7 - 105 

0951 3006N Screw - M3x6  65 - 102 

0951 5008N Screw:Polished Round:M5x8  11 - 104 

0954 3006N Screw - M3x6   5 - 105 

0954 3006N Screw - M3x6   7 - 103 

0954 3006N Screw - M3x6  47 - 125 

0954 4008N Screw - M4x8 123 -103 

0954 4008N Screw - M4x8  37 - 107 

0954 4008N Screw - M4x8  49 - 103 

0954 4008N Screw - M4x8  35 - 108 

0954 4008N Screw - M4x8  17 - 104 

0954 5014N Screw - M5x14  81 - 104 

0954 5014N Screw - M5x14  83 - 103 

0954 5014N Screw - M5x14  47 - 106 

1105 0409  Card Spacer- 6.4mm  45 - 107 

1105 0489  Harness Clamp - LWS 1316  67 - 103 

1105 0489  Harness Clamp - LWS 1316 125 -105 

1105 0489  Harness Clamp - LWS 1316  63 - 107 

1105 0490  Harness Clamp - IWS-2218 125 -106 

1105 0511  Harness Clamp - LWS-0306ZC 103 -103 

1105 0511  Harness Clamp - LWS-0306ZC 123 -108 

1105 0511  Harness Clamp - LWS-0306ZC 117 -105 

1105 0511  Harness Clamp - LWS-0306ZC 107 -104 

1105 0511  Harness Clamp - LWS-0306ZC  61 - 105 

1105 0511  Harness Clamp - LWS-0306ZC  79 - 107 

1105 0511  Harness Clamp - LWS-0306ZC  41 - 103 

1105 0511  Harness Clamp - LWS-0306ZC  39 - 102 

1105 0511  Harness Clamp - LWS-0306ZC  31 - 105 

1105 0511  Harness Clamp - LWS-0306ZC  29 - 107 

1105 0511  Harness Clamp - LWS-0306ZC  27 - 108 

1105 0511  Harness Clamp - LWS-0306ZC  25 - 109 

1105 0511  Harness Clamp - LWS-0306ZC  21 - 106 

1105 0511  Harness Clamp - LWS-0306ZC   9 - 105 

1105 0511  Harness Clamp - LWS-0306ZC   5 - 107 

1105 0511  Harness Clamp - LWS-0306ZC  43 - 106 

1105 0511  Harness Clamp - LWS-0306ZC  75 - 107 

1105 0511  Harness Clamp - LWS-0306ZC  45 - 105 

1105 0511  Harness Clamp - LWS-0306ZC  87 - 109 

1105 0511  Harness Clamp - LWS-0306ZC  95 - 106 

1105 0511  Harness Clamp - LWS-0306ZC  81 - 105 

1105 0511  Harness Clamp - LWS-0306ZC  89 - 105 

1105 0516  Clamp  61 - 106 

1105 0516  Clamp 101 -106 

1105 0516  Clamp 121 -108 

1105 0516  Clamp  93 - 110 

1105 0516  Clamp 125 -104 

1105 0516  Clamp  63 - 106 

1105 0516  Clamp  67 - 104 

1105 0516  Clamp 107 -105 

1105 0518  Edge Saddle - LES-1010  67 - 106 

1105 0518  Edge Saddle - LES-1010   5 - 106 

1105 0518  Edge Saddle - LES-1010 105 -108 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



 

154 

1105 0521  Clamp - LES-1017  67 - 105 

1105 0522  Edge Saddle - LES0510  45 - 106 

1105 0522  Edge Saddle - LES0510  39 - 104 

1105 0522  Edge Saddle - LES0510 105 -109 

1105 0522  Edge Saddle - LES0510  95 - 107 

1105 0522  Edge Saddle - LES0510  69 - 104 

1105 0522  Edge Saddle - LES0510  29 - 106 

1105 0522  Edge Saddle - LES0510 103 -104 

1105 0522  Edge Saddle - LES0510  67 - 102 

1105 0522  Edge Saddle - LES0510 101 -107 

1105 0522  Edge Saddle - LES0510  93 - 108 

1105 0522  Edge Saddle - LES0510  17 - 102 

1105 0522  Edge Saddle - LES0510 107 -106 

1105 0522  Edge Saddle - LES0510  57 - 106 

1105 0522  Edge Saddle - LES0510  87 - 110 

1105 0522  Edge Saddle - LES0510  63 - 110 

1105 0534  Clamp  99 - 108 

1105 0534  Clamp   9 - 107 

1105 0648  Spacer:KGPS-8RFV0  47 - 118 

1106 0458  Bushing - 9.9mm 117 -104 

1107 0388  Fuse (Glass Case) - 2A - 125V (120V)  47 - 119 

1107 0392  Fuse - 6.3A 125V (120V)  47 - 122 

1107 0629  Fuse:Ceramic Case:15A 125V (120V)  47 - 120 

1107 0652  Fuse (Glass Case) - 10A - 125V (120V)  47 - 121 

1107 1053  Fuse:HT-5A-N5 (230V)  47 - 121 

1107 1061  Fuse:ET-1A (230V)  47 - 119 

1107 1067  Fuse:ET-6.3A (230V)  47 - 122 

1107 1084  Fuse:CES14-8A-N1 (230V)  47 - 120 

1107 1192  Fuse:BJS202100F1R  47 - 113 

1204 2529  Switch - V-5F912DN 125 -107 

1204 2529  Switch - V-5F912DN 105 -104 

1204 2529  Switch - V-5F912DN  61 - 104 

1204 2529  Switch - V-5F912DN  53 - 106 

1204 2529  Switch - V-5F912DN   9 - 104 

1204 2529  Switch - V-5F912DN  47 - 110 

1204 2529  Switch - V-5F912DN 123 -107 

1204 2529  Switch - V-5F912DN  25 - 108 

1204 2533  Switch - AJ76200PZ02  47 - 111 

1204 2634  Rocker Switch - Aj76200b  47 - 112 

1600 2048  Resistor:5.1 Ω:±5%:20W  47 - 117 

1600 2049  Resistor:91 Ω:±5%:30W  47 - 116 

1607 0534  Ferrite Core:ZCAT3035-1330  47 - 115 

1607 1139  Ferrite Core:RFC-8  47 - 123 

1607 1574  Ferrite Core:RFC-H13  47 - 124 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



 

155 

5053 0419  Bushing - 10mm  35 -  18 

5206 2686  Snap Ring  99 -   6 

5215 2621  Snap Ring - M6  69 -   6 

5215 2621  Snap Ring - M6  73 -   5 

5215 2621  Snap Ring - M6  75 -   1 

5215 2621  Snap Ring - M6  79 -   9 

5215 2621  Snap Ring - M6  87 -   4 

5215 2621  Snap Ring - M6  89 -  16 

5215 2621  Snap Ring - M6  91 -   6 

5215 2621  Snap Ring - M6  93 -   5 

5215 2621  Snap Ring - M6  65 -   5 

5215 2621  Snap Ring - M6  95 -  13 

5215 2621  Snap Ring - M6  97 -  13 

5215 2621  Snap Ring - M6 103 - 14 

5215 2621  Snap Ring - M6 105 -  3 

5215 2621  Snap Ring - M6 107 -  1 

5215 2621  Snap Ring - M6 109 - 11 

5215 2621  Snap Ring - M6 111 -  1 

5215 2621  Snap Ring - M6 117 - 19 

5215 2621  Snap Ring - M6 121 -  4 

5215 2621  Snap Ring - M6   3 -  38 

5215 2621  Snap Ring - M6  19 -   9 

5215 2621  Snap Ring - M6  31 -  11 

5215 2621  Snap Ring - M6  33 -   1 

5215 2621  Snap Ring - M6   5 -   2 

5215 2621  Snap Ring - M6  25 -   7 

5215 2621  Snap Ring - M6  29 -  10 

5215 2621  Snap Ring - M6  43 -  27 

5215 2621  Snap Ring - M6  21 -  20 

5215 2621  Snap Ring - M6  45 -  11 

5215 2621  Snap Ring - M6  27 -  10 

5215 2621  Snap Ring - M6   9 -  12 

5215 2621  Snap Ring - M6  57 -   3 

5446 2901  Collar - 8mm  41 -  17 

5446 2901  Collar - 8mm  43 -  23 

5446 3163  Pressure Roller - Transport Unit 101 -  8 

5446 3163  Pressure Roller - Transport Unit 105 - 21 

5446 3163  Pressure Roller - Transport Unit  97 -  15 

5446 6214  Shaft Holder - Pick-up Roller  91 -  13 

5446 6214  Shaft Holder - Pick-up Roller  37 -   5 

5446 6214  Shaft Holder - Pick-up Roller  35 -   5 

5447 1778  Stepped Screw - M4  55 -  15 

5447 2681  Snap Ring  59 -  11 

5447 2681  Snap Ring 111 - 12 

5447 2681  Snap Ring 105 -  9 

5447 2681  Snap Ring 119 -  1 

5447 2681  Snap Ring 121 -  2 

5447 2681  Snap Ring 109 -  6 

5447 2681  Snap Ring 117 -  1 

5447 2681  Snap Ring 113 -  9 

5447 2681  Snap Ring  97 -   8 

5447 2681  Snap Ring 103 -  9 

5447 2681  Snap Ring 101 -  2 

5447 2681  Snap Ring  99 -   9 

5447 2681  Snap Ring  95 -  10 

5447 2681  Snap Ring  91 -   8 

5447 2681  Snap Ring  83 -  15 

5447 2681  Snap Ring  79 -   5 

5447 2681  Snap Ring  75 -  23 

5447 2681  Snap Ring  49 -  13 

5447 2681  Snap Ring  73 -  17 

5447 2681  Snap Ring  71 -   1 

5447 2681  Snap Ring  69 -  18 

5447 2681  Snap Ring  65 -   8 

5447 2681  Snap Ring  57 -  12 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 


	1.By-pass Feed Section 1 (B890) 
	2.By-pass Feed Section 2 (B890) 
	3.By-pass Feed Section 3 (B890) 
	4.By-pass Feed Section 4 (B890) 
	5.Exterior 1 (B890) 
	6.Exterior 2 (B890) 
	7.Exterior 3 (B890) 
	8.Exterior 4 (B890) 
	9.Bridge Section (B890) 
	10.Paper Transfer Entrans 1 (B890) 
	11.Paper Transfer Entrans 2 (B890) 
	12.Paper Transfer Entrans 3 (B890) 
	13.Paper Exit (B890) 
	14.Paper Folder Transfer 1 (B890) 
	15.Paper Folder Transfer 2 (B890) 
	16.Paper Folder 1 (B890) 
	17.Paper Folder 2 (B890) 
	18.Paper Folder 3 (B890) 
	19.Paper Folder 4 (B890) 
	20.Paper Folder 5 (B890) 
	21.Paper Folder Exit (B890) 
	22.Drive Section (B890) 
	23.Electrical Section (B890) 
	24.Accessory (B890) 
	25.Paper Transfer Unit 1 (B890) 
	26.Paper Transfer Unit 2 (B890) 
	27.Paper Transfer Entrans 1 (B890) 
	28.Paper Transfer Entrans 2 (B890) 
	29.Paper Transfer 1 (B890) 
	30.Paper Transfer 2 (B890) 
	31.Paper Transfer 3 (B890) 
	32.Paper Transfer 4 (B890) 
	33.Paper Transfer 5 (B890) 
	34.Paper Transfer 6 (B890) 
	35.Paper Transfer 7 (B890) 
	36.Paper Transfer 8 (B890) 
	37.Paper Exit (B890) 
	38.Cross Flap Transfer 1 (B890) 
	39.Cross Flap Transfer 2 (B890) 
	40.Paper Transfer Unit (B890) 
	41.Cross Unit 1 (B890) 
	42.Cross Unit 2 (B890) 
	43.Cross Flap 1 (B890) 
	44.Cross Flap 2 (B890) 
	45.Cross Flap 3 (B890) 
	46.Cross Flap 4 (B890) 
	47.Paper Transfer 1 (B890) 
	48.Paper Transfer 2 (B890) 
	49.Paper Transfer 3 (B890) 
	50.Paper Transfer 4 (B890) 
	51.Paper Transfer 5 (B890) 
	52.Paper Transfer 6 (B890) 
	53.Paper Transfer 7 (B890) 
	54.Paper Transfer 8 (B890) 
	55.Paper Transfer 9 (B890) 
	56.Paper Transfer 10 (B890) 
	57.Paper Exit 1 (B890) 
	58.Paper Exit 2 (B890) 
	59.Drive Section 1 (B890) 
	60.Drive Section 2 (B890) 
	61.Electrical Section 1 (B890) 
	62.Electrical Section 2 (B890) 
	PM Parts Index 
	Parts Index 

